Draft Initial Environmental Examination

IND: Tamil Nadu Urban Flagship Investment
Program —Water Supply System for Corporation
areas of Tiruppur City Municipal Corporation

Prepared by Tiruppur City Municipal Corporation (TCMC) for the Asian Development Bank.



WEIGHTS AND MEASURES

mg/l
mi
MLD
mm
sqg.km.
sq. m.
ug/m?

This initial environmental examination is a document of the borrower. The views expressed
herein do not necessarily represent those of ADB's Board of Directors, Management, or staff,

and may be preliminary in nature.

In preparing any country program or strategy, financing any project, or by making any
designation of or reference to a particular territory or geographic area in this document, the
Asian Development Bank does not intend to make any judgments as to the legal or other status

of any territory or area.

centimeter
decibels

diameter

Hectare

kilogram
kilometer

liter

Meter

square meter
cubic meter
Milligrams per liter
milliliter

million liters per day
millimeter

square kilometers
square meters

micrograms per cubic meter



ADB
ASI
CPCB
CTE
CTO
DI

EA
EAC
EC
EARF
EHS
EIA
EMP
ES
ESS
GOl
GoTN
GRM
1A

IEE
MLD
MOEF&CC
NOC
NTADCL
PIU
PMU
PPTA
REA
RoW
SEIAA
SO
SPS
STP
TCMC
TNPCB
TNUFIP
TNUIFSL
TWAD
WHO
WTP

ABBREVIATIONS

Asian Development Bank

Archeological Survey of India

Central Pollution Control Board

Consent to Establish

Consent to Operation

Ductile Iron

Executing Agency

Expert Appraisal Committee

Environmental Clearance

Environmental Assessment and Review Framework
Environmental Health and Safety

Environmental Impact Assessment

Environmental Management Plan

Environmental Specialist

Environmental and Social Safeguards

Government of India

Government of Tamil Nadu

Grievance Redress Mechanism

Implementing Agency

Initial Environmental Examination

Million liters per day

Ministry of Environment, Forest and Climate Change
No Objection Certificate

New Tiruppur Area Development Corporation Limited
Project Implementation Unit

Project Management Unit

Project Preparatory Technical Assistance

Rapid Environmental Assessment Checklist

Right of Way

State Environmental Impact Assessment Authority
Safeguards Officer

Safeguard Policy Statement, 2009

Sewage Treatment Plant

Tiruppur City Municipal Corporation

Tamil Nadu Pollution Control Board

Tamil Nadu Urban Flagship Investment Program
Tamil Nadu Urban Infrastructure Financial Services Limited
Tamil Nadu Water and Drainage Board

World Health Organization

Water Treatment Plant



TABLE OF CONTENTS

EXECUTIVE SUMMARY

VII.

VIII.

XI.

INTRODUCTION

A. Background
B. Purpose of this IEE Report

C. Report Structure

DESCRIPTION OFSUBPROJECT

A. Project Area

B. Existing Water Supply System

C. Components of proposed water supply scheme
D. Implementation Schedule:

POLICY, LEGAL AND ADMINISTRATIVE FRAMEWORK

A. ADB Policy
B. National Environmental Laws

DESCRIPTION OF THE ENVIRONMENT

A. Methodology Used for Baseline Study

B. Physical Features

C. Ecological Features

D. Social and Cultural Features

E. Economic Development

ANTICIPATED ENVIRONMENTAL IMP ACTS AND MITIGATIONMEASURES
A. Pre-construction: Location and Design

B. Construction Impacts

C. Operation and Maintenance (O&M) Impacts

D. Cumulative Impact Assessment

PUBLIC CONSULTATION AND INFORMATION DISCLOSURE
A. Overview

B. Public Consultation

C. Information Disclosure

ENVIRONMENTAL MANAGEMENT PLAN

A. Environmental Management Plan

INSTITUTIONAL ARRANGEMENTS

A. Implementation Arrangements

B. Environmental Management Plan Costs

FINDINGS AND RECOMMENDATION
CONCLUSIONS



LIST OF TABLES

Page
Table 1: Salient Details of Existing Water SUpply SChEMES............uuuiiiiiiiiiiiiiiiiiiiiiiiieieeaeees 7
Table 2: Details of Storage Reservoirs with capacity iN LL..............uuuuuimiimmimiiiiiiiiiiiiiiiiiieiiieneees 10
Table 3: Details Of OVEr HEAA TANKS ........uuuuuuiiiiiiiiiiiiiiiieiiiiieieeaeaibbb bbb esesbseebnbeessnenassnnnnes 11
Table 4: Details of pumps in the distribution system (Ground Level RESErvoirs)..........ccccvvvvvenenennnns 11
Table 5: Water demand calculation during Intermediate and Ultimate Stages.............ccccccuvvvvvninnnnns 12
Table 6: The hydraulic level details at iINtake ..............uiiiiiii i e 21
Table 7: Details Of DiStribDULION SYSTEM ... ...uuuiii i e e e e e e e e e eaeaaees 22
Table 8: Proposed WSS project COMPONENTS........uuuuuuuuiiiiiiiiiiiiiiiiiiieeiiibiiiebbsseeeseebnenenneessenennnennee 22
Table 9: Applicable Environmental REgUIALIONS ............coiiiiiiiiiiiccc e e 26
Table 10: Clearances and permissions required for Construction ..............cccccceeeiieeiiiiiiiiiin e, 28
Table 11: WHO Ambient Air Quality GUIJEIINES ...........uuuiiiiiiiiiiiiiiiii e 29
Table 12: World Bank Group’s EHS Noise Level GUIdeliNeS .........ccoooeviiiiiiiiiiiiiieeieeeeeie e 29
Table 13: Physico-chemical characteristics of the River Bhavani at Mettupalayam.......................... 32
Table 14: Surface water bodies in the subproject alignment .........cccooeoiiiiiiiiii e, 32
Table 15: Tiruppur Corporation Area and Population DetailS .............ccoovvveiiiiiiiiieeiccieiien e 35
Table 16: Area and Population Details Ward Wise (Tiruppur Corporation)............c..cceuuvvuiieieeeeneeennnns 35
Table 17: Industrial Area in TirupPUr DISTIICE..........oouiiiiii e e e e e e eaeees 38
Table 18: Site ENVIrONMENtal FEAUINES ... ...ii i e e et e e e e e e et s e e e aeeeenenes 40
Table 19: Details of Drawl of Water from River Bhavani ( Pillur Dam to Bhavani Sagar Dam ) ........ 53
Table 20: Monthly Inflow Details in L.B.P. Dam at Bhavanisagar from 2000-2018...................c..o... 54
Table 21: List of Trees suggested for Plantation at Project SiteS .............euuviiiiiiiieriiiiiiiiiine e 57
Table 22: Design Stage Environmental Impacts and Mitigation Measures..............ccccevvveevvinniennnnnns 70
Table 23: Pre Construction and Construction Stage Environmental Impacts and Mitigation Measures
................................................................................................................................................. 71
Table 24: Operation Stage Environmental Impacts and Mitigation Measures ..............ccccvvvevnnneennnns 87
Table 25: Construction Stage Environmental Monitoring Plan ...............oooiiiiiiiiiiiiiieiien e 88
Table 26: Operation Stage Environmental Monitoring Plan...........ccoooooiiiiiiiiii e 89
Table 27.0Outline Capacity Building Program on EMP Implementation.............c..ccovvvvvviviiiinieeeeeeennns 93
Table 28: Cost Estimates to Implement the EMP ............uuuiiiiiiiiiiiiiiiiiiiiiieeeeeeeeees 95
LIST OF FIGURES
Page
Figure 1: Schematic Profile of Water Supply Scheme -1.........ooooiii 8
Figure 2: Schematic Profile of Water Supply Scheme - 2. 9
Figure 3: Schematic Profile of Water Supply SCheme-3..........ccooi i 10
Figure 4: Location Plan of Tiruppur DISIHCT........cooo oo 14
Figure 5: Location of Tiruppur in Tirupur DIStriCt ..........cooeiiiiieeeee e 14
Figure 6: Tiruppur COIPOFAtION. .........cuuuiiiieeeee e ieee e e e e e e e e e e e e e e e ettt e e e e e aeeeesastta e aeaaeeeessennnaans 15
Figure 7: Google map showing Proposed Over Head Tank locations ..............ccooovviiiiiiieeniiiiiiinnnnnn. 16
Figure 8: Proposed Raw water Intake and pumping Station location ..., 17
Figure 9: Layout of Proposed Water Treatment Plant (WTP) at Ridge Point in Ottarpalayam Village
(LT g o] o1 | TSP PP PRSPPI 18
Figure 10: Alignment showing proposed Intake well, WTP & Raw Water Transmission Main .......... 19
Figure 11: Gravity main from ridge point to OHTs of proposed water supply scheme...................... 20
Figure 12: The Seismic map of Tiruppur DIStHCT ......ccoeieeiieee e 31
Figure 13: Nearest ASI Monument located at distance of 5.69 Km from Tiruppur ............ccccoeevvvnnnn.. 34
Figure 14: Proposed TNUFIP Grievance Redress Mechanism ............ccooooeeiiii, 65



LIST OF APPENDIX

Appendix — 1 . ADB Rapid Environmental Assessment(REA) Checklist

Appendix — 2 . Salient Features of Major Labor Laws Applicable To Establishments
Engaged In Construction of Civil Works

Appendix — 3 . Sample Grievance Registration Form

Appendix — 4 : Sample Outline Spoils (Construction Waste) Management Plan

Appendix - 5 :  Sample Outline Traffic Management Plan

Appendix — 6 : Sample Environmental Site Inspection Report

Appendix — 7 : Quarterly Reporting Format for TCMC/PIU

Appendix — 8 : Public Information Notice Template

Appendix — 9 . Public Consultation Report

Appendix — 10 . WTP Land Document



EXECUTIVE SUMMARY

1. The Tamil Nadu Urban Flagship Investment Program (TNUFIP) will advance India’s national
urban flagship programs to develop priority urban and environmental infrastructure in ten cities
located within strategic industrial corridors of Tamil Nadu (the State), including those within the East
Coast Economic Corridor (ECEC), to enhance environmental sustainability, climate resilience, and
livability. It will also strengthen the capacity of state and local institutions and improve urban
governance.

2. TNUFIP will be implemented over an 8-year period beginning in 2018, and will be funded by
Asian Development Bank (ADB) via its Multi-trancheFinancing Facility (MFF). The Executing Agency
(EA) is the Department of Municipal Administration and Water Supply (MAWS) of the State acting
through the Tamil Nadu Urban Infrastructure Financial Services Limited (TNUIFSL) who will
establish a Program Management Unit (PMU). The Urban Local Bodies (ULBs) will be the
Implementing Agencies (IA) for projects and will establish Program Implementing Units (PIU).

3. Components. The TNUFIP is structured under three outputs: (i) sewage collection and
drainage improved and climate-friendly sewage treatment systems introduced, (ii) access to reliable
and smart drinking water services improved, and (iii) Institutional capacity, public awareness, and
urban governance strengthened.

4, The Subproject: Tiruppur City Municipal Corporation will be the executing agency. TCMC
has been expanded by including adjoining local bodies such as Nallur and Velampalayam
(Municipalities), Andipalayam, Chettipalayam, Mannarai, Murugampalayam, Muthanampalayam,
Nerupherichal, Thottipalayam, Veerapandi, (Village Panchayats). The extended corporation area is
effective from 25" October 2011. In this subproject to be implemented under the ADB funded
TNUFIP, it is proposed to implement improvements to the water supply system in the corporation
area of TCMC. The subproject includes the following civil works components: (i) Raw water intake
well in River Bhavani at Mettupalayam and pump house (to house 6 nos. of pumpsets with
associated electrical and instrumentation equipment), (ii) Construction of Check Dam of 1.52 m
height across River Bhavani, (iii) Raw Water Transmission main for a length of 19.27 km for
conveying raw water from intake works to the WTP, (iv) Construction of proposed WTP for 196 MLD
for the intermediate stage and expandable to 270 MLD for the ultimate stage, (iv) Laying clear water
transmission main for a length of 37.53 km and laying of feeder mains to proposed OHTSs for a total
length of 110.776 km (total length of 148.306 km), (v) Construction of 29 nos. of overhead tanks, (v)
Providing distribution system to 1062.429 km., (vii) Construction of pipe carrying bridges of 14 no’s
(viii) 1,17,436 no’s. house service connections inclusive of water meter.

5. Project implementation arrangements: The Municipal Administration and Water Supply
Department (MAWS) of GoTN acting through the Tamil Nadu Urban Infrastructure Financial
Services Limited (TNUIFSL) is the state-level Executing Agency (EA). A Project Management Unit
(PMU) will be established in TNUIFSL headed by a Project Director and Deputy Project Director
(senior official from Commissionerate of Municipal Administration, CMA), and comprising dedicated
full-time staff from TNUIFSL for overall project and financial management. The Tiruppur City
Municipal Corporation (TCMC) is the Implementing Agency (IA) for this subproject. A Project
Implementation Unit (PIU) will be established in TCMC headed by a full-time Project Manager
(Executive Engineer or above) and comprising dedicated full-time staff of the TCMC for day-to-day
implementation of the subproject. PIU is assisted by New Tirupur Area Development Corporation
Limited (NTADCL) in implementation. Environmental Specialist of the NTADCL will assist PIU in
implementation of subproject in compliance with EMP and EARF, and will carry out all necessary
tasks.



6. Screening and assessment of potential impacts: ADB requires the consideration of
environmental issues in all aspects of the Bank’s operations, and the requirements for environmental
assessment are described in ADB’s Safeguard Policy Statement (SPS), 2009. As per the
Government of India (Gol) Environmental Impact Assessment (EIA) Notification, 2006, this
subproject do not require EIA study or Environmental Clearance. The potential environmental
impacts of the subproject have been assessed using ADB Rapid Environmental Assessment (REA)
Checklist for Water supply. The potential negative impacts were identified in relation to pre-
construction, construction and operation phases.

7. Categorization. Based on results of the assessment and ADB Safeguard Policy Statement
(SPS), 2009, the subproject is classified as environmental Category ‘B’, i.e., the subproject is judged
to be unlikely to have significant environmental impacts and accordingly, this Initial Environmental
Examination (IEE) is prepared.

8. Description of the Environment. Tiruppur is a city in the Kongu Nadu region of the Indian
state of Tamil Nadu and located at 11.1075°N, 77.3398°E on the banks of the Noyyal River. It has
an average elevation of 295 metres (967 feet) and covers an area of 159.6 km?. Tiruppur is the
administrative headquarters of Tiruppur District and the fifth largest urban agglomeration in Tamil
Nadu. It is situated at the centre of the South Indian Peninsula, about 450 kilometers (280 mi)
southwest of the state capital Chennai and about 50 kilometres (31 mi) east of Coimbatore. The
climate is tropical with the mean maximum and minimum temperatures varying between 35°C to
22°C (95°F to 72°F). Tiruppur receives rainfall mainly due to northwest and southwest monsoon and
it receives an average annual rainfall of 700 mm. Major portion of Tiruppur district is constituted by
red gravel, clay loamy soils. Tiruppur falls under seismic zone — lll (Moderate Damage Risk Zone).
The southern part of the Tiruppur district is covered by hill ranges of Western Ghats and the rest of
the district consists of undulating plain sloping gradually from West to East. The Noyyal, Amaravati,
Palar, Nallar and Chinnar Rivers flow through the district. There are two major dams in the district
namely Thirumoorthy dam (across Palar River) and Amaravathi dam (across Amaravathy River).The
Subproject components include raw water intake well, check dam, raw water transmission main,
water treatment plant, are located in outskirt of the city. Within the project area or in the vicinity of the
project area, there are no eco-sensitive areas like forest or protected areas or nationally important /
protected monuments.

9. Potential environmental impacts and mitigation measures. The subproject is unlikely to
cause significant impacts that are irreversible, diverse or unprecedented because: (i) The
components will involve straightforward construction and operation, so impacts will be mainly
localized; (i) There are no significant sensitive environmental features in the project site however,
careful attention needs to be paid to minimizing disruption to population of urban area and (jii)
Predicted impacts are site-specific and likely to be associated with the construction process.

10. Source Sustainability. The proposed subproject is to augment and improve the Water
Supply system in Tiruppur City Municipal Corporation in Tiruppur District from River Bhavani as
water source. Water Utilisation Committee unanimously approved this water supply proposal for a
guantum of 156.36 mld from downstream of Bhavani Barrage | at Samayapuram at the location of
existing Headworks with a provision that the Tiruppur City Municipal Corporation can approach the
Government for sanction of the ultimate water requirement (231.19mild) for this scheme. In addition
to the approved quantity, Tiruppur Corporation is presently drawing a total quantity of 40mld through
Scheme | & 1l which will be abandoned and this quantity will be drawn by the new scheme.

11. Presently there are about 19 combined water supply schemes existing in River Bhavani
between Pillur Dam and Bhavani Sagar Dam and the total required quantity of these existing
schemes is 5.7mcft. The average of minimum monthly inflow into the Bhavanisagar reservoir during

2



the period from the year 2000 to 2017 as per the PWD record is 1087 mcft/ month whereas, the
cumulative Water supply requirement including Coimbatore WSS and Tiruppur WSS is 525
mcft/month. Hence the required quantity of water will be available generally throughout the year for
all the existing as well as proposed Water supply schemes.

12. Providing comprehensive water supply scheme will ensure adequate supply of clean and
good quality of treated water for the entire community thereby enhancing the quality of life of the
residents in the subproject area. Hence, the subproject is likely to have numerous positive impacts
on the environment and public health. In this IEE, negative impacts were identified in relation to pre-
construction, construction, and operation phases. Planning principles and design considerations
have been reviewed and incorporated into the site planning and design process wherever possible;
thus, environmental impacts as being due to the project design or location were not significant.

13. Mitigation measures have been developed to reduce all negative impacts to acceptable
levels. These were discussed with specialists responsible for the engineering aspects, and as a
result significant measures have already been included in the designs for the infrastructure. Various
measures suggested includes buffer around the WTP, imparting necessary training; safety and
personal protection equipment for workers, etc.

14. Potential impacts during construction are considered significant but temporary, and are
common impacts of construction in corporation areas, and there are well developed methods to
mitigate the same. Except laying of transmission main and distribution main, remaining construction
activities will be confined to the selected sites, and the interference with the general public and
community around is minimal. In these works, the temporary negative impacts arise mainly from
construction dust and noise, hauling of construction material, waste and equipment on local roads
(traffic, dust, safety etc.,), mining of construction material from the existing government licensed
mining areas, occupation health and safety aspects. Laying of pipeline will be conducted along the
edge of public roads in the urban area congested with settlements, commercial activities and moving
traffic. Therefore water pipe laying will have significant impacts arising mainly from the disturbance
of residents, businesses and traffic due to construction work; safety risk to workers, public and
nearby buildings due to trench excavations in the road; access impediment to houses and business,
disposal of large quantities of construction waste, etc. These are all general impacts of construction
in densely populated areas, and there are well developed methods of mitigation that are suggested
in the EMP.

15. Environmental Management Plan. An Environmental Management Plan (EMP) has been
developed to provide mitigation measures to reduce all negative impacts to acceptable levels, along
with the delegation of responsibility to appropriate agency. As stated above, various design related
measures are already included in the project design. During construction, the EMP includes
mitigation measures such as (i) proper planning of pipe laying works to minimize the public
inconvenience (i) barricading, dust suppression and control measures (iii) traffic management
measures for works along the roads and for hauling activities; (iv) provision of walkways and planks
over trenches to ensure access will not be impeded; and (iv) finding beneficial use of excavated
materials to extent possible to reduce the disposal quantity. EMP will guide the environmentally-
sound construction of the subproject. EMP includes a monitoring program to measure the
effectiveness of EMP implementation and include observations on- and off-site, document checks,
and interviews with workers and beneficiaries.

16. The EMP is included in the bid and contract documents to ensure compliance to the
conditions set out in this document. The contractor will be required to submit to PIU, for review and
approval, a Site Environmental Management Plan (SEMP) including (i) proposed sites/locations for
construction work camps, storage areas, hauling roads, lay down areas, disposal areas for solid and
hazardous wastes; (ii) specific mitigation measures following the approved EMP; and (iii) monitoring

3



program as per EMP. No works are allowed to commence prior to approval of SEMP. A copy of the
EMP/approved SEMP will be kept on site during the construction period at all times.

17. Consultation, disclosure and grievance redress mechanism. The stakeholders were
involved in developing the IEE through discussions on-site and a public consultation workshop at
project area level, after which views expressed were incorporated into the IEE and in the planning
and development of the project. The IEE will be made available at public locations and will be
disclosed to a wider audience via the ADB, Tiruppur City Municipal Corporation and TNUIFSL
websites. The consultation process will be continued during project implementation. A Grievance
Redress Mechanism (GRM) is described within the IEE to ensure any public grievances are
addressed quickly.

18. Monitoring and Reporting. Contractor will submit a monthly EMP implementation report to
PIU. PIU with the assistance of NTADCL will monitor the compliance of Contractor, prepare a
Quarterly Environmental Monitoring Report and submit to PMU. The PMU will oversee the
implementation and compliance, and will submit semi-annual monitoring reports to ADB. ADB will
post the environmental monitoring reports on its website. Monitoring reports will also be posted on
Tiruppur City Municipal Corporation and TNUIFSL websites.

19. Conclusions and Recommendations. Therefore, as per ADB SPS, the project is classified
as Environmental Category ‘B’ and does not require further environmental impact assessment.
However, to conform to government guidelines Water Treatment Plant requires Consent to
Establishment (CTE) and Consent to Operate (CTO) from Tamil Nadu Pollution Control Board
(TNPCB).,which shall be obtained for the WTP prior to construction and operation, respectively. The
water sourced from River Bhavani will be treated to meet the drinking water standards (I1S: 10500) at
the proposed water treatment plant and be supplied. The most noticeable long-term benefits due to
the subproject are: (i) increased access to treated water supply; (ii) reduction in time and cost of
collecting water; and (iii) reduction in vulnerability to water borne diseases. This IEE shall be
updated by TCMC during the implementation phase to reflect any changes, amendments and will be
reviewed and approved by PMU.



I. INTRODUCTION

A. Background

1. The Tamil Nadu Urban Flagship Investment Program (TNUFIP) will advance India’s national
urban flagship programs to develop priority urban and environmental infrastructure in ten cities
located within strategic industrial corridors of Tamil Nadu (the State), including those within the East
Coast Economic Corridor (ECEC), to enhance environmental sustainability, climate resilience, and
livability. It will also strengthen the capacity of state and local institutions and improve urban
governance.

2. TNUFIP will be implemented over an 8-year period beginning in 2018, and will be funded by
Asian Development Bank (ADB) through a Multi-tranche Financing Facility (MFF). The Executing
Agency (EA) is the Department of Municipal Administration and Water Supply (MAWS) of the State
acting through the Tamil Nadu Urban Infrastructure Financial Services Limited (TNUIFSL) who will
establish a Program Management Unit (PMU). The urban local bodies (ULBs) will be the
Implementing Agencies (IA) for the subprojects and will establish Project Implementing Unit (PIU).

3. TNUFIP is aligned with the following impacts: (i) universal access to basic water and
sanitation services achieved, (ii) world-class cities and industrial corridors across the state
developed,! and (iii) water security and reducing vulnerability to climate change in urban areas and
enhancing share of renewable energy achieved.? The investment program will have the following
outcomes: livability and climate resilience in at least 10 cities in priority industrial corridors
enhanced.?

4. Tiruppur City Municipal Corporation will be the executing agency. TCMC has been expanded
by including adjoining local bodies such as Nallur and Velampalayam (Municipalities), Andipalayam,
Chettipalayam, Mannarai, Murugampalayam, Muthanampalayam, Nerupherichal, Thottipalayam,
Veerapandi, (Village Panchayats). The extended corporation area is effective from 25" October
2011. In this subproject to be implemented under the ADB funded TNUFIP, it is proposed to
implement improvements to the water supply system in the corporation area of TCMC. Sub-project
includes the following civil works components: (i) raw water intake well in River Bhavani at
Mettupalayam and pump house to house 6 nos. of pumpsets with associated electrical and
instrumentation equipment, (ii) construction of check dam of 1.52 m height across River Bhavani, (iii)
raw water transmission main for a length of 19.270 Km for conveying raw water from intake works to
the WTP, (iv) construction of proposed WTP for 196 MLD for the intermediate stage and expandable
to 270 MLD for the ultimate stage, (iv) laying clear water transmission main for a length of 37.53 km
and laying of feeder mains to proposed OHTs for a total length of 110.776 km (total length of
148.306 km), (v) construction of 29 no’s. of overhead tanks, (vi) providing distribution system to
1062.429 km., (vii) construction of Pipe Carrying bridges — 14 nos,(viii) 1,17,436 no’s. House service
connections inclusive of water meter.

B. Purpose of this IEE Report

5. ADB requires the consideration of environmental issues in all aspects of the Bank’s
operations, and the requirements for environmental assessment are described in ADB’s Safeguard

1 World-class cities are defined by Tamil Nadu Vision 2023 as existing towns whose infrastructure is to be upgraded
significantly including provision of access to 24x7 water supply, efficient mass transit systems while making them open-
defecation free and garbage free. (Government of Tamil Nadu. 2012. Tamil Nadu Vision 2023. Chennai).

2 Government of Tamil Nadu. 2015. Tamil Nadu Sustainable Water Security Mission. Chennai; and Government of Tamil
Nadu. 2014. State Action Plan on Climate Change. Chennai.

3 Government of India, Ministry of Urban Development. 2015. Smart City Mission Statement and Guidelines. Delhi.



Policy Statement (SPS), 2009. The potential negative impacts were identified in relation to pre-
construction, construction and operation phase of the improved infrastructure, and the outcome of
the assessment shows that the subproject is unlikely to cause significant adverse impacts. Thus, this
Initial Environmental Examination (IEE) has been prepared in accordance with ADB SPS’s
requirements for environment category ‘B’ projects.

6. The prepared IEE is based on the Detailed Project Report (DPR) prepared by Tiruppur City
Municipal Corporation through DPR Consultant. The IEE was based mainly on field reconnaissance
surveys and secondary sources of information. No field monitoring (environmental) survey was
conducted, however, the environmental monitoring program developed as part of the Environmental
Management Plan (EMP) will require the contractors to establish the baseline environmental
conditions prior to commencement of civil works. The results will be reported as part of the
environmental monitoring report and will be the basis to ensure no degradation will happen during
subproject implementation. Stakeholder consultation was an integral part of the IEE.

C. Report Structure

7. This Report contains the following sections including the executive summary at the beginning
of the report:

0] Executive summary

(i) Introduction

(iii) Description of the subproject

(iv) Policy, legal and administrative framework

(V) Description of the environment;

(vi) Anticipated environmental impacts and mitigation measures;
(vii)  Grievance redress mechanism

(viii)  Public consultation and information disclosure;
(ix) Environmental management plan;

(x) Institutional arrangements

(xi) Findings and recommendation; and

(xii)  Conclusion



II. DESCRIPTION OFSUBPROJECT

A. Project Area

8. Project area is located in Tiruppur, located in Tamil Nadu at about 450 km southwest of State
capital Chennai and about 50 km east of Coimbatore. Tiruppur Municipality has been upgraded into
Tiruppur City Municipal Corporation with effect from 01.01.2008. Tirupur City Municipal Corporation
was formed by annexing adjoining other local bodies (2 municipalities (Nallur and Velampalayam)
and 8 Vilage Panchayats (Andipalayam, Chettipalayam, Mannarai, Murugampalayam,
Muthanampalayam, Nerupherichal, Thottipalayam and Veerapandi). The total area of the
Corporation is 159.35 Sq.km. The extended Corporation area is effective from 25"October 2011.
The population as per 2011 census is 8,77,778 and is divided into 60 administrative wards.

B. Existing Water Supply System

9. Tirupur City Municipal Corporation receives water from three water supply schemes. Two
schemes (Scheme 1 and Scheme 2) from River Bhavani as source and third scheme (Scheme 3 -
NTADCL Project) from River Cauvery as source. Scheme 1 was commissioned in 1965 and it is
owned and operated by Tiruppur City Municipal Corporation, Scheme 2 was commissioned in 1993,
which is a Combined Water Supply Scheme operated and maintained by TWAD Board and Tiruppur
City Municipal Corporation. Scheme 3 was commissioned in 2005 and it is owned, operated
maintained by NTADCL. Salient details of the water supply Schemes are given in Table 1 below:

Table 1: Salient Details of Existing Water Supply Schemes

S. No. Description Scheme 1 Scheme 2 Scheme 3
1. Year of commissioning 1965 1993 2005
2. Ultimate design year 1991 2011 2030
3. Source River Bhavani River Bhavani River Cauvery
On the bank of On the bank of on thga?,?,gl: o;tRlver
4. Intake at River Bhavani at River Bhavani at . y
Mettupalayam Mettupalayam Anainasuvampalyam
Village —Erode
Suriampalayam
5. WTP at Mettupalayam Mettupalayam Village — Erode
Designed Capacity 185.00 MLD
6. 7.15 MLD 46.10 MLD expandable to 250
(Total) MLD
7. Allocation to TCMC 5.450 MLD 30.113 MLD 38.957 MLD
N TWAD Board and
8. Maintained by TCMC TCMC NTADCL

Source: TCMC

10.

The water allocation for the TCMC from the three schemes is 74.52 MLD. At present 50 MLD

of additional water being received from NTADCL on temporary basis to meet the total requirement of
the Corporation. The availability of the water from all the schemes (73.4 MLD) are inadequate with
respect to present demand of around 150 MLD. Most of the treatment plants are also old and
damaged due to which they are running much below their actual capacity. Various components are
not functioning and as a result both quantity and quality are not being assured. Intake systems are
old and rusted needing immediate repair and replacement. The proposed project will add 88 MLD.



(i) Salient features of Scheme 1 - Owned and maintained by Tiruppur City Municipal
Corporation

11. An intake structure, 3.65 m (12 ft) diameter was constructed on the river bank with 18 inch
diameter inlet pipes at different levels, viz 289 m (949 ft.), 292m (959 ft) and 295 m (969 ft). Each
inlet pipe is provided with450 mm sluice valve at the discharge to control the flow.

12. A raw water pump-house is constructed 15 m away from the intake well. It consists of three
centrifugal pump sets having a duty of 6200 Ipm against a head of 20m. (Two numbers working and
one standby). The pump capacity and pumping main of 350 mm diameter and 106 m long have
been designed so as to deliver raw water to flash mixer at about 4 to 4.5 m above the ground level to
overcome the losses in the treatment plant. The treatment plant has been designed, with the
following components to give a daily output of 7.15 MLD

o Flash Mixer

e Flocculator

o Clarifier

e Filter Beds -2 Nos (21 ft. x 20 ft.)

¢ Chemical House and Dosing Equipment

e Clear water pumps -6000 LPM 51 m head — 100 HP (two working one  standby)

e Clear water reservoir — 10 lakh Litre

Figure 1: Schematic Profile of Water Supply Scheme -1

13. The total length of transmission main is 53.87 km, of which initial reach of 18.64 km up to the
ridge point at Annur is pumping main and remaining 35.23 km is gravity main. There are three
Booster Stations located at Nadur, Pugalur and Nambiampalayam. The transmission main is 400
mm CI for a length of 20.52 km and 350 mm CI pipe for a length of 33.34 km.

(i) Salient features of Scheme 2 - Combined Water Supply Scheme Maintained by TWAD
Board

14. The Intake well of 6 m diameter with three inlet pipes at three different levels 290.50 m,
293.50 m and 296.50 m was constructed on the bank of River Bhavani just upstream of the intake
for Scheme 1.

8



15. The watertreatment plant is for 46.1 MLD with conventional process consisting of the
following processes aeration (cascade), pre -chlorination, sedimentation, filtration and disinfection.
Clear water sump is for a capacity of 18 LL and is provided with 400 HP pumps with a duty of 30186
Ipm against a head of 50 m (1 working and | stand by).

16. The total length of transmission main is 54.135 km, of which, the initial reach from head
works to Annur Ridge point is 18.66 km of 800 mm diameter PSC pumping main. From Annur ridge
point to Tirupur (35.475 Km), the transmission main is through 700 mm PSC gravity main.

T T R

Figure 2. Schematic Profile of Water Supply Scheme - 2
(iii) Salient features of Scheme 3 - NTADCL Water Supply Scheme

17. The main components of the project scheme are as follows:
¢ River Intake located downstream of confluence point of River Bhavani with River Cauvery
having capacity of 185mld expandable to 250MLD with 3 no’s variable speed pumps 3852
cum/hr x35.2m head.
¢ Raw Water Main: 1400mm MS pipe of length 1400 metres.
o Water Treatment Plant of capacity of 185MLD expandable to 250 MLD having zero waste
discharge with use of sludge thickener and centrifuge and recycling of waste to plant inlet.
o Clear Water Pumping Station having sump of capacity 4600cum and 3 nos. pumps 3758.4
cum/hr x 108.2m.
o Clear Water Transmission Main of size 1400/1200mm MS/PSC pipes having total length of
53.5km.
e Booster pumping Station having 3 nos. variable speed online pumps 3697.2 cum/hr x 120 m
head.
Master Balancing Reservoir (MBR) of capacity 23000cum.
MBR Pumping Station with variable speed pumps
FM1 - 3No’s Pumps 1080cum/hr x 25m head
FM2 - 3 No’s Pumps 2023.20cum/hr x 43m head
FM3 - 3 No’s Pumps 612cum/hr x 53m head



18. SCADA, PLC & Radio Telemetry to monitor the system from source to MBR and water
distribution stations. The entire scheme, which includes the water off take point (Intake), water
treatment plant, booster pumping station, MBR pumping station and the WDSs spread around 80km
radius from the central control room is connected and programmed in such a way that it operates
automatically under the Supervisory Control and Data Acquisition (SCADA) system. It has a network
of 36 WDS, which are the supply junctions. The SCADA system is a unique feature in this scheme
and this is said to be the first water project in the country to have it. All functions at the local stations,
such as water inflow, opening & closing of valves and water pumping, are automatically controlled
through electronic instrumentation.

19. Three Feeder Mains (FMs) of MS and DI of length about 93kms having diameter from
100mm to 1200mm. Water Distribution Stations (WDSs) — (i) 36 GLSRs of capacities 10cum to
6500cum with pumping stations having pumps capacity from 40cum/hr to 1000cum/hr and (ii) 29
ELSRs of capacity 10cum to 450cum with staging height from 12m to 22m. Distribution Network (DI
and HDPE) of 217 km length having dia 100mm to 700mm.

- ) Villages outside Villages merged
TWAD Unions = Lo T
1937 01D TMC 5.39 MLD with TMC 12.56
& [ ¥
TCMC —
HEAD WORES TIRUPUR
185 MLD =. ¥ 2640 MLD
BOOSTER AT
THIRUVACHI Em13.92
y k
INDUSTRIES LOSSES
115 MLD 12 738 MLD
B B
. 1400 mm MS 30.7 KM » 1200 mm PSCC 26 KM

Figure 3: Schematic Profile of Water Supply Scheme-3
(iv) Water Supply Infrastructure available in Tiruppur City Municipal Corporation

20. Storage reservoirs: The storage reservoirs (Ground Level and Elevated) constructed under
the three water supply schemes are given in Table 2.

Table 2: Details of Storage Reservoirs with capacity in LL

S| .No Location Ground .Level Elevated Service
Reservoir (LL) Reservoir (LL)
I. Constructed as part of scheme 1 & Scheme 2

1 Avinashi Road —OHT 5.90
2 Avinashi Road -OHT 18.00
3 Avinashi Road 20.00

4 Bharathi Complex 26.00
5 Royapuram 10.00
6 Puchkaddu 10.00

10



S| .No Location Ground .Level Elevated Service
Reservoir (LL) Reservoir (LL)
7 Thenampalayam* 5.00
8 Perichipalayam 4.00
9 Vinobaji Nagar ** 4.00
10 Dharapuram Road 1.75
11 Dharapuram Road 5.00
Sub- Total 20.00 89.65
Il. Constructed as part of Scheme 3 by NTADCL
1 Bishop school 25.00
2 Ramakrishnapuram 27.00 9.00
3 Bharathiyar complex 65.00
4 Rayapuram 25.00
5 Puchakadu 35.00
6 Thennampalayam 9.00
7 Perichipalayam 50.00
8 Dharapuram Road
9 Vinobaji Nagar 15.00 4.00
Sub —Total 251.00 13.00
#  since demolished

## Demolished and constructed new under Scheme 3

21.

available in Tiruppur City Municipal Corporation are given in Table 3.

Table 3: Details of Over Head Tanks

Details of Overhead Tanks having minimum storage capacity with low staging height

SI.No Area Over Head Tanks
Nos. Capacity LL
1 Tirupur 10 89.65
2 Nallur 24 14.90
3 Velampalayam 6 12.50
4 Chettipalayam 62 23.75
5 Mannarai 18 8.60
6 Thottipalayam 30 16.56
7 Andipalayam 21 8.70
8 Veerapandi 28 13.50
9 Murugampalayam 20 9.40
10 Nerupherichal 45 19.55
11 Muthanampalayam 52 12.35
Total 316 233.46
22. Details of pumps installed under Scheme 3 for pumping water from Ground Level Reservoirs

to Elevated Service Reservoir are given in following table.

Table 4: Details of pumps in the distribution system (Ground Level Reservoirs)

Sl. , Pump Pump Capacity | Pump Head in Pump
No. Location status m3/hr MWC Type
1. Bishop school 1W + 1S 900 25 VT
2. |R.K.Puram IW + 1S 900 25 VT

11




Sl. : Pump Pump Capacity | Pump Headin | Pump
No. Location status m®/hr MWC Type
3. |Bharathiyar complex 2W + 1S 600 25 VT
4. |Rayapuram 1W + 1S 500 25 VT
5. |Puchakadu 1W + 1S 600 25 VT
6. [Thennampalayam 1W +1S 200 25 VT
7. |Perichipalayam 1W + 1S 350 25 VT
8. |Dharapuram Road 1W + 1S 450 40 VT
9. WDS 7 to WDS 8 (Booster) 1W + 1S 100 25 ESBP
10. Vinobaji Nagar 1W +1S 250 25 VT

VT Vertical Turbine
ESBP End Suction Back Pull out pump

(v) Distribution System

23. About 50 Km of pipeline was laid as part of Scheme 1. The distribution network comprises of
90 mm to 300 mm diameter Cl, AC and PVC pipes. Under Scheme 2, a length of 250 km distribution
pipeline were laid and under scheme 3, a length of 54.63 Km of additional distribution pipeline were
laid on considering the corporation extended limits. About 38000 house service connections (HSC)
were provided with MDPE pipes as part of these schemes. Due to frequent chocking and
deformations in distribution lines, the pipelines for the length of 32 Km were replaced with new pipes.

(vi) Water Supply Scheme to Tiruppur City Municipal Corporation

24, Under this scheme it is proposed to augment and improve the water supply distribution
system to cover the entire area of the corporation limits. The total water availability from the existing
source is 69.07 MLD (Scheme-2: 30.11 MLD, Scheme-3: 38.96 MLD). The design period of scheme
-2 ends in the year2023 and the transmission mains are PSC pipes which have frequent bursts and
water is being wasted, therefore scheme-2 will not be continued in 2023. But Scheme 3 will be
continued. After 2023, the proposed water supply scheme will be in operation, so water requirement
under scheme-2 is considered in this present proposal.

25. The water requirement from the new source for the ultimate design period (2050) is 271.86
MLD (worked out by adding for transmission losses @ 1.50 %, water treatment losses @ 3 % and
losses at raw water main as 0.5 %). The water demand calculation during Intermediate and Ultimate
stages is furnished in following table.

Table 5: Water demand calculation during Intermediate and Ultimate stages

Sl. Description Present Intermediate | Ultimate
No 2020 2035 2050
1 Population (in Lakhs) 10.80 14.80 19.50
2 Rate of Supply (in LPCD) 135 135 135
3 Requirement (in MLD) 145.80 199.80 263.25
4 Fire Demand (in MLD) 3.29 3.85 4.42
5 Total Demand (in MLD) 149.09 203.65 267.67
6 T(_)tal_ Requirement with 10% Loss in 165.65 226.97 297 41
Distribution System
7 Available Water (in MLD)
(a) Scheme 3 (NTADCL) 38.96 38.96 38.96

12




Sl. Description Present Intermediate Ultimate

No P 2020 2035 2050

8 Balance Requirement (in MLD) 126.69 187.31 258.45
Total Clear Water requirement with 1.5% Loss

9 in Transmission Main at the outlet of WTP 128.62 190.17 262.38

: - 5 -

10 Total Raw Water requwement with 3% Loss in 132.60 196.05 270.50
WTP backwash recirculation
Total Raw Water requirement

11 with 0.5% Loss in Raw Water Main at the 133.27 197.03 271.86
intake

Source: TCMC

26. The River Bhavani will be the source for the new water supply scheme and the new river
intake is proposed at Mettupalayam at the head works site of scheme 1 & 2. Adequate area is
available at this site will be utilized for locating new intake, raw water pumping station and related
works such as surge tank, etc. Though River Cauvery source is more reliable than River Bhavani,
based on the quality of water, distance, alignment, pump head required, etc., River Bhavani will be
source for new water supply scheme.

27. Raw water will be pumped to the WTP at Annur and fed by gravity to all the Over Head
Tanks (OHT’s). The entire corporation area will be divided into sub-zones. Each zone will be
provided with elevated level service reservoir. Totally 70 OHT are required as storage reservoirs
(existing OHT's are 15 no’s., proposed OHT's are 55 no’s.). Out of 55 proposed OHT's, 26 OHT's
are being constructed under the AMRUT scheme by TWAD Board. Remaining 29 no’s. of new
OHT's will be constructed under this sub-project. Feeder main from Scheme-3 (NTADCL Project) will
continue to feed the 26 reservoirs (Constructed under AMRUT scheme by TWAD board).

28. Transmission main from Scheme-1 and Scheme-2 directly feeds the overhead reservoirs.
The water from Scheme-3 is received in ground level reservoirs and pumped to overhead tanks. The
available storage is 36.47 ML (GLSR -27.50 ML and ELSR — 8.97 ML). Water received in
Thenampalayam GLSR is directly pumped into the distribution system.

29. Except Velampalayam, none of the other areas in the expanded corporation has OHT’s of
capacity more than 2.5 LL and with 12 m staging height. Velampalayam has two OHT’s with more
than 2.5 LL capacity and 12 m staging, one at Velamalayam and other at Anupparpalayam. So it is
proposed to construct new OHTs in each distribution zone with 5 to 20 LL capacity and 16m to 18m
staging to meet the 1/3 storage capacity. Water from Scheme 2 and from the New Proposed
Scheme will be received directly to the OHT’s.

13




Figure 4: Location Plan of Tiruppur District

TIRUPPUR DISTRIC

Figure 5: Location of Tiruppur in Tirupur District

14



o & (HULLT LOTHESITL S

101

HiL

11}
1“

Figure 6: Tiruppur Corporation

@ IInEe



1

_ﬁ OHT CONSTRUCTED UNDER AMRUT PHASE-

ﬂ PROPOSED OHT

Figure 7: Google map showing Proposed Over Head Tank locations

16



Google Earth

Intake &1 1-30688176.921935)

Figure 8: Proposed Raw water Intake and pumping Station location

&

A
A\

17



| = ' =l
8z
ng‘daie §§ Sl F v o cllc ut a o m
— s |
e —
=
TRANFORMER AMELLA TU TYPE CLAR IER
AREA
9.15m Wide Road §
2
- :
[— st © umecouscron
[ cammrsen
Bl OO muome
ALL DIMENSIONS ARE IN METER ] OO
- O secxrwnm
AREA DETAILS: - —
DESCRIPTION
ADMINISTRATIVE BUILDING 34725
LAB & WORKSHOP 225.00 —
CASCADE AERATOR 143.08
DISTRIBUTION CHAMBER 49.20 RAZRD GREVITY L TER
FLASH MIXER 84.64 I
LAMELLA TUBE TYPE CLARIFIER 1225.00 2
TUBE SETTLER 1225.00 2
RAPID GRAVITY FILTER 1440.00 &
o
CLEAR WATER SUMP 1650.00
SLUDGE THICKENER 230.81
SLUDGE SUMP 117.29
LAGOON 375.00
TRANSFORMER AREA 375.00
CHEMICAL ROOMS s85.94
N ——
TOTAL 8072.98 E
TOTAL EXTENT OF LAND — 24281 Sq.M (6.00 ACRES) ig
-
/’_jf——/—/::’/

Figure 9: Layout of Proposed Water Treatment Plant (WTP) at Ridge Point in Ottarpalayam Village near Annur



PalapattiPost Office & yiw SHREEVIRUKSHA g
PEEDAM

Préposed Infake’

well indriveri

Bhavaip' ©" i N ArImigules
Metupalayam ot (A OB s _ B ‘ \ Anumantharaaya

\ -
\ Kaaniappar. thirukovil &

SrilMadurakaliammam
Tirumana/Mandapam
. ®
N
N

\
\
Bellaipalayamy

Maahali'ammanjtemple &
Branch!PostOffice »

= :
My
. asaki i
1,' ) Pasakutta &
® ArulmiguiMariamman (T8 (5 6mL
Kovil,Kuppanur,

" 4 -~ »
Bathra'Kaaliamman '@ Temple,Kunniyur.
7

Templef

\ = | & \\
Raw water Main X

Length- 19.72 Km e LR
. I Proposed"W.IP Plant,
R Ridge point . "\

—_—

® K* Pungampalayam

‘ J @ MUGASI >
. &3 %1 R SEMSAMPATTIIPACCS I
s BRERT DD NG Eﬂ-wf./ D[t & RSN i

> PirayatifAmman temple

Sri'Nammalvar Temple & N d
uih Kathavukarai, & "‘2‘
AmmanjTemple -
e > ©

emple N L . ’ #8Bi i Joale s lay

Thandikai ®
thar‘Temple

Figure 10: Alignment showing proposed Intake well, WTP & Raw Water Transmission Main




Figure 11: Gravity main from ridge point to OHTs of proposed water supply scheme




C. Components of proposed water supply scheme

30. Raw water Intake: The head works consisting of check dam, River Intake, and Raw water
pumping station, is proposed to be located adjacent to the existing head works for scheme-1 at the
bank of River Bhavani in Mettupalayam. The Raw water drawal arrangement will be through an
intake well-constructed over RCC framed structure. The size of the pump house has been fixed to
house eight pumps (6 working & 2 stand-by) at ultimate stage. The hydraulic details are shown in
Table 6.

Table 6: The hydraulic level details at intake

SI.No Description Level in M
1 River Bed Level 288.310
2 LWL of River Bhavani at intake location 290.310
3 MWL of River Bhavani at intake location 299.710
4 GL at WTP — Ridge Point 402.000
5 Lip of Cascade Aerator 407.000
6 LWL in Clear Water Sump 402.000
7 MWL in Clear Water Sump 399.000

Source: TCMC

31. Raw water pump set: The pump sets are designed for the requirements at intermediate
stage (year 2035). It is proposed to install six vertical turbine pump sets (each 1335 HP), each of
duty 35,696 Ipm against a head of 143 m, four working and two standby with a total pumping
capacity of 1,42,784 Ipm to meet the intermediate stage demand. The design is based on 23 hours
pumping rate.

32. Raw water transmission main: As sufficient land is not available near the existing scheme-
1 for treatment plant site, it is proposed to pump the raw water up to the ridge point where treatment
plant has been proposed. The raw water pumping main is proposed for a length of about 19,270 m
for conveying raw water from intake well, located at the bank of the River Bhavani, to the proposed
treatment plant to deliver 197.03 and 271.86 MLD of raw water for Year 2035 and 2050 respectively.
The materials for pipelines will selected as per the guidelines and pipe policy issued by TWAD Board
or GoTN pipe policy. The pipeline is designed for ultimate demand.

33. Water Treatment Plant: The proposed Water Treatment Plant will be constructed in 6 acre
land proposed at ridge point in Ottarpalayam Village near Annur. The treatment plant layout has to
be planned to treat 270 MLD of raw water (Ultimate stage requirement). The land required for WTP
was donated by Tiruppur Export Association (TEA) Foundation to Tiruppur City Municipal
Corporation the ridge point at Ottarpalayam Village, Annur at free of cost. (The 6 acres of land was
now registered on Tiruppur Export Association and will be handed over to Tiruppur City Municipal
Corporation within one month of time period. The registration document shows that land belongs to
Tirupur Export Association and it is annexed as Appendix 10). The proposed WTP will be based on
conventional treatment process involving coagulation, flocculation, sedimentation, filtration process,
disinfection etc. The Construction of WTP is proposed under Design and Build basis as per the
process specified to suit the available site. Since the raw water is not suitable for the drinking
purpose, the water treatment plant is proposed to treat raw water to meet the drinking water
standards and supplied to consumers.

21



34. Clear water gravity main: The treated water from the clear water reservoir will be conveyed
by gravity to the existing OHTs within the erstwhile Municipal area and also to the proposed OHTs
within the added areas of TCMC. The total length of gravity clear water main and feeder mains from
the WTP to various OHTs is 148.310 Km with diameters varying from 1800 mm to 150 mm. The
clear water main proposed is to be laid along the SH from Annur to Avinashi. After crossing NH 544
the alignment will be along state Highways and local roads.

35. Storage reservoirs: The entire Tirupur City Municipality Corporation area is presently
divided into seventy water distribution zones based on the elevation of the city. These zones will
have OHT which will directly receive water from Proposed Water Supply Scheme. Totally 70 OHT
are required as storage reservoirs (existing OHT's = 15 nos., proposed OHT's = 55 nos.). Out of
these 55 proposed OHT's, 26 OHT's are being constructed under the AMRUT scheme by TWAD
Board. Balance 29 nos. of new OHT's will be constructed under this sub-project.

36. Distribution system: The entire corporation area is divided into 70 water supply distribution
zones. Zoning is done based on the topography. Each water supply zone is provided with one Over
Head Tank and water distribution system. The distribution system and the staging height of the
OHT'’s are designed to have a minimum residual pressure of 7 m at the consumer end.

Table 7: Details of Distribution system

S. No. Diameter in mm Material Length (Km)
1 110 HDPE 606.544
2 160 HDPE 61.683
3 225 HDPE 6.743
4 200 DI 112.245
5 250 DI 21.838
6 300 DI 97.524
7 350 DI 19.047
8 400 DI 67.239
9 450 DI 2.999
10 500 DI 52.867
11 600 DI 13.368
12 700 DI 0.332
Total 1062.429
Source: TCMC
37. House Service Connection: About 1,17,436 No's of House Service connections are

proposed in the new distribution system. The proposed new house service connection to be given in
future will be Blue PN 16 (SDR 9) MDPE pipes conforming to ISO 4427:1996 manufactured from
virgin resin PE 80 and will be connected to ferrule to be fix in pipes confirming to IS 2692 — 1989
with analog water meter. The strategies followed for shifting HSC from old pipe to New system /
Replacement pipe line is as follows, the replacement of distribution network is proposed at some
locations, the shifting charges for all the existing HSC that are to be shifted to the new system /
replacement line will be borne by the corporation as the initial installation of existing HSC expense
were already incurred by the individual households and the ownership of the HSC lies with Individual
household. The replacement of distribution network will be carried out in the parallel manner without
affecting the existing system. Also, in narrow streets where parallel work is not possible will be
isolated from the remaining areas and the replacement will be carried out in fast track mode.

Table 8: Proposed WSS project Components

Infrastructure| Function Description Location

Intake ~ Well | Pumping e The Raw water drawal | The head works is proposed

22




Infrastructure| Function Description Location
and Pump | raw water arrangement will be through a | adjacent to the existing head
House to  Water provision of intake well of | works for Scheme 1 at the
Treatment rectangular size 6.00 m x 4.00 m | bank of River Bhavani in
Plant constructed over RCC framed | Mettupalayam.
structure.
e The size of the pump house has
been fixed to house six pumps (4
working & 2 stand-by) at
Intermediate stage
Water To treat e New WTP with capacity of 270 | The 6 acres of land available
treatment Raw Water MLD (Ultimate stage) requirement | at ridge point in Ottarpalayam
Plant is proposed under this scheme to | Village near Annur and this
treat the raw water. will be used to construct
e The proposed WTP will be based | proposed water treatment
on the BID as DBOT tender with | plant.
ten years of Operation &
Maintenance. However, on
considering the land availability,
Construction, Operation &
maintenance cost and
performance the technology of the
proposed WTP will be decided by
the  Tiruppur City  Municipal
Corporation.
Clear Water Conveys e The treated water from the clear | The clear water main
Transmission | clear water water reservoir (WTP area) will be | proposed is along the SH
system to OHTs conveyed by gravity to the existing | from Annur to Avinashi. After
OHTs  within the erstwhile | crossing NH the alignment
Municipal area and also to the | will be along state Highways
proposed OHTs within the added | and local roads.
areas of TCMC.
e The laying of gravity clear water
transmission main for a length of
37.53 km and gravity feeder mains
to proposed OHTs for a total
length of 110.776 km (total length
of 148.306 km) is proposed.
Service Water e 29 no's of Over Head Tanks | Over Head Tanks are
Reservoir Storage for (OHTSs) with capacity varying from | proposed at following
(OHTSs) Supply 5 lakh litres to 20 lakh litres are | locations:-

proposed under this scheme to
supply water in each zone.

The staging height of the OHT’s
have been designed to have a
residual pressure of 7 m at the
consumer end in the tail-end
service  connections of the
distribution system network.

1. Pandian Nagar

2. MatheswaranKovil (2
no’s)

. ThiruveKa Nagar Park

. G.N. Garden

. Boyampalayam (Sneha
Nagar)

. NRK Puram

. Kumar Nagar(2 no’s)

. Bharathiyar Complex

. Palayakadu

b~ w

©O© 00 ~NO®

23




Infrastructure| Function Description Location
10. Gate Thottam
11. Mahalaxmi Nagar
12. Kalipalayam
13. Chennimalaipalayam
14. Karthik Nagar
15. Pudhupalayam AD
colony
16. KovilvVazhi
17. Krishna Nagar
18. Kaliyappa Nagar
19. Thirunagar
20. Noyyal Burial Ground
21. Dharapuram road
22. State Bank Colony
23. Cattle shed
24. Santhapettai
25. Tsk Maragaathammal
L/O
26. MasaniyammanKovil
27. Andipalayam (SR
Nagar South)
Distribution Distributes | The entire corporation area has been | Distribution pipes will be laid
System clear water | divided into 70 water supply | along the roads, within the
to houses | distribution zones. Each water supply | road right of way in Tiruppur
in each zone is provided with one OHTs and | City Municipal corporation
zone water  distribution  system  with | Area
individual house service connections.
Details of Distribution system
S. No. | Diain Material Length
mm (Km)
1 110 HDPE 606.544
2 160 HDPE 61.683
3 225 HDPE 6.743
4 200 DI 112.245
5 250 DI 21.838
6 300 DI 97.524
7 350 DI 19.047
8 400 DI 67.239
9 450 DI 2.999
10 500 DI 52.867
11 600 DI 13.368
12 700 DI 0.332
Total 1062.429
House Individual The 1,17,436 Nos. of HSC are|In all households in areas
Service Houses will | proposed in the new distribution | covered bythis sub-project in
Connections | get clear system. Tiruppur  City  Municipal

(HSC)

water after
HSC

The proposed new HSC to be given in
future will be Blue PN 16 (SDR 9)
MDPE pipes conforming to 1SO
4427:1996 manufactured from virgin

resin PE 80 and will be connected to

Corporation. (TCMC).

24




Infrastructure| Function Description Location

ferrule to be fix in pipes confirming to
IS 2692 — 1989 with analog water
meter.

D. Implementation Schedule:

38. The works involving various components have been grouped under different packages as
below for quick execution.

a) Package |I: Raw water intake, pumping station, pump sets, surge protection tank, raw
water pumping main, valves, appurtenances and all associated electrical,
instrumentation and mechanical works.

b) Package Il: Water Treatment Plant under DBOT basis as per the process specified to
suit the available site and SCADA system for the entire sub-project.

c) Package llI:Clear water gravity main from WTP and feeder mains to OHTs

d) Package IV: Construction of New ELSRs 12 no’s and providing distribution
system with house service connections to 12 zones.

e) Package V: Construction of New ELSRs 17 no’s and providing distribution system with
house service connections to 17 zones.

39. Packages I, Ill, IV and V shall be on a works (item rate) contract basis as per the designed
BOQ, specifications and drawings. Package Il shall be under DBOT basis with annual O&M for a
period of 10 years. Bids for water supply schemes will be invited in August 2018, and the contract
will be awarded by September 2018. Construction is likely to start in October 2018, and will take
about 24 months to complete.

[l POLICY, LEGAL AND ADMINISTRATIVE FRAMEWORK
A. ADB Policy

40. ADB requires the consideration of environmental issues in all aspects of ADB’s operations,
and the requirements for environmental assessment are described in ADB SPS, 2009. This states
that ADB requires environmental assessment of all ADB investments.

41. Screening and categorization. The nature of the environmental assessment required for a
project depends on the significance of its environmental impacts, which are related to the type and
location of the project; the sensitivity, scale, nature, and magnitude of its potential impacts; and the
availability of cost-effective mitigation measures. Projects are screened for their expected
environmental impacts, and are assigned to one of the following four categories:

0] Category A. Projects could have significant adverse environmental impacts. An EIA
is required to address significant impacts.

(ii) Category B. Projects could have some adverse environmental impacts, but of lesser
degree or significance than those in category A. An IEE is required to determine
whether significant environmental impacts warranting an EIA are likely. If an EIA is
not needed, the IEE is regarded as the final environmental assessment report.

(iii) Category C. Projects are unlikely to have adverse environmental impacts. No EIA or
IEE is required, although environmental implications are reviewed.

(iv) Category FI. Projects involve a credit line through a financial intermediary or an
equity investment in a financial intermediary. The financial intermediary must apply an
environmental management system, unless all projects will result in insignificant

25




impacts.

42. Environmental management plan. An EMP, which addresses the potential impacts and
risks identified by the environmental assessment, shall be prepared. The level of detail and
complexity of the EMP and the priority of the identified measures and actions will be commensurate
with the project’s impact and risks.

43. Public disclosure. ADB will post the safeguard documents on its website as well as disclose
relevant information in accessible manner in local communities:

0] for environmental category A projects, draft EIA report at least 120 days before Board
consideration;

(i) final or updated EIA and/or IEE upon receipt; and

(iii) environmental monitoring reports submitted by the implementing agency during
project implementation upon receipt.

B. National Environmental Laws

44, Environmental assessment. The Gol EIA Notification of 2006 (replacing the EIA
Notification of 1994), sets out the requirement for Environmental Assessment in India. This states
that Environmental Clearance (EC) is required for specified activities/projects, and this must be
obtained before any construction work or land preparation (except land acquisition) may commence.
Projects are categorized as A or B depending on the scale of the project and the nature of its
impacts.

45, Category A projects require EC from the central Ministry of Environment, Forests and
Climate Change (MoEF&CC). The proponent is required to provide preliminary details of the project
in the prescribed manner with all requisite details, after which an Expert Appraisal Committee (EAC)
of the MoOEF&CC prepares comprehensive Terms of Reference (ToR) for the EIA study. On
completion of the study and review of the report by the EAC, MoOEF&CC considers the
recommendation of the EAC and provides the EC if appropriate.

46. Category B projects require environmental clearance from the State Environment Impact
Assessment Authority (SEIAA). The State level EAC categorizes the project as either ‘B1’ (requiring
EIA study) or ‘B2’ (no EIA study), and prepares ToR for ‘B1’ projects within 60 days. On completion
of the study and review of the report by the EAC, the SEIAA issues the EC based on the EAC
recommendation. The Notification also provides that any project or activity classified as category ‘B’
will be treated as category ‘A’ if it is located in whole or in part within 10 km from the boundary of
protected areas, notified areas or inter-state or international boundaries.

47. None of the components of this underground sewerage system subproject falls under the
ambit of the EIA Notification 2006, and, therefore EIA Study or EC is not required for the subproject.

48. Applicable environmental regulations. Besides EIA Notification 2006, there are various
other acts, rules, policies and regulations currently in force in India that deal with environmental
issues that could apply to infrastructure development. The specific regulatory compliance
requirements of the subproject are shown in Table 9.

Table 9: Applicable Environmental Regulations

Law Description Requirement
Water (Prevention | Act was enacted to provide for the | Construction of proposed WTP
and Control of prevention and control of water pollution | requires CTE and CTO from

26



Law

Description

Requirement

Pollution) Act of
1974, Rules of
1975, and
amendments

and the maintaining or restoring of
wholesomeness of water. Control of
water pollution is achieved through
administering conditions imposed in
consent issued under to this Act. All
pollution potential activities will require
Consent to Establish (CTE) from Tamil
Nadu Pollution Control Board (TNPCB)
before starting implementation and
Consent to Operate (CTO) before
commissioning.

TNPCB before starting of
construction and before
commissioning of WTP
respectively. Application has to
be submitted online at
http://tnocmms.nic.in/fOCMMS/

Environment Emissions and discharges from the | To comply with applicable
(Protection)  Act, | facilities to be created or refurbished or | notified standards

1986 and CPCB | augmented shall comply with the notified

Environmental standards

Standards.

Noise Pollution | Rule 3 of the Act specifies ambient air | To comply with the noise
(Regulation and | quality standards in respect of noise for | standards.

Control) Rules, | different areas/zones.

2000 amended up
to 2010.

Air (Prevention

- Applicable for equipment and
machinery’s potential to emit air pollution

Generators will require CTE and
CTO from TNPCB

and Control of | (including but not limited to diesel | Generators to comply with
Pollution) Act, | generators and vehicles); emission standards
1981, amended | - CTE and CTO from TNPCB;
1987 and it's |- Compliance to conditions and
Rules, 1982. emissions standards stipulated in the

CTE and CTO.
Solid Wastes | Rules to manage municipal solid waste | Solid waste generated at
Management generated; provides rules for | proposed facilities shall be
Rules, 2016 segregation, storage, collection, | managed and disposed in

processing and disposal.

accordance with the SWM Rules

Construction and

Rules to manage construction and to

Construction and  demolition

Demolition Waste | waste resulting from construction, | waste generated from the project
Management remodeling, repair and demolition of any | construction shall be managed
Rules, 2016 civil structure. Rules define C and D | and disposed as per the rules
waste as waste comprising of building
materials, debris resulting from
construction, re-modeling, repair and
demolition of any civil structure.
Labor Laws The Contractor shall not make | Appendix— 2 provides applicable
employment decisions based upon | labor laws including amendments

personal characteristics unrelated to job
requirements. The contractor shall base
the employment relationship upon equal
opportunity and fair treatment, and shall
not discriminate with respect to aspects
of the employment relationship, including
recruitment and hiring, compensation
(including wages and benefits), working

issued from time to time
applicable to establishments
engaged in construction of civil
works.

27


http://tnocmms.nic.in/OCMMS/

Law

Description

Requirement

conditions and terms of employment or
retirement, and discipline. The contractor
shall provide equal wages and benefits
to men and women for work of equal
value or type.

Manufacture,
Storage

and Import of
Hazardous
Chemicals Rules,
1989
(MSIHC
1989)

Rules,

These rules aim at providing control for
the generation, storage and Import of
hazardous chemicals. According to these
rules, the user of hazardous chemicals
has to follow procedures as stipulated in
the rules to prevent and control hazards
from such chemicals and to ensure
safety and permission has to be obtained
from the authority concerned for such
activity. The list of chemicals and
threshold limits of handling falling under
the purview of these rules is provided in
the schedule to the rules. Chlorine used
for disinfection of water is categorised as
hazardous chemical as according these
rules and usage of these chemicals
above 10 tons per year attracts the
provisions of these rules.

The usage of chlorine is above
10 tons per year, so permission
has to be obtained from the
authority concerned for usage of

chemicals.

49, Clearances / permissions to be obtained by Contractor. Following Table shows the list of
clearances/permissions required for project construction. This list indicative and the contractor
should ascertain the requirements prior to start of the construction, and obtain all necessary
clearances/permission prior to start of construction.

Table 10: Clearances and permissions required for Construction

S. Construction Statutory Statute under which Implementation | Supervision
No Activity Authority Clearance is Required
1 Construction of | TNPCB Consent to establish and Contractor & PIU
WTP consent to operate under PIU
Water Act, 1974 and under
Air Act, 1981
2 Tree Cutting Department of | Clearances from the PIU IA and
Forest and | authorities as per the Tamil PMU
District Nadu Timber Transit Rules,
Collector 1968 or latest.
3 Hot mix plants, TNPCB Consent to establish and Contractor PIU
Crushers and consent to operate under Air
Batching plants Act, 1981
4 Discharges from TNPCB Consent to establish and Contractor PIU
Construction Consent to operate under
activities Water Act, 1974
5 Storage, handling TNPCB Hazardous Contractor PIU
and transport of Wastes(Management and
hazardous Handling) Rules, 1989
materials Manufacturing, Storage and
Import of Hazardous
Chemicals Rules, 1989
6 Sand mining, Department of | Tamil Nadu Minor Mineral Contractor PIU

28




S. Construction Statutory Statute under which Implementation | Supervision
No Activity Authority Clearance is Required
quarries and Geology and Concession Rules,
borrow areas mining, GOTN | 1959(corrected up to
31.3.2001)
7 New quarries and MOEFCC Environmental clearance Contractor PIU
borrow areas under EIA Notification 2006
8 Groundwater Public Works (Groundwater) Contractor PIU
extraction Department Tamil Nadu Groundwater
Development and
Management Act 2000
9 Disposal of Tamil Nadu Hazardous Wastes Contractor PIU
bituminous wastes | State Pollution | (Management and Handling)
Control Board | Rules. 1989
10 | Temporary traffic - MoRTH 112 Contractor PIU
diversion measures SP 550f IRC codes
11 | Withdrawal of Public Works | Water Utilization committee PIU PIU

Surface water from
River Bhavani

Department

50. ADB SPS Requirements. During the design, construction, and operation of the project the
PMU and PIUs will apply pollution prevention and control technologies and practices consistent with
international good practice, as reflected in internationally recognized standards such as the World
Bank Group’s Environment, Health and Safety Guidelines. These standards contain performance
levels and measures that are normally acceptable and applicable to projects. When Government of
India regulations differ from these levels and measures, the PMU and PIUs will achieve whichever is
more stringent. If less stringent levels or measures are appropriate in view of specific project
circumstances, the PMU and PIUs will provide full and detailed justification for any proposed
alternatives that are consistent with the requirements presented in ADB SPS.

Table 11:
Guidelines

WHO Ambient

Air  Quality

Table 12: World Bank Group’s EHS Noise Level

Guidelines

Table 1.1.1: WHO Ambient Air Quality Guidelines’®

Sulfur dioxide (SO2)

Averaging
Period

10 minute

Guideline value in
pgim?

125 (Interim target1)
50 (Interim target2)
20 (guideline)
500 (guideling)

Nitrogen dioxide (NOz)

1-year
1-hour

40 (guideline)
200 (guideline)

Particulate Matter
PMio

1-year

24-hour

70 (Interim target1)

50 (Interim target2)

30 (Interim target3)
20 (guideline)

150 (Interim target1)
100 (Interim target2)
75 (Interim target3)
50 (quideline)

Particulate Matter
PMzs

1-year

24-hour

35 (Interim target-1)

25 (Interim target2)

15 (Interim target3)
10 (guideline)

75 (Interim target1)
50 (Interim target2)
37.5 (Interim target3)
25 (quideline)

Ozone

8-hour daly

maximum

160 (Interim target1)
100 (quideline)

Table 1.7.1- Noise Level Guidelines®

One Hour L asg (dBA)

Receptor

Daytime
0700 - 22:00

Mighttime
22:00 - 07:00

Residential, institutional; 55 45
educational®®
Industrial; commercial 70 70

29




IV. DESCRIPTION OF THE ENVIRONMENT
A. Methodology Used for Baseline Study

51. Data collection and stakeholder consultations. Data for this study has been primarily
collected through comprehensive literature survey, discussion with stakeholder agencies, and field
visits to the proposed subproject sites.

52. The literature survey broadly covered the following:

0] Project details, reports, maps, and other documents prepared by technical
consultants, TCMC, etc.,

(i) Discussions with Technical experts of the PPTA team, TNUIFSL, Implementing
Agency (TCMC), DPR preparation agency and other relevant government agencies

(iii) Secondary data from previous project reports and published articles, and

(iv) Literature on land use, soil, geology, hydrology, climate, socioeconomic profiles, and
other planning documents collected from Government agencies and websites.

53. Ocular inspection. Several visits to the project sites were made during IEE preparation
period in 2018to assess the existing environment (physical, biological, and socioeconomic) and
gather information with regard to the proposed sites and scale of the proposed project. A separate
socioeconomic study was conducted to determine the demographic information, existing service
levels, stakeholder needs and priorities.

B. Physical Features
1. Location

54. Tiruppur is a city in the Kongu Nadu region of the Indian state of Tamil Nadu and located at
11.1075°N, 77.3398°E on the banks of the Noyyal River. It has an average elevation of 295 metres
(967 feet) and covers an area 0f159.6 km? (61.6 sq mi). Tiruppur is the administrative headquarters
of Tiruppur district and the fifth largest urban agglomeration in Tamil Nadu. It has been ruled at
different times, by the Early Pandyas, Medieval Cholas, Later Cholas, Vijayanagar Empire, Madurai
Nayaks, Mysore Kingdom and the British. It is situated at the centre of the South Indian Peninsula,
about 450 kilometres (280 mi) southwest of the state capital Chennai and about 50 kilometres
(31 mi) east of Coimbatore.

2. Topography
55. Tiruppur is located at 11.11°N latitude and 77.34°E longitude it has an average elevation of
295 metres (967 feet) and covers an area of 159.6 km2. The average slope varies from zero degree
to 18 degrees. The natural topography of the city guides flow of the rain water towards Noyyal
Rivers.

3. Geology and Seismicity

56. Tiruppur area is mainly associated with metamorphic rocks and is considered to belong to
the middle Dharwars of southern peninsular shield, with the following succession of rocks Basic
Dykes, Chiefly dolerites, Felsites and porphyry dykes, Charnockites, Norite dykes.

30


https://en.wikipedia.org/wiki/Kongu_Nadu
https://en.wikipedia.org/wiki/India
https://en.wikipedia.org/wiki/Tamil_Nadu
https://en.wikipedia.org/wiki/Tiruppur_district
https://en.wikipedia.org/wiki/List_of_cities_in_Tamil_Nadu_by_population
https://en.wikipedia.org/wiki/Urban_agglomeration
https://en.wikipedia.org/wiki/Tamil_Nadu
https://en.wikipedia.org/wiki/Early_Pandyan_Kingdom
https://en.wikipedia.org/wiki/Medieval_Cholas
https://en.wikipedia.org/wiki/Later_Cholas
https://en.wikipedia.org/wiki/Vijayanagar_Empire
https://en.wikipedia.org/wiki/Madurai_Nayaks
https://en.wikipedia.org/wiki/Madurai_Nayaks
https://en.wikipedia.org/wiki/Mysore_Kingdom
https://en.wikipedia.org/wiki/British_Raj
https://en.wikipedia.org/wiki/Peninsula
https://en.wikipedia.org/wiki/Chennai
https://en.wikipedia.org/wiki/Coimbatore

57.  Although the sediments of the middle
Dharwars were altered due to regional TIRUPPUR DISTRICT
metamorphism the limestone remained as EathuakeHazad Zoring ...
remnants undergoing recrystallisation and ) ——— i i =1
thus are interbedded with Calc-granulites and

garnetiferous gneiss and have been subjected
to structural disturbances.

Total No. of es : 8,94,908
Population : 24,79,052
7 s

58. The area has huge deposits of
Limestone. The crystalline limestone deposits
of Tamil Nadu occurring in and around
Tirunelveli, Ramanathaparam, Madurai,
Coimbatore, Salem and North Arcot District
are associated with Calc-granulate, Calc
Silicate and Calciphyre. It shows a concordant
association with Calc silicate in Sankaridurg
area and Quartzities in southern Tamil Nadu.
Country rock is garnet feroussillimanite schist
in most of the places, at places the limestone
also occurs in association with Charnockite
and Calc gneiss.

59. Tiruppur falls under seismic zone —
lll. (Source: IS 1893 (Part 1): 2002 — Indian

standard criteria for earthquake resistant
design of structures). Structural design of | Figure 12: The Seismic map of Tiruppur District

infrastructure elements will be done with due consideration to relevant codes.

4. Climate

60. The climate in Tiruppur is tropical with the mean maximum and minimum temperatures
varying between 35°C to 22°C (95°F to 72°F). The summer season starts from the month of March,
April and May during this period the weather remains hot and dry. The maximum temperature during
the summer months will be around 35°C (95°F) and the minimum temperature will be around 29°C
(84°F). The monsoon season starts from the month of June, July and August. During the monsoon
season, mild showers and a reduced temperature is observed. The post monsoon or winter months
are from September to January. The winter season generally have a cool climate and temperatures
rarely rise beyond a maximum of around 29°C (84°F). The minimum temperature during this season
will be around 24°C (75°F).

61. Due to the presence of the Palghat gap, the city receives rainfall from the South-west
monsoon (June to August). After a humid September, the North-east monsoon brings rains, which
starts from October and lasts till early November. The average annual rainfall is around 700 mm (28
in) with the North East and the South West monsoons contributing to 47% and 28% respectively to
the total rainfall. Major portion of Tiruppur district is constituted by red gravel, clay loamy soils

5. Surface Water

62. River Bhavani originates from Western Ghats, Nilgiri district and second largest river in Tamil
Nadu and passing through Mettupalayam and Sirumugai to the distance of 217 km before merging
with the River Cauvery. ThisPerennial River is fed by the southwest monsoon season (June to
August), followed by North East monsoon season (September to December). Its watershed drains
an area of 6,200 km? spread over Tamil Nadu (87%), Kerala (9%) and Karnataka (4%). The main
river courses through entire of the North-Western Erode district of Tamil Nadu. Pillur dam located on
Bhavani River, 88 m high dam has a catchment area of 1,191 km?; the dam is 357 m long and the

31



mean annual flow to the dam is 685 MCM. The reservoir has a live storage capacity of 28 MCM at
FRL 427 m and the MDDL is at 396 m. The physico-chemical characteristics of the river Bhavani at
Mettupalayam during the 2007 - 2008 is as follows:

Table 13: Physico-chemical characteristics of the River Bhavani at Mettupalayam

Month Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun
Temperature (°C) 26.5 28.5 28.5 25.0 23.0 24.0 24.0 25.5 26.6 28.6 285 28.0
Colour B B B B B B Cc C Cc C C C
Turbidity (N.T.U) 20.5 20.3 20.1 22.2 20.1 20.2 20.0 20.1 20.6 20.1 20.2 20.0
Electrical Cond (mMho) 920 980 970 910 920 910 900 900 930 990 990 960
Suspended Solids (Mg/l) 2050 2040 2040 2000 2300 2000 2100 2110 2060 2045 2040 2034
Dissolved Solids (Mg/l) 1230 1235 1235 1540 1250 1545 1160 1165 1235 1240 1240 1240
Total Solids (Mg/l) 3280 3275 3275 3540 3550 3545 3260 3275 3295 3285 3280 3265
pH 7.5 7.8 7.7 7.9 7.6 7.8 7.5 7.6 7.8 7.9 7.6 7.4
D.O (Mg/l) 6.9 6.6 6.6 6.7 6.8 6.8 6.6 6.7 6.6 6.5 6.6 6.8
B.O.D 17 1.7 1.8 3.2 4.1 3.1 4.0 3.9 1.6 1.8 1.8 1.8
HCO3 (Mg/l) 25 2.6 5.1 7.0 8.0 6.8 7.9 7.5 2.6 2.7 5.2 5.0
Total Hardness (Mg/l) 32.2 32.8 28.6 56.7 50.2 56.7 65.3 68.1 335 324 324 284

*B-Brownish, C- colorless

63. Noyyal River is located at a distance of about 8.5 Km South direction from the proposed site
and Cauvery River is at a distance of more than 25 Km away from the proposed site.Noyyal River, a
small river and tributary of River Cauvery, passes through Coimbatore city. Prior to 2011, it formed
part of southern boundary of the municipal corporation limit. It rises in Vellingiri hills in the Western
Ghats in Tamil Nadu, close to Kerala border. This rain fed River flows from west to east, and travels
a distance of 180 km through five districts of Coimbatore, Tirupur, Erode, Karur, and Trichy.
Coimbatore and Tirupur are two main cities along its course. It finally joins River Cauvery at Noyyal,
a village in Karur District. The river's basin is 180 km long and 25 km wide and covers a total area of
3,500 km?. Project area lies within the watershed expanse of the Noyyal River Basin and consists of
a network of tanks and canals apart from lakes. The list of surface water bodies in the subproject
alignment are furnished in the below table.

Table 14: Surface water bodies in the subproject alignment

S.No Chainage Type of Propos_ed Span Water Ty_pe of
structure length in meter body river
1 0.20 km - Odai Crossing Near Head Pipe Carrying Length — 56.00 m — Stream i
Works (Badrakaliamman Koil Road) bridge 1400mm dia MS Pipe
> 4.46 km - Odai Crossing at Nadur Pipe Carrying Length — 48.00 m — Stream i
(Gokul Timber & Furniture) bridge 1400mm dia MS Pipe
3 9.63 km - Odai Crossing at Pipe Carrying Length — 80.00 m — Stream i
Therampalayam Village west side bridge 1400mm dia MS Pipe
4 12.40 km — Odai Crossing at Belladhi | Pipe Carrying Length — 56.00 m — Stream i
Village west side bridge 1400mm dia MS Pipe
5 | Corporation - Nallaru river at Poondi E;ip:jzgarrymg 15%8?;2]_ d?:l\ag n;i;e River Pei\(laonr;]ial
6 Corporation - Nallaru River Crossing | Pipe Carrying Length — 16.00 m — River Non
at Kanjampalayam bridge 300mm dia DI Pipe Perennial
Corporation - Noyyal River Crossin . .
7 at CFZ)IIege Road }glaipalayam to ’ Elpe Carrying Length —72.00 m — River | Perennial
Mangalam Road ridge 1600mm dia MS Pipe
Corporation - Noyyal Crossing at Pipe Carryin Length — 64.00 m — . :
8 Nor?h Thottom toy\zinayagapu%am briF::ige 7 350?nm dia DI Pipe River | Perennial
9 Corporation - Noyyal Crossing at Pipe Carrying Length — 96.00 m — River | Perennial

32




S No Chainage Type of Propos_ed Span Water Ty.pe of
structure length in meter body river

Valam Briidge opp to Electric bridge 250mm dia DI Pipe
crematorium

10 Corporation - Jammanai Crossing @ | Pipe Carrying Length —24.00 m — Stream i
Thennampalayam Uzhavar Sandai bridge 700mm dia MS Pipe

11 Corporation - Sangilipallam Odai Pipe Carrying Length —24.00 m — Stream i
crossing @ Muthaiyan Koil bridge 600mm dia MS Pipe

12 Corporation - Jammanai Crossing @ | Pipe Carrying Length — 40.00 m — Stream i
Murugampalayam Petrol bunk bridge 800mm dia MS Pipe

13 Corporation - Jammanai Crossing @ | Pipe Carrying Length — 40.00 m — Stream i
Murugampalayam School bridge 800mm dia MS Pipe
Corporation - Sangilipallam Odai . .

14 | crossing @ Veerapan_dy E;ﬁjegg armying é‘gggﬁg dizzMOS() S: pe Stream -
Pazhavanjipalayam Ring Road

Source: reconnaissance survey

6. Groundwater

64. The study area experiences shortage for water resources. Even the annual rainfall is very
less and is vagrant. Water catchment tanks in the area are only seasonal and they remain dry during
most of the seasons. As perennial water resources are remote, the agricultural activities in this area
are mainly dependent upon the rainfall, where the average is only about 574.3 mm per year. Studies
show that almost 90% of the available groundwater resources in the district have already been
tapped for drinking, irrigation and industrial uses and there is immediate necessity for improving the
groundwater recharge conditions for this area.

65. The groundwater in the area in general occurs under phreatic conditions, in the weathered
mantle rocks under semi-confined conditions and in the fractured zones. Generally the aquifers in
the formations are heterogeneous in nature. These rocks are devoid of primary porosity, but are
rendered porous and permeable with the development of secondary openings by fracturing and
weathering and their inter connections. The shallow aquifers in the major part of the district occur
within the depth of 30m, while in the other parts it is more than 30m. Here the groundwater is
developed by means of dug wells and bore wells and the groundwater occurs in phreatic conditions
in shallow aquifers, which occurs to depth ranging 35 to 60 m. The hydrographic prepared for this
area by the Central Ground Water Board (CGWB), reveals that the rainfall is the principal source of
recharge for groundwater and the water level fluctuations are in response to recharge for
groundwater. Raise in water table takes place mainly during July - August and October - November,
coinciding with southwest monsoon and northeast monsoon periods. A raise in water table is more
pronounced during southwest monsoon period. But the main rainfall for the district is northeast
monsoon, which forms the main recharge to groundwater.

7. Air Quality

66. Based on the secondary information, the ambient air quality in the subproject area is
observed to be within the permissible limits stipulated by CPCB —NAAQ Standards. The particulate
matter (PMi) was in the range between 50 to 70 ug/m3, the oxides of sulphate (SOx) was in the
range between 13 and 27 pg/m?3, the oxides of nitrogen (NOx) was in the range 25 and 30 pg/m?.
Thus, the air quality index of the subproject area is found to be Satisfactory.
(Source:http://cpcb.nic.infopenpdffile.php?id=UmVwb3JORmMISZXMvNJE1XzE1MTczOTcyNjBfbWVka
WFwaG90bzE2MzkxLnBkZg==).

33




C. Ecological Features

67. Common flora found in the Tiruppur City Municipal Corporation are Adhatoda zeylanica,
Agave sisalana Perinne, Ailanthus akeli Roxb., Aloe vera, Cocos nucifera L, Indigofera soo,
Moringa olifera Lam., Pongamia pinnata L., Artocarpus integrifolia, Borassus flabellifer, Cocos
nucifera, Mangifera indica, Moringa oleifera, Phoenix sps. Oryza sativa, Lycopersicum esculentam,
Sorghum bicolor, Piper betle, etc. The common Fish species found in River Bhavani are Labeo
Rohita, Indian Carp, Cirrhinus cirrhosus, Mahseer, Cichlid Fish, Pink perch.

68. Common fauna found in the Tiruppur City Municipal Corporation are Common crow Grass
yellow, Dragon fly, Grasshopper, Common Indian Toad, Common Garden lizard, Pond Heron, Small
Egret, Spotted Dove, Rose Ringed Parakeet, Pied Crested Cuckoo, House Sparrow, Indian Palm
squirrel, Indian pipistrella. Based on the assessment, there are no Vulnerable, Endangered, Critically
endangered species are available in the subproject area. Also, there is no eco-sensitive areas
(Forest areas, Bio reserves, National parks, Sanctuaries, Wetland or nationally important/protected
monuments) found in the subproject area. Source :(https://www.iucn.org/regions/washington-dc-
office/our-work/ibat-business). The nearest monument as per Archaeological Survey of India (ASI) is
Prehistoric site (known as Pandava graves) present in kanyampudi, Coimbatore at a distance of
5.69 km from Tiruppur.

A Nerippanchs
Pudupata am rellite Mybrid Teorrain More
L)
Trottipalayam (CT)
- Velampalayam (TP)
)
Laniampund
b Semmandampalayam ’
\\\ ”. ”.
- *
Pretustonc site (known as u o -
IMoninsent g2 Thesppa (M)
Total Distance: 5.90% km e
/ velp Tio Location KEanyampund
tick on Map to add the vwertices District Mo
- - A3t
DoutAeciich 10 end the Moasrement puate — s
Close this box to quit the Measurement ASI Clrcle [Chennal Cirdie
| — S I il e — . e U B — i - . “]

Figure 13: Nearest ASI Monument located at distance of 5.69 Km from Tiruppur

D. Social and Cultural Features

69. Tiruppur District stands 12" rank in terms of population size among the 32 districts. The
district population density is 478 persons per sq.km, lower than the State population density of 555
persons per sg.km. The district population and decadal change during 2001- 2011 is 1%, the third
highest among districts. The district population share in urban areas of 61.36% is higher than the
State population share in urban areas. The district sex ratio of 989 is marginally lower than the State
sex ratio of 996. The district literacy rate (78.7%) is marginally lower than the State literacy rate
(80.1%).

34


https://www.iucn.org/regions/washington-dc-office/our-work/ibat-business
https://www.iucn.org/regions/washington-dc-office/our-work/ibat-business

70.

Tiruppur is administered by Municipal Corporation which was established in 2008 and the

total area of the corporation is 159.6 km?divided into 60 wards. The total population of the city as per
the 2011 census is 444,352. Tiruppur is a part of the Tiruppur constituency that elects its member of
parliament. Town wise details on area and population are given in following tables.

Table 15: Tiruppur Corporation Area and Population Details

i Persons/
Iﬁg Name of ULB S'gr.iarln Population Sqg.km

1981 1991 2001 2011 2011
1 Andipalayam 9.00 3590 5563 11350 25095 2788
2 Chettipalayam 9.49 5652 9254 20184 34309 3615
3 Mannarai 5.74 2340 3039 8496 17267 3008
4 Murugampalayam 9.20 4694 6800 14440 26739 2906
5 Muthanampalayam 20.67 4738 6166 9548 24765 1198
6 Nallur 24.87 6872 13421 29495 70025 2816
7 Nerupherichal 19.67 6031 10902 16372 55822 2838
8 Thottipalayam 5.79 3695 8383 26818 41063 7092
9 Tirupur 28.25 165223 | 235661 | 344543 | 444543 15736
10 | Veerapandi 11.81 6112 8515 21848 50968 4316
11 | Velampalayam 14.86 16571 | 26248 45679 87182 5867

Total 159.35 | 225518 | 333952 | 548773 | 877778

Source: Census 2011

Table 16: Area and Population Details Ward Wise (Tiruppur Corporation)

Ward No. Area. Sq.Km Census Population 2011 Person/ sq.km
1 1.30 14080 10831
2 1.63 6176 3789
3 3.99 9950 2494
4 2.33 7548 3239
5 1.08 15578 14424
6 0.97 10908 11245
7 1.54 10635 6906
8 0.82 15097 18411
9 0.50 11859 23718
10 1.27 14968 11786
11 1.57 18887 12030
12 0.49 26915 54929
13 0.35 23866 68189
14 7.58 15968 2107
15 2.36 11761 4983
16 0.49 15833 32312
17 1.58 8398 5315
18 6.73 11138 1655
19 10.87 20453 1882
20 2.81 11087 3946
21 2.77 11019 3978
22 0.57 25228 44260
23 1.42 25480 17944

35


https://en.wikipedia.org/wiki/Tiruppur_Municipal_Corporation
https://en.wikipedia.org/wiki/Tiruppur_(Lok_Sabha_constituency)

Ward No. Area. Sq.Km Census Population 2011 Person/ sq.km
24 1.42 17949 12640
25 0.83 16020 19301
26 1.18 17345 14699
27 0.52 21435 41221
28 0.79 9855 12475
29 0.76 10676 14047
30 1.38 9445 6844
31 1.59 8103 5096
32 1.84 17378 9445
33 2.97 6248 2104
34 4.22 10021 2375
35 11.54 9771 847
36 15.79 13140 832
37 4.88 11625 2382
38 5.10 16510 3237
39 1.58 11077 7011
40 1.85 9289 5021
41 0.58 13357 23029
42 1.43 21955 15353
43 1.36 15015 11040
44 0.58 21655 37336
45 2.40 17319 7216
46 1.29 17840 13829
47 4.26 9681 2273
48 0.65 10311 15863
49 1.65 24553 14881
50 0.70 20931 29901
51 0.16 16814 105088
52 4.56 15101 3312
53 2.58 14271 5531
54 4.67 21596 4624
55 3.30 7486 2268
56 0.97 26826 27656
57 2.02 8290 4104
58 3.88 10963 2826
59 3.06 16564 5413
60 5.94 8531 1436

Total 159.30 877778

Source: Census 2011

71. Households having Scooter/Motor Cycle rose from 23.2% (2011 Census) to 45%, which is
highest among the districts. Scheduled castes population in the district constitutes 16.0%o0f its total
population. Tiruppur is a major textile and knit wear hub contributing to 90% of total cotton knit wear
exports from India. The textile industry provides employment to over six lakh people and contributed
to exports worth 200 billion (US$3.1 billion) in 2014-15.

72. Major temples in Tiruppur were built during the reign Cholas and Pandyas. Sukreeswarar
Temple is a 10th-century temple situated at the outskirts of Tiruppur is considered one of the four
'Sirpa Sthalangal' in Kongu region. An epigraphic study conducted studies at the temple reported
that though the temple was built by Pandya’s, different inscriptions state that the place was used by

36


https://en.wikipedia.org/wiki/Lakh

tribals to offer poojas to 'Shivalingam' as early as 5th century. The Town Hall, new railway over-
bridge, Tiruppur Kumaran memorial, corporation memorial pillar are some of the landmarks in the
Tiruppur city. Some of the common tourist locations outside the city are Sivanmalai, Nanjarayan
Tank, Koolipalayam wetlands, Konganagiri hill hock temple, Andipalayam lake,
Thirumuruganpoondi, Tiruppur Tirupathi temple, Avinashiappar temple and Vazhai Thottathu
Ayyankovil.

E. Economic Development

73. Tourism: Major temples in Tiruppur were built during the reign Cholas and Pandyas.
Sukreeswarar Temple is a 10th-century temple situated at the outskirts of Tiruppur is considered one
of the four 'Sirpa Sthalangal' in Kongu region. The Town Hall, new railway over-bridge, Tiruppur
Kumaran memorial, corporation memorial pillar are some of the landmarks in the Tiruppur city. The
tourist interest places in Tiruppur district are Nanjarayan Tank, Koolipalayam wetlands, Konganagiri
hill hock temple, Andipalayam Tank, Thirumurugan poondi, Tiruppur Tirupathi temple, Avinashiappar
temple and Vazhai Thottathu Ayyankovil.

74. Agriculture: Tiruppur, though an industrial district, plays important role in agriculture. In
Tiruppur, more than 80% of farmers belong to small and marginal category and they play a key role
in overall development in Agriculture. The total area of cultivation is around 2,28,556 hectare
comprising primarily food and commercial crops. The chief food crops are paddy, millets and pulses.
The non-food or commercial crops in the district are cotton, oil seeds and coconut. Depending on the
rainfall and assured irrigation, the total cultivable area may exceed the cultivable area benchmark by
up to 150% of the aforementioned.

75. Health Profile: Tiruppur district having 10 government hospital with total bed strength of
1238 at Taluk level, around 51 Primary health centre in rural and urban areas. The indicators
contained within this health profile will support Tiruppur City Municipal Corporation to focus on and
prioritise health improvement initiatives, particularly among young children and vulnerable adults. In
2017, the number of peoples affected by vector borne diseases (Dengue, Malaria) is 254; however
no peoples were affected by water borne diseases and the morbidity rate was 0.032.

76. School: Education is an important component in the process of human development. The
state has a policy objectives of Universal elementary education through the enrollment and retention
of all children in the age group of 6-14 years. The district administration taking all effort to enroll all
children who completed 5 years in the network of schools across the district.

No. of elementary school: 86 no’s.
No. of middle school: 77 no’s.
Government high school: 3 no’s.
Government Hr. sec school: 7 no’s.
Municipal High school: 4 no’s.
Municipal Higher Sec. School: 4 no’s.

~PpoooTw

77. Industry: Tiruppur is a major textile and knit wear hub contributing to 90% of total cotton knit
wear exports from India. The textile industry provides employment to over six lakh people and
contributed to exports worth 200 billion (US$3.1 billion) in 2014-15. Tirupur is known for cluster
activity development. Each activity of garment making is outsourced on a cluster basis to knitting
units, dyeing & bleaching units, fabric printing, garmenting, embroidery, compacting and calendaring
and other ancillary units.

78. As of 2010-11, Tiruppur district had the seventh largest Gross District Domestic Product
(GDDP) in Tamil Nadu at Rs 18,202 crore (4.5 per cent of the Gross State Domestic Product at

37


https://en.wikipedia.org/wiki/Lakh

constant prices). In terms of per capita income though, it ranked 2nd amongst all the districts at Rs.
83,776 when compared with the State average of Rs 59,967. The district economy is pre-dominantly
service based with service sector’s share in GDDP at 51per cent in 2010-11. This is followed by
secondary sector at 42 per cent and primary sector at seven per cent.

Table 17: Industrial Area in Tiruppur District

Area Land acquired | Land developed | No of allotted | No. of Units in
(In hectare) (In hectare) plots Production
Ganapathipalayam 7 7 53 77
Gudimangalam 3 3 1 31
Tiruppur 4 4 5 45
SIDCO Industrial Estate,
RasathiValasu, Kangeyam 21 21 51 N/A

79.

Roads: There are four major types of road network in the district such as National Highway,
State Highways, Panchayat Union road and Village Panchayat roads depending on the Vehicular
traffic. Three National highways pass through the district are NH-47(Avinashi), NH-67 (Kangeyam
Palladam) and NH-209 (Udumalpet). The major state highways connecting Tiruppur are SH-19
(Palladam - Tiruppur - Avinashi), SH-37: (Tiruppur - Dharapuram), SH-196/SH-81 (Tiruppur -
Gobichettipalayam), SH-169 (Tiruppur — Somanur), SH-172 (Tiruppur - Kangeyam). The pumping
and the gravity transmission main passes through the National Highways, State Highways, etc. The
distance in meters, ownership of the road, diameter of the carrying main are as follows:

Sl From To From To Distance Ownership Dia
No m m m mm
1 | Headwork's Badrakaliamman 0 350 350 Thekkampatty 1422.0
Road Panchayat
> Badrakaliamman Karpaga Vinayagar 350 1310 960 Mett_upala_yam 1422.0
Road Temple Municipality
3 | Railway Crossing 1310 1360 50 Southern Railways | 1422.0
4 | Railway Crossing | Sivam Theatre 1360 | 1970 610 | Mettupalayam 1422.0
Municipality
5 | Inside Railway Boundary 1970 2310 340 Southern Railways | 1422.0
Railway Station Mettupalayam Mettupalayam
6 Entrance Coimbatore Road 2310 2170 460 Municipality 1422.0
7 | Mettupalayam Coimbatore Road - NH 2770 | 2810 40 National Highways | 1422.0
Crossing
8 | NH Crossing Sakthi Theatre 2810 | 3070 260 | Mettupalayam 1422.0
Municipality
State Highways
9 | Sakthi Theatre TRS VIP City 3070 | 12240 9170 Mettupalayam 1422.0
Circle
10 | TRS VIP City Alamelu | 12040 | 18610 | 6370 | StteHighways 1,55
Mangapuram Pirivu Annur Circle
Alamelu Ottarpalayam
11 | Mangapuram WTP Site 18610 | 19270 660 balay 1422.0
S Panchayat
Pirivu
Sl. From To From To Distance Ownership Dia
No m m m mm
Alamelu S’Fate
1 M . Annur Bus Stand 0 4090 4090 Highways 1776.6
angapuram Pirivu .
Annur Circle

38



https://en.wikipedia.org/wiki/State_Highway_19_(Tamil_Nadu)
https://en.wikipedia.org/wiki/Palladam
https://en.wikipedia.org/wiki/Avinashi
https://en.wikipedia.org/wiki/Dharapuram
https://en.wikipedia.org/wiki/State_Highway_81_(Tamil_Nadu)
https://en.wikipedia.org/wiki/Gobichettipalayam
https://en.wikipedia.org/wiki/Kangeyam

Sl. From o From To Distance Ownership Dia
No m m m mm
2 | Annur Bus Stand Annur - Sathy Road | 490 | 4310 | 220 National 1776.6
Pirivu Highways
Annur - Sathy Road | Maruthur Road State
3 L S 4310 16030 | 11720 Highways 1776.6
Pirivu Pirivu :
Annur Circle
State
4 | pathurRoad Aatayampalayam | 16030 | 22810 | 6780 Highways 1776.6
irivu ? A
Avinashi Circle
State
5 Aatayampalayam - SH Crossing 22810 22850 | 40 Highways 1776.6
Avinashi Circle
Sl. From To From To Distance Ownership Dia
No m m m mm
1 | Aatayampalayam | NHAI 0 2830 2830 [R)'j;r(';;t Rural 1776.6
2 | NHAI Crossing 2830 2890 60 NHAI 1776.6
3 | NHAI Crossing | Avinashi-Mangalam 2890 | 3920 | 1030 | DiStictRural | 000 6
Road Roads
State
4 Avinashi- U_mayanchettlpalayam 3920 4150 230 H|ghways 1776.6
Mangalam Road Pirivu Avinashi
Circle
Sl From To From To Distance ownership Dia
No m m m mm
Umayanchettipalayam State
1 | omay palay Vanjipalayam 0 | 3170 | 3170 | Highways 1573.6
Pirivu . .
Avinashi Circle
.. Anaipalayam MDR Road -
2 | Vanjipalayam RUB (N/s) 3170 | 10570 7400 Tiruppur 1573.6
Sl. From To From To Distance ownership Dia
No m m m mm
1 | Anaipalayam Railway Crossing 0 100 100 Soythern 1573.6
Railways
> Analp_alayam Railway | Anaipalayam RUB 100 680 580 MDR Road - 1573.6
Crossing (S/s) Tiruppur
3 | Noyyal River Crossing 680 770 90 g\lxg 1573.6
4 Noyya_l River Ana!palayam- 770 1330 560 MDR Road - 773.0
Crossing AndipalayamJn Tiruppur
5 Ana!palayam- And_lpalayam- _ 1330 2990 890 MDR Road - 773.0
Andipalayam Jn MariammanKovilJn Tiruppur
g | Andipalayam- Iduvampalayamdn | 2220 | 3580 | 1360 | MDRRoad- | ;55
Mariamman Kovil Jn Tiruppur
7 | lduvampalayam Jn Murugampalayam 3580 5980 2400 .'\I./Iiﬁgpli?ad i 773.0
8 | Murugampalayam Sundamedu 5980 7260 1280 M.DR Road - 773.0
Tiruppur
9 | Sundamedu Palavanjipalayam | 2,5, | 1140 | 49,49 | MDRRoad- | ;554
Burial Ground 0 Tiruppur

39




Sl. From To From To Distance Ownership Dia
No m m m mm
10 | Palavanjipalayam Kovilvazhi 11400 | 1420 | 99 | RuralRoad 573.4
Burial Ground 0 Tiruppur
11 | Kovilvazhi Kalipalayam OHT | 14200 | 2932 | 109 | OtherDistrict | 454
0 Roads
Table 18: Site Environmental Features
Infrastructure Location and Site Photograph
Environmental Features
Intake and pumping About 2 Acres of land owned
house by corporation in Bhavani
(11.306892° N, River bank at mettupalayam
76.921599° E) which  will be used to
construct the intake and
pumping house. The site is
Mettupalayam located between existing

scheme-l| intake and
metupalayam intake well.
The size of the pump house
has been fixed to house six
pumps (6 working & 2 stand-
by) at ultimate stage

The intake well is proposed under
this scheme for drawal of 270 MLD
water (ultimate requirement).

The existing Scheme - Il intake

well (45MLD drawal) is located in ‘Proposed Check dam

upstream at a distance of 135 B= & isting intake well
meter and existing metupalayam .JC. ég“’”sec’ ’"take‘“e" ‘ isting 3
intake well (15 MLD) is located in , )ﬁExushng intake Ne,, . -."

downstreat at a distance of 110 : t,.,w 1' ¥,

meter from the proposed intake -

well.

The check dam is proposed in the
downstream, next to the
metupalayam intake well, therefore
the proposed intake well and
check dam will not affect the existing schemes.The nearest residential unit lies at distance of 210
m from the project site

Water Treatment Plant The 6 acres of land available
at ridge point in Ottarpalayam
Ottarpalayam village, Village near Annur and this
Annur will be wused to construct
(11.242571° N, proposed water treatment
77.072172° E) plant. This land was gifted to
corporation by public.
The proposed water
treatment plant capacity is




270 MLD (Ultimate stage
requirement).

Site is vacant & covered with
shrubs, bushes, and the
nearest residential unit lies at
distance of 105 meter from
the project site. The site is
large and green buffer will be
developed surrounding the
site

Water Distribution Station —Over Head Tank: Water by gravity will fed to all the Overhead tanks

from the proposed Water Treatment Plant at Annur.

Over Head Tank :
OHT-1

Pandian Nagar
Zone 2

(11.163036° N,
77.342796° E)

The OHT -1 is proposed at
Pandian Nagar in the corporation
land (extend of 5750 Sgm
comprise S.F.No. 128
(Neruperichel)). The land area of
530 Sgm is adequate to construct
the proposed OHT.

The site is vacant and surrounded
by residential property on one side
and road on other sides. The
nearest housing unit is located
at30 m from the project site.

OHT-1 Capacity :10 Lakh Litre

Over Head Tank :
OHT-2& OHT-3

Matheswaran Kovil
Zone 3 & Zone 4

(11.155321° N,
77.333188° E)

About 8093sgm of Government
Porromboke land comprises S.F.
No. 219 (Chettipalayam) is
available in madheswaran kovil
which will be used to construct
OHT-2 and OHT-3. Zone 3 &
Zone 4 area will receive water
supply from OHT-2 & OHT-3
respectively. The required land
area to construct the proposed
OHT 2 & 3 is 2050 sg.m.

The site is vacant at present, the
nearest residential units is
located about 150 m from the
site.

OHT-2 Capacity is:20 Lakh Litre
OHT-3 Capacity is 20 Lakh Litre

41




Over Head Tank :
OHT-4

Thiru Ve Ka Nagar
Park
Zone 8

(11.111384° N,
77.325376° E)

The OHT -4 is proposed at
ThiruveKa  Nagar  Parking
area.The land xbelongs to
corporation about 3080 Sgm
comprising of T.S. No. 9/1A
(Chettipalayam).

The land area of 530 Sgm is
adequate to  construct the
proposed OHT. The land is
vacant, and surrounded by the
residential property (30 m) and
road on one side.

OHT-4 Capacity is 10 Lakh Litre

Over Head Tank :
OHT-5

G.N. Garden
Zone 22
(11.153796° N,
77.374195° E)

The OHT -5 is proposed at
G.N. Garden in the tharisu land
extent of 3200 Sgm comprise
S.F.No. 538 (Nerupperichal).
The land area of 290 Sqg.m is
adequate to construct the
proposed OHT. Site is vacant
with shrubs and bushes, the
residential property is located
about 100 m from the site.

OHT-5 Capacity is 5 Lakh Litre

Over Head Tank :
OHT-6

Boyampalayam
(Sneha Nagar)
Zone 23
(11.149836° N,
77.347970° E)

About 647sgm of corporation land
comprises S.F. No. 259
(Thottipalayam) is available in
Sneha Nagar which will be used to
construct OHT-6. The land extend
of 530 sq.m is adequate to
construct the proposed OHT.

Site is vacant and few trees are
present at peripheral of the site.
The nearest house property is
located about 80 m from the site.

OHT-6 Capacity is 10 Lakh Litre

Over Head Tank :
OHT-7

NRK Puram (School
Campus)

Zone 26
(11.113700° N,
77.355059° E)

The OHT -is proposedat NRK
Puramin the corporation land
extend of 1020 Sgm comprise
T.S. No. 152 (Tiruppur town).
The required land extend to
construct the proposed OHT is
625 Sg.m.

The site is located within the
NRK Puram corporation middle
school. The site large enough to

42




construct the OHT and green
buffer will be developed all
around the site The nearest
housing property is lies at a
distance of 28 m from the
project site.

OHT-7 Capacity is12.5 Lakh Litre

Over Head Tank :
OHT-8 & OHT-9

Kumar Nagar
Zone 28 & Zone 29
(11.117667° N,
77.334369° E)

About 2500sgm of Corporation
land comprises T.S. No. 39
(Tiruppur town) is available in
Kumar nagar which can be used
to construct OHT-8 and OHT-9.

Zone 28 & Zone 29 area will
receive water supply from OHT-8
& OHT-9 respectively. The land
extend of 1555 Sq.m is adequate
to construct the proposed OHT 8
and OHT 9.

The site is vacant with existing
OHT, which was constructed
under scheme-l. The site is
surrounded by residential units
on three sides and highway road
on one side(Avinashi-Tiruppur
road). The nearest housing unit is
located about 25 m from the site.

OHT-8 Capacity is 10 Lakh Litre
OHT-9 Capacity is 20 Lakh Litre

Over Head Tank :
OHT-10

Bharathiyar Complex
Zone 30
(11.114393° N,
77.334827° E)

The OHT -10 is proposedat
Bharathiyar Complex in the
corporation land extend of 1500
Sgm comprise T.S. No. 79
(Tiruppur town).

The land extend of 1025 Sg.m
is sufficient to construct the
proposed OHT.

The peripheral of the site
consist of few trees and also
existing OHT is present. The
commercial complex is located
adjacent to the site. The nearest
housing property is located
about 45 m from the project site.

OHT-10 Capacity is20 Lakh Litre

43




Over Head Tank :
OHT-11

Palayakadu
Zone 31
(11.110492° N,
77.363689° E)

About 4200sgm of corporation
land comprises T.S. No. 9/1
(Tiruppur town) is available in
Palayakadu which can be used to
construct OHT-11 (Capacity is 15
Lakh Litre).

At present the site is vacant
parcel land, the residential units
are located about 60m from the
site. Required land area to
construct proposed OHT is 785
Sg.m

Over Head Tank :
OHT-12

Gate Thottam
Zone 32
(11.124949° N,
77.371645° E)

The OHT -12 is proposed at
Gate Thottam in the corporation
land extend of 825 Sg.m
comprise S.F. No. 131
(mannarai).

The OHT-12 of capacity of 5
Lakh litre is proposed in the site
by clearing the existing OHT
tank. The site is surrounded by
vacant land and nearest
residential area lies at a
distance of 95 meter from the
project site.

OHT-12 Capacity is 5 Lakh Litre
Required land area to construct
proposed OHT is 290 Sg.m

Over Head Tank :
OHT-13

Mahalaxmi Nagar
(Vijayapuram)
Zone 34
(11.088392° N,
77.403581° E)

The area extend of 830sgm
comprises T.S. No. 571 (Nallur)
available in Mahalaxmi Nagar
which will be used to construct
OHT-13 (Capacity is 7.5 Lakh
Litre). The required land extend
to construct the proposed OHT
is 400 Sg.m.

At present site is vacant and
surrounded by road on one side
and the vacant parcel land on
other sides. The nearest house
property is located about 80 m
from the project site on one
side.

44




Over Head Tank :
OHT-14

Kalipalayam
Zone 35
(11.071369° N,
77.416693° E)

The OHT -14 is proposed at
Kalipalayam in the Government
Porromboke land extend of
1400 Sg.m comprise S.F. No.
424/2B1 (Nallur).

Site is vacant with shrubs and
bushes. The nearest house
property is located at 50 m from
the site.

OHT-14 Capacity is 5 Lakh Litre
Required land extend to
construct proposed OHT is 290
Sg.m

Over Head Tank :
OHT-15

Chennimalaipalayam
Zone 36
(11.099042° N,
77.415027° E)

The area extend of 940sgm
natham land comprises T.S. No.
330/1A (Nallur) available in
Chennimalaipalayam which can
be used to construct OHT-15.
The nearest housing property is
located about 60m from the site.

Few trees are present in the
peripheral of the site. The OHT-
15 of capacity of 5 Lakh litre is
proposed by clearing the
existing OHT tank in the project
site. The required land area to
construct proposed OHT is 290
Sg.m

Over Head Tank :
OHT-16

Karthiknagar
Zone 37
(11.059275° N,
77.376820° E)

The OHT -16 is proposed at
Karthiknagar in the natham land
extend of 9768 Sg.m comprise
T.S. No. 44/5B
(Muthanampalayam). Site is
vacant and away from the
residential area. The nearest
housing property is located
about 150 m from the site.

OHT-16 Capacity is 7.5Lakh
Litre. Required land area to
construct proposed OHT is 400
Sg.m

45




Over Head Tank :
OHT-17

Pudhupalayam AD
Colony

Zone 38
(11.044058° N,
77.396816° E)

About 1435sgm of Government
Porromboke land (Burial
ground) comprises S.F. No.
164/4 (Muthanampalayam) is
available in Pudhupalayam AD
Colony which can be used to
construct OHT-17 (Capacity is
12.5Lakh Litre). Required land
area to construct proposed OHT
is 625 Sg.m

Actually site is the burial
ground; it is vacant with the
shrubs and bushes. The nearest
residential units are located
about 70 meter from the site.
The compound wall is proposed
to provide around the site with
separate entry without affecting
the burial ground.

Over Head Tank :
OHT-18

KovilVazhi
Zone 39
(11.061198° N,
77.388359° E)

The OHT -18 is proposed at
KovilVazhi in the corporation
land extend of 19650 Sgm
comprise T.S. No. 54
(Muthanampalayam). Site is
surrounded by the vacant parcel
land. At present site is vacant
with shrubs and bushes. The
nearest housing property is lies
at a distance of 104m from the
project site.

OHT-18 Capacity is 5 Lakh Litre
Required land area to construct
proposed OHT is 290 Sg.m

Over Head Tank :
OHT-19

Krishna nagar
Zone 40
(11.069567° N,
77.383055° E)

The OHT -19 is proposed at
Krishna nagar in the kuttai land
extend of 1240 Sgm comprise
T.S. No. 370
(Muthanampalayam). The land
extend of 400 Sg.m is sufficient
to construct the proposed OHT.
Site is vacant and away from
the residential area. The
nearest housing property is
located about 150 m from the
site.

OHT-19 Capacity is 7.5Lakh
Litre

46




Over Head Tank :

OHT-20

Kaliyappa Nagar
Zone 42
(11.098727° N,
77.373846° E)

The OHT -20 is proposed at
Kaliyappa Nagar in the
Government Porromboke land
extend of 1648 Sgm comprise
T.S. No. 663/1B (Nallur). Site is
vacant and surrounded by
residential area (20 m from the
site). The required land extend
to construct proposed OHT is
1025 Sg.m. OHT-20 Capacity is
20 Lakh Litre

Over Head Tank :

OHT-21

Thirunagar
Zone 43
(11.103498° N,
77.399299° E)

The area extend of 2034sgm
corporation land comprises T.S.
No0.425/4B (Muthanampalayam)
available in Thiru Nagar which
can be used to construct OHT-
21. The land extend of 785
Sg.m is adequate to construct
the proposed OHT.

At present site is vacant,
located adjacent to the road.
The nearest house property is
located about 30 m from the
site. OHT-21 Capacity is 15
Lakh Litre

Over Head Tank :

OHT-22

Noyyal Burial Ground

Zone 48
(11.104452° N,
77.353764° E)

The OHT -22 is proposed at
Noyyal Burial Ground land
extend of 1100 Sgm comprise
T.S. No. 1,2,3,4,5 (Tiruppur).

The OHT-22 of capacity of 10
Lakh litre is proposed in the burial
ground. The nearest residential
unit lies at a distance of 20 m from
the project site.. The compound
wall is proposed to provide around
the site with separate access
without affecting the burial ground.
The land extend of 530 Sg.m is
adequate to construct the
proposed 10 LL capacity OHT
tank.

Over Head Tank :
OHT-23

Dharapuram road
Zone 50
(11.096938° N,
77.349978° E)

The Proposed OHT -23 was
located at Dharapuram road

in the corporation land extend of
1200 Sqg.m comprise T.S. No.
30 (Tiruppur).

At present, site has one OHT tank
(existing) within the project site.
The site is surrounded by the
residential area. The land extend

47




of 50 Sgm is adequate to
construct the proposed OHT.
OHT-23 Capacity: 10 Lakh Litre

Over Head Tank : The OHT -24 is proposed at

OHT-24 State bank colony in the burial
groundextend of 3360 Sgm

State Bank Colony comprise T.S. No. 55/1

Zone 52 (Tiruppur).

(11.104275° N,

77.327958°E) OHT-24 of capacity of 15 Lakh

litre is proposed in the burial
ground. The required land
extend to construct the OHT is
785 Sg.m. Only small parcel
area of the burial ground is used
to construct the proposed OHT.
The nearest housing property
located at a distance of 28 m
from the project site.

The compound wall is proposed
around the project site with
separate entry without affecting
burial ground activity.

Over Head Tank : The OHT -25 is proposed at
OHT-25 Cattle shed in the corporation
land extend of 1360 Sgm
Cattle Shed comprise T.S. No. 86
Zone 54 (Tiruppur). The land area of 530
(11.099453° N, Sg.m is adequate to construct
77.340886° E) the proposed OHT. At present,
Site is vacant and surrounded
by residential and commercial

area. The nearest housing unit
located at a distance of 28 m
from the site.

OHT-25 Capacity is 10 Lakh Litre

Over Head Tank : Proposed OHT -26 was located
OHT-26 at Santhapettai in the

corporation land extend of 1050
Santhapettai Sgm comprise  T.S. No. 18/1
Zone 56 (Tiruppur). The site is vacant at
(11.088480° N, present, amma  unavagam
77.344132° E) (hotel), slaughter house are

located near to the site. The
nearest house property is
located about 200 m from the
site.

OHT-26 Capacity: 7.5 Lakh Litre
The required Land extend for
construction of OHT is 400 Sqg.m.

48




Over Head Tank :
OHT-27

Tsk Maragathammal
L/O

Zone 57
(11.084230° N,
77.363150° E)

The area extend of 1420sgm
comprises S.F. No. 283/2
(Tiruppur) available in Tsk
Maragathammal which can be
used to construct OHT-27. The
required Land extend for
construction of OHT is 400
Sg.m

At present site is vacant and
surrounded by the residential
area. The nearest housing units
lies at distance of 26 m from the
site.

OHT-27 Capacity is 7.5 Lakh
Litre

Over Head Tank :
OHT-28

MasaniyammanKaoil
Zone 60
(11.089404° N,
77.355655° E)

Proposed OHT -28 was located
at Masaniyamman koil in the
Burial ground land extend of
203 Sgm comprise T.S. No. 11
(Tiruppur). The required Land
extend for construction of OHT
is 785 Sg.m

The site is vacant and small
hindu temple (Masaniyamman
Koil) is located near to the site.
The nearest residential property
lies at a distance of 110 m from
the site. The compound wall is
proposed around the project site
with separate entry without
affecting burial ground activity
OHT-28 Capacity is 15 Lakh
Litre

Over Head Tank :
OHT-29

Andipalayam (SR
Nagar South)
Zone 70
(11.093689° N,
77.317327° E)

Proposed OHT-29 was located
at Andipalayam (SR Nagar
South) in the Government
Porromboke land land extend of
1168 Sgm comprise S.F. No.
39pt, 43pt, 51pt (Andipalayam).
The required Land extend for
construction of proposed OHT is
785 Sg.m.

The site is vacant with shrubs and
bushes. The nearest house
property is located about 200 m
from the site. OHT-29 Capacity is

15 Lakh Litre

49




V. ANTICIPATED ENVIRONMENTAL IMPACTS AND MITIGATION MEASURES

80. This section of the IEE reviews possible subproject-related impacts, in order to identify issues
requiring further attention and screen out issues of no relevance. ADB SPS (2009) require that
impacts and risks will be analyzed during pre-construction, construction, and operational stages in
the context of the subproject’s area of influence. As defined previously, the primary impact areas are
(i) water intake, WTP, water reservoirs and distribution network sites;(ii) main routes/intersections
which will be traversed by construction vehicles; and (iii) quarries and borrow pits as sources of
construction materials. The secondary impact areas are: (i) entire Tiruppur City Municipal
Corporation area outside of the delineated primary impact area; and (ii) entire Tiruppur district in
terms of over-all environmental improvement.

81. The ADB Rapid Environmental Assessment Checklist for Water Supply was used to screen
the subproject for environmental impacts and to determine the scope of the IEE investigation. The
completed Checklist is found in Appendix 3. All the proposed subproject components will interact
physically with the environment.

82. In the case of this subproject (i) most of the individual elements are relatively small and
involve straightforward construction and operation, so impacts will be mainly localized and not
greatly significant; (ii) most of the predicted impacts are associated with the construction process,
and are produced because that process is invasive, involving excavation and earth movements. The
subproject area governed by Tiruppur City Municipality Corporation and access to the subproject
locations is through existing public roads.

A. Pre-construction: Location and Design

83. Design of the Proposed Components. The Central Public Health and Environment
Engineering Organization (CPHEEO) manual suggests a design period of 15/30 years. The water
supply components were designed following the recommendations of the CPHEEO Manual for
Water Supply and Treatment.

84. Impacts arise from the design of the project including the technology used, scale of
operation/throughput, waste production, discharge specification, pollution sources and ancillary
services.

85. Impacts associated with the planning mainly depend on the site selection. Location impacts
include on-site biophysical array and encroachment / impact either directly or indirectly on adjacent
environments. It also includes the impacts on the people who might lose their properties or
livelihoods due to the development of the proposed site.

86. Construction works in the Tiruppur city area, the pipelines are to be laid on or along the roads
in the unused vacant land adjacent to the roads within the project area. In the narrow roads (where
there is no vacant land adjoining road), pipeline will be buried within the road right of way. However,
considering the narrow and busy lanes, temporary impacts are likely during construction stage.

87. Site selection of sources of materials. Approximately, 1420 m?3 of sand, 820 m? of gravel,
and 940 m? of aggregate will be required for this project, which will be sourced from quarries
(licensed stone quarries are located at 63-Velapalayam with lead of 17 km and Sand quarry are
located at karur with lead of 77 km). Extraction of materials can disrupt natural land contours and
vegetation resulting in accelerated erosion, disturbance in natural drainage patterns, ponding and
water logging, and water pollution. To mitigate the potential environmental impacts, locations of
guarry site/s and borrow pit/s (for loose material other than stones) would be included in the design

50



specifications and on plan drawings. Priority would be sites already permitted by Mining Department.
If other sites are necessary, these would to be located away from population centers, drinking water
intakes and streams, cultivable lands, and natural drainage systems; and in structurally stable areas
even if some distance from construction activities. It will be the construction contractor’s
responsibility to verify the suitability of all material sources and to obtain the approval of the TCMC. If
additional quarries will be required after construction is started, then the Construction Contractor
shall use the mentioned criteria to select new quarry sites, with written approval of TCMC.

B. Construction Impacts

88. Construction and operation are the two activities in which the project interacts physically with
the environment, so they are the two activities during which the environmental impacts occur.
Construction impacts are associated with site cleaning, earth works, physical construction related
materials movements and works, machinery, vehicles and workers. It also includes the erosion, dust,
noise, traffic congestion and waste production associated with the construction activities.

Construction Method

89. About 19.27 km of raw water main, 148.3 km of clear water main including feeder main upto
OHTs and 1062.429 km of distribution pipeline are proposed under this subproject. Pipelines that
are traversing private properties/built-up areas will be aligned adjacent to the roads in the unused
vacant land. In narrower roads where there is no land available, the trenches will be dug into the
edge of the road. The distribution pipelines laid on or along the road will be buried underground. The
pipeline laid underground will be provided a clear cover of 1 m.

90. The trenches will be excavated using heavy equipment such as backhoes and bulldozers.
Excavation in hard surfaces like cement concrete roads will be supplemented by pneumatic drill.
Excavated soil will be placed nearby and a bed of sand or gravel - obtained from local quarries, will
be placed at the bottom of the trench. Pipes (brought to site on trucks and stored on nearby unused
land) will be placed in the trench over the clean soil or sand bedding using a small rig. Pipes will be
joined by suitable machinery implements and /or, by hand depending on diameter and application
type in the sub-project, after which excavated soil will be replaced around and on top of the pipe
manually. Screened excavated soil will be used for backfilling purposes. Surplus material after
refilling and surface compaction for road restoration will be disposed off per norms and as directed
by the Client Engineer.

91. Sources of Materials. Significant amount of gravel, sand, and cement will be required for
this subproject. The construction contractor will be required to:

0] Use material sources permitted by government;
(i) Verify suitability of all material sources and obtain approval of TCMC; and
(iii) Submit to TCMC on a monthly basis documentation of sources of materials.

92. Air Quality. Emissions from construction vehicles, equipment, and machinery used for
excavation and construction will induce impacts on the air quality in the construction sites.
Anticipated impacts include dusts and increase in concentration of vehicle-related pollutants such as
carbon monoxide, sulfur oxides, particulate matter, nitrous oxides, and hydrocarbons) but temporary
and during construction activities only. To mitigate the impacts, construction contractors will be
required to:

0] Consult with TCMC on the designated areas for stockpiling of clay, soils, gravel,
and other construction materials;

51



(i) Excavate the water reservoirs foundations at the same time as the access roads
(if needed) are built so that dug material is used immediately, avoiding the need
to stockpile onsite;

(iii) Damp down exposed soil and any stockpiled on site by spraying with water when
necessary during dry weather;

(iv) Use tarpaulins to cover sand and other loose material when transported by
trucks; and

(V) Fit all heavy equipment and machinery with air pollution control devices which
are operating correctly.

93. Surface Water Quality. Tiruppur City receives scanty rainfall during monsoons and there are
a number of natural and man-made drainage channels crossing the city to carry the runoff safely.
Runoff from the excavated areas and material and waste soil stocks likely to contain silt, and this silt
runoff will deteriorate the water bodies by silting. Large-scale silting is likely to lead to flooding. This
impact will however be considered only during rainy season. These potential impacts are temporary
and short-term duration only and to ensure these are mitigated, construction contractor will be
required to:

0] Avoid stockpiling of earth fill especially during the monsoon season unless
covered by tarpaulins or plastic sheets;

(i) Prioritize re-use of excess spoils and materials in the construction works. If spoils
will be disposed, consult with TCMC on designated disposal areas;

(iii) Install temporary silt traps or sedimentation basins along the drainage leading to
the water bodies;

(iv) Place storage areas for fuels and lubricants away from any drainage leading to
water bodies;

(v) Dispose any wastes generated by construction activities in designated sites; and

(vi) Conduct surface quality inspection according to the Environmental Management
Plan(EMP).

94. Aquatic Environment. As per the secondary information, it was observed that the location’s
proposed for intake well and the check dam will not have any direct or indirect impact, as there are
no fish breeding ground or endangered fish species/ aquatic animals found in the river. Hence the
proposed construction works of intake well in river bank will not have any impact on the aquatic
environment. However, care shall be taken to avoid deposition/ disposal of construction waste /
accidental spillage of construction material in to the river and also construction works shall be
restricted during the monsoon season. The check dam construction activities will physically disturb
the water quality for a short period and may cause significant impact on aquatic life. But these
effects will be temporary in nature. To mitigate these impacts, construction contractors will be
required to:

() Disposal of waste or spoil in to water bodies will be strictly prohibited, and workers
will be restricted from fishing.
(i) Coffer dams provided for construction of head work and check dam without any
disturbance of river water flow. After completion of construction work, the coffer dam
and other construction debris will be removed ensuring restoration of river bed.

52



95. Source Sustainability. The proposed subproject is to augment and improve the Water
Supply system in Tiruppur City Municipal Corporation in Tiruppur district from River Bhavani as
water source. Design capacity of the proposed scheme is as below.

Stage Year Qty in mid
Present 2020 133.02
Intermediate 2035 197.00
Ultimate 2050 271.86

96. Water Utilisation Committee unanimously approved this water supply proposal for a quantum
of 156.36 mld from downstream of Bhavani Barrage | at Samayapuram at the location of existing
Headworks with a provision that the Tirupur City Municipal Corporation can approach the
Government for sanction of the ultimate water requirement (231.19mid) for this scheme. In addition
to the approved quantity, Tiruppur Corporation is presently drawing a total quantity of 40mld through
Scheme | & Il mentioned in serial number 6 and 7 of the Table below. Scheme | and Il will be
abandoned and this quantity will be drawn by the new scheme.

97. Presently there are about 19 combined water supply schemes existing in River Bhavani
between Pillur Dam and Bhavani Sagar Dam and the total required quantity for these existing
schemes is 5.7mcft. The average of minimum monthly inflow into the Bhavanisagar reservoir during
the period from the year 2000 to 2017 as per the PWD record is 1087 mcft/ month whereas the
cumulative Water supply requirement including Coimbatore WSIS and Tiruppur WSIS is 525
mcft/month. Hence the required quantity of water will be available generally throughout the year for
all the existing as well as proposed Water supply schemes.

Table 19: Details of Drawl of Water from River Bhavani ( Pillur Dam to Bhavani Sagar

Dam)
o Designed
N Name of the WSS/CWSS HW Location Maintained Quantity
No. by ‘
in MLD
1 CW_SS_ to Nellithurai Panchayat and other Nellithurai Local Body 0.09
habitations
5 Kavundampalayam Municipalty and Thekkampatt TWAD Board 23
Vadavalli T.P patty
3 Karamadai Town Panchayat WSS Thekkampatty Local Body 6.9
4 Thekkampatti village Panchayat WSS and Ngar Bhatrakaliamman Local Body 272
WSIS koll
5 Odenthurai WSS Near Mampatty Local Body 0.25
CWSS to Tirupur Municipality, 4 TPs and Mettupalavam Samanna
6 412 habitations in Coimbatore Dt and Tirupur nagarp y TWAD Board 46
Dt.
7 Tiruppur Municipality -- | scheme rl\\/laegt;urpalayam Samanna Local Body 9.05
8 Mettupalayam Municipality | scheme rl\\/l;;;urpalayam Samanna Local Body 2.16
9 WSIS to Mettupalayam Municipality  -Il | Mettupalayam Samanna Local Body 6.3
scheme nagar

53




Sl : Maintained Design'ed
| Name of the WSS/CWSS HW Location Quantity
No. by ‘
in MLD
CWSS 0 Mettupalayam Mettupalayam Samanna
10 | Municipality,Karamadai and Govt. of India na arp y Local Body 5.5
press colony. 9
11 | CWSS to Sikkadasampalayam pt. Near Karattumedu Local Body 0.8
12 CWSS to 249 ruralhabitations in Annur- Vedar colony(Sirumugai) TWAD Board 11.44
Avinashi Union
13 Sirumugai WSS Vachinam palayam Local Body 2.8
14 Sirumugai . WSIS Vachinam palayam Local Body 2.5
15 | Mothepalayam CWSS Kutheripalayam Local Body 0.4
16 | Jadayampalayam Alankombu Local Body 0.263
17 | Chikkarampalayam Alankombu Local Body 0.292
18 | CWSS to Karamadai union 185 Hab Moolathurai TWAD 4.0
CWSS to Annur Mooperipalayam Avinasi TP . Under
19 and Sulur AFS Vachinam palayam Execution 36.51
20 | Proposed Coimbatore WSIS Bhavani Barrage | GOTN 178.3
sanctioned
21 | Proposed Tiruppur WSIS Mettupalayam ~ Samanna | GoTN 156.36
nagar sanctioned
Total Requirement 495.635
or 17.5 mcft/day or 525 mcft /month
Table 20: Monthly Inflow Details in L.B.P. Dam at Bhavanisagar from 2000-2018
Quantity in MCFT
Month
Sl
No Year
Jan | Feb Mar | Apr |May | Jun Jul Aug Sep Oct Nov Dec
1 | 2000 |1502 |2214 | 2438 |1672 |2107 | 5222 | 5820 |10389 | 6682 | 5108 | 6497 | 4686
2 | 2001 [2328 |1943 | 2188 |3980 |1954 | 5609 | 7973 | 5520 | 3157 | 5649 | 6590 | 2994
3 | 2002 [1699 |1520 | 1441 |1151 (1018 | 2934 | 1387 | 5402 | 953 | 5333 | 6044 | 1208
4 | 2003 | 839 |1189 | 1875 | 652 |1273 | 1296 | 2286 | 1919 | 516 | 2622 | 2056 | 807
5 | 2004 | 901 | 960 | 415 |1008 |3926 | 7656 | 3972 | 8704 | 4434 | 7338 | 9103 | 2942
6 | 2005 [2104 |1694 | 2108 |3059 |3353 | 4035 |15152 |12215 | 8650 | 8780 |10718 | 5194
7 | 2006 |2659 |2157 | 2588 |1821 |4282 | 7659 |10820 | 6215 | 6880 | 8758 |13501 | 3878
8 | 2007 |2530 |1622 | 2165 |1498 |1833 | 8521 |19206 |18157 10484 | 8887 | 6955 | 3749
9 | 2008 [1838 |3531 | 5359 |3996 |2547 | 3830 | 6643 | 7875 | 4289 | 8915 | 3510 | 2117
10 | 2009 | 925 | 924 | 1318 | 791 |1143 | 1976 |16183 | 4285 | 6042 | 7203 |16917 | 4128
11 | 2010 |2673 |2769 | 2240 |2003 |1747 | 3550 | 5569 | 5394 | 4626 | 5489 |12427 | 4871

54




12 | 2011 |2179 |2530 | 3849 |2462 |1289 | 8151 | 5057 | 5039 | 8420 | 6736 | 8121 | 3115

13 | 2012 |2154 |1530 | 1367 |1793 |2376 | 1244 | 1317 | 2986 | 2937 | 6073 | 2563 | 338

14 | 2013 |1107 |1049 | 1847 |1516 | 483 | 6947 | 9450 |10892 | 5922 | 5027 | 4656 | 2249

15 | 2014 | 868 |1290 | 2444 |1461 |2213 | 1670 | 9674 | 8646 | 7670 |11477 | 6441 | 4132

16 | 2015 |2357 |1964 | 2707 |2167 |4312 |10512 | 4044 | 2776 | 3250 | 3450 | 9390 | 4773

17 | 2016 |2339 |1761 | 1064 |1229 |1359 | 2726 | 3815 | 1010 | 388 | 1359 | 677 625

18 | 2017 | 126 | 58 705 417 | 778 | 1003 | 2658 | 3330 | 9564 | 3441 | 2760 | 4414

19 | 2018 |1350 | 557 | 1549 |1848

Source: PWD

Source: PWD

98. River Water Quality. There are no major pollution sources like industries in the upstream
side of the intake. Although there is no such disposal point in the proximity of intake. The raw water
will be treated to drinking water standards and supplied to the consumers.

99. Water Treatment Plant. The proposed Water Treatment Plant will be constructed in 6 acre
land proposed at ridge point in Ottarpalayam Village near Annur. The treatment plant layout has to
be planned to treat 270 MLD of raw water (Ultimate stage requirement). The proposed WTP will be
based on conventional treatment process involving coagulation, flocculation, sedimentation, filtration
process, disinfection etc. The construction of WTP is proposed under Design and Build basis as per
the process specified to suit the available site. Since the raw water is not suitable for the drinking
purpose, the water treatment plant is proposed to treat raw water to meet the drinking water
standards and supplied to consumers.

55



100. The back wash water from proposed WTP will be stored within the premises for further
recirculation. It helps to minimize the raw water demand. For reuse and recirculation of the back
wash water, proper recirculation system will be installed in the proposed WTP. The minimal sludge
will be generated from the WTP. The dried sludge will be collected stored in separate place in plant
and disposed into city landfill (periodically) or nearby abandoned quarries after obtaining permission
from the Tiruppur Corporation or in the area identified by the Tiruppur City Municipal Corporation at
maximum distance of 25 km from the WTP site.

101. There is invariably a safety risk when considerable quantities of chlorine are handled at the
WTP. To avoid any risk to workers and public, the chlorination facility at the WTP will be provided
with all appropriate safety features and equipment to meet with any accidental eventuality, which
may include:

(0 Chlorine neutralization pit with a lime slurry feeder;

(i) Proper ventilation, lighting, entry and exit facilities;

(iii) Facility for isolation in the event of major chlorine leakage;

(iv) Personal protection and safety equipment for the operators in the chlorine plant;

(V) Laboratory facility shall not be housed within the chlorination facility;

(vi) Provide training to the staff in safe handling and application of chlorine; this shall
be included in the contract of Chlorinator supplier; and

(vii)  Visible and audible alarm facilities to alert chlorine gas leak;

(viii)  Supplier of Chlorinator equipment shall provide standard operating manual for
safe operation and as well as maintenance and repairs; preferably these shall be
provided both in English and Tamil Languages.

(ix) If the chlorine storage will be within 100m of any sensitive receptor, the project
will involve them in the emergency response planning.

102. Noise Levels. There are no health facilities, historical and archaeological, paleontological, or
architectural sites near the construction sites. There is no major construction works proposed near
the settlements, schools, and areas with small-scale businesses. The sensitive receptors are the
general population in the subproject area. Increase in noise level may be caused by excavation
equipment, and the transportation of equipment, materials, and people. Impact is negative, short-
term, and reversible by adopting mitigation measures. The construction contractor will be required
to:

(0 Plan activities in consultation with TCMC so that activities with the greatest
potential to generate noise are conducted during periods of the day which will
result in least disturbance;

(i) Require horns not be used unless it is necessary to warn other road users or
animals of the vehicle’s approach; and

(iii) Minimize noise from construction equipment by using vehicle silencers, fitting
jackhammers with noise-reducing mufflers, and portable street barriers the sound
impact to surrounding sensitive receptor.

103. Tree cutting at selected project sites: The project area has been carefully selected and
designed to avoid or minimise the tree cutting. The head works are proposed within the existing

56



facilities, however, during the construction of the pump house, nearly 20 trees have to be cut/
removed. In order to compensate, tree plantation has been suggested in the ratio of 1:10 (10 trees
shall be planted for the loss of one). The WTP site is a vacant land and covered with shrubs,
bushes and therefore it involves no tree cutting. Pipelines are proposed along the highways and
urban roads, at some places there are trees, however, construction shall be done in such a way to
avoid/ minimize tree cutting. Following measures needs to be implemented during preconstruction
phase to minimize and/or compensate for the loss of tree cover if any:

() Minimize removal of trees by adopting suitable design measures,
(i) Obtain prior permission for tree cutting; and
(iii) Plant and maintain 10 trees for the loss of one tree

104. Greenbelt development plan. Totally 200 numbers of native species trees are proposed to
be planted in the subproject area and cost of plantation including the maintenance is included in
EMP estimate. It is proposed to plant 100 no’s of trees in Intake point (headwork’s), 40 no’s of trees
in WTP site, 40 no’s of trees along the alignment of raw water main alignment and 20 no’s of trees
along clear water main alignment within available RoW. The tree plantation will be proposed within
the RoW along the alignment (based on the space availability), soil condition and topography.
However the maximum number of tree plantation will be achieved along the alignment. It is
suggested that the components be designed in such a way to provide for planting of trees at least for
a width of 15 m along the boundary of the WTP site trees in multi-rows. Trees shall be interspaced
by around 7m within and between rows and shrubs may be planted in between two trees. It
is also recommended that tree plantation in the project site will be completed within commissioning
stage of project. Adequate protection for the plants, necessary care and monitoring should be
carried out to ensure their growth. Table below presents a list of some of the tree species that are
suitable for plantation at the project sites.

Table 21: List of Trees suggested for Plantation at Project Sites

S.No Common Names Botanical Names
1 Jamun tree Syzygium cumini
2 Big Jamun tree Syzygium jambolana
3 Pongamaram Pongamia pinnata
4 Mahogany Swietenia mahogany
5 Alexandrian Laurel Calophyllum inophyllum
6 India Kino Tree Pterocarpus marsupium
7 Puvarasumaram Thespesia populhea
8 Neem Tree Azadirachta indica
9 Almond tree Terminalia catapa
10 Vagai Albizia lebbeck
11 Kadamba Tree Neolamarkia cadamba
12 Pink Trumpet Tree Tabebvia rosea
13 Yellow Flame Tree Peltophorum pterocarpum
14 Rain tree Samaneasaman
15 Arjun tree Terminalia-arjun

105. Maintenance and Monitoring Maintenance arrangement shall be made for watering

and protection of the plants. Monitoring of survival of the plants shall be done once every three
months and the dead plants shall be replaced with new plants. Records would be maintained for the
status of greenbelt. The proposed green belt in the Headwork’s and WTP site will be maintained by
O & M Contractor and in remaining sites will be maintained by Tiruppur City Municipal Corporation.

57



106. Existing Infrastructure and Facilities. Excavation works can damage existing
infrastructure/utilities located alongside roads. It is therefore important that construction contractors
will be required to:

() Obtain from TCMC the list of affected utilities and operators;
(i) Prepare a contingency plan to include actions to be done in case of unintentional
interruption of services

107. Landscape and Aesthetics. The construction works will produce excess excavated, excess
construction materials, and solid waste such as removed concrete, wood, trees and plants,
packaging materials, empty containers, spoils, oils, lubricants, and other similar items. These
impacts are negative but short-term and reversible by mitigation measures. The construction
contractor will be required to:

0] Prepare and implement Waste Management List;

(i) Avoid stockpiling of excess excavated soils;

(iii) Coordinate with TCMC for beneficial uses of excess excavated soils or
immediately dispose to designated areas;

(iv) Recover used oil and lubricants and reuse or remove from the sites;

(v) Manage solid waste according to the following preference hierarchy: reuse,
recycling and disposal to designated areas;

(vi) Remove all wreckage, rubbish, or temporary structures which are no longer
required; and

(viii  Request TCMC to report in writing that the necessary environmental restoration
work has been adequately performed before acceptance of work.

108. Surface and Groundwater Quality. Another physical impact that is often associated with
excavation is the effect on drainage and the local water table if groundwater and surface water
collect in the voids. To ensure that water will not pond in pits and voids near subproject location, the
construction contractor will be required to conduct excavation works on non- monsoon season.

109. Accessibility. Some of the roads in the subproject sites are narrow thus excavation and
trenching works along right on the ways, hauling of construction materials and operation of
equipment on- site can cause traffic problems. Potential impact is negative but short term and
reversible by mitigation measures. The construction contractor will be required to:

0] Plan transportation routes so that heavy vehicles do not use narrow local roads,
except in the immediate vicinity of delivery sites;

(i) Schedule transport and hauling activities during non-peak hours; Locate entry
and exit points in areas where there is low potential for traffic congestion;

(iii) Keep the site free from all unnecessary obstructions;

(iv) Drive vehicles in a considerate manner;

(v) Coordinate with Tiruppur Traffic Office for temporary road diversions and with for
provision of traffic aids if transportation activities cannot be avoided during peak
hours;

(vi) Notify affected sensitive receptors by providing sign boards informing nature and
duration of construction works and contact numbers for concerns/complaints.

(vii)  Provide planks across trenches in front of businesses, and ensure works are
completed quickly to avoid disruption

(viii)  Avoid full street closure

58



110. Socio-Economic — Income. Construction works will impede the access of residents and
businesses to specific sites. The potential impacts are negative and moderate but short-term and
temporary. The construction contractor will be required to:

0] Leave spaces for access between mounds of soil;

(i) Provide walkways and metal sheets where required to maintain access across
for people and vehicles;

(iii) Increase workforce in front of critical areas such as institutions, place of worship,

business establishment, hospitals, and schools;

(iv) Consult businesses and institutions regarding operating hours and factoring this
in work schedules; and

(v) Provide sign boards for pedestrians to inform nature and duration of construction
works and contact numbers for concerns/complaints.

111. Socio-Economic - Employment. Manpower will be required during the 36 months
construction stage. This can result to generation of contractual employment and increase in local
revenue. Thus potential impact is positive and long-term. The construction contractor will be required
to:

0] Employ majority of the labor force, or to the maximum extent, local persons
within the 2-km immediate area if manpower is available; and
(i) If available, secure construction materials from local market.

112. Occupational Health and Safety. Workers need to be mindful of the occupational hazards
which can arise from working in height and excavation works. Potential impacts are negative and
long-term but reversible by mitigation measures. The construction contractor will be required to:

0] Develop and implement site-specific Health and Safety (H&S) Plan which will
include measures such as: (a) excluding public from the site; (b) ensuring all
workers are provided with and use Personal Protective Equipment; (c) H&S
Training for all site personnel; (d) documented procedures to be followed for all
site activities; and (e) documentation of work-related accidents;

(ii) Ensure that qualified first-aid trained professional can be deployed at all times.
Equipped first-aid stations shall be easily accessible throughout the site;

(iii) Provide medical insurance coverage for workers;

(iv) Secure all installations from unauthorized intrusion and accident risks;

(V) Provide supplies of potable drinking water; Provide clean eating areas where
workers are not exposed to hazardous or noxious substances;

(vi) Provide H&S orientation training to all new workers to ensure that they are
apprised of the basic site rules of work at the site, personal protective protection,
and preventing injuring to fellow workers;

(viiy  Provide visitor orientation if visitors to the site can gain access to areas where
hazardous conditions or substances may be present. Ensure also that visitor/s do
not enter hazard areas unescorted;

(viii)  Ensure the visibility of workers through their use of high visibility vests when
working in or walking through heavy equipment operating areas;

(ix) Ensure moving equipment is outfitted with audible back-up alarms;

(x) Mark and provide sign boards for hazardous areas such as energized electrical
devices and lines, service rooms housing high voltage equipment, and areas for
storage and disposal. Signage shall be in accordance with international
standards and be well known to, and easily understood by workers, visitors, and
the general public as appropriate; and

59



(xi) Disallow worker exposure to noise level greater than 85 dBA for a duration of
more than 8 hours per day without hearing protection. The use of hearing
protection shall be enforced actively.

113. Community Health and Safety. Hazards posed to the public, specifically in high- pedestrian
areas may include traffic accidents and vehicle collision with pedestrians. In most of the cases
location of project sites at isolated area, hence health and safety risk to community is minimum.
Potential impact is negative but short-term and reversible by mitigation measures. The construction
contractor will be required to:

0] Plan routes to avoid times of peak-pedestrian activities.
(i) Liaise with TCMC in identifying risk areas on route cards/maps.
(iii) Maintain regularly the vehicles and use of manufacturer-approved parts to minimize

potentially serious accidents caused by equipment malfunction or premature failure.

(iv) Provide road signs and flag persons to warn of dangerous conditions, in case of location
near the road.

(v) Provide protective fencing around open trenches, and cover any open trench with metal
planks during non-construction hours.

114. Work Camps. Operation of work camps can cause temporary air and noise pollution from
machine operation, water pollution from storage and use of fuels, oils, solvents, and lubricants.
Potential impacts are negative but short-term and reversible by mitigation measures. Consultation
with TCMC revealed that it is unlikely that work camps are required for this subproject. In the case
that it will be needed, the construction contractor will be required to:

0] Consult with TCMC before locating project offices, sheds, and construction plants;

(i) Minimize removal of vegetation and disallow cutting of trees;

(iii) Provide water and sanitation facilities for employees;

(iv) Prohibit employees from cutting of trees for firewood;

(v) Train employees in the storage and handling of materials which can potentially
cause soil contamination;

(vi) Recover used oil and lubricants and reuse or remove from the site;

(vi)  Manage solid waste according to the following preference hierarchy: reuse,
recycling and disposal to designated areas; Remove all wreckage, rubbish, or
temporary structures which are no longer required; and

(vii)  Request TCMC to report in writing that the camp has been vacated and restored
to pre-project conditions before acceptance of work.

115. Social and Cultural Resources. There are no archeologically or historically recognized sites
or places close/ vicinity to the project sites or within the project area. Nevertheless, the construction
contractor will be required to:
0] Stop work immediately to allow further investigation if any errors are suspected
(i) Inform TCMC if an error is suspected, and take any action they require ensuring
its removal or protection insitu;
(iii) Request TCMC or any authorized person with archaeological/historical field
training to observe excavation.

C. Operation and Maintenance (O&M) Impacts

116. Operation of pumps and motors and diesel generators are major sources of noise. The WTP
plant and Pumping station are major source for generation of noise during operation. However the
residential units are located away from the WTP and pumping station, noise generated from pump
house can have continuous negative impacts on the surrounding. High inside noise levels can affect

60



the health of operators and staff at the facilities, and therefore, noise levels needs to be maintained
within and outside the plant at acceptable levels. To eliminate the issue, it is proposed to provide

0] Procure good quality latest technology pumps that guarantee controlled noise at
a level of around 80 dB(A) at a distance of 1m*
(i) Use appropriate building materials and construction techniques for pump houses

which can absorb sound rather than reflect noise

(iii) Use acoustic enclosures — manufacturer specified, for all DG sets, pumps,
motors

(iv) Procure only CPCB approved generators to meet air emission and noise level
requirements

(v) Provide sound mufflers for ventilators in the plant rooms; and sound proof doors
Provide ear plugs designated for noise reduction to workers working within the
pump house where the noise level will be within 80dB (A). Noise level will be
limited to 45 dB(A) outside the pump house and at the boundary.

117. The main O&M activities of the refurbished infrastructure will be detection and repair of leaks
and pipe bursts. These are, however, likely to be minimal as proper design and selection of good
quality pipe material should mean that leaks are minimal. Leak repair work will be similar to the pipe
laying work as earlier explained. Trenches will be dug to reveal the leaking area and the faulty
connection will be re-fitted, or the pipe will be removed and replaced if necessary.

118. Recurrence of blockage and leakage problems. Although impact is likely to be minimal due
to new and well-designed efficient system, it should be ensured that leak detection and restoration
time is minimized to the extent possible.

D. Cumulative Impact Assessment

119. The Cumulative Impact Assessment (CIA) examined the interaction between the subproject’s
residual effects (i.e., those effects that remain after mitigation measures have been applied) and
those associated with other past, existing and reasonably foreseeable future projects or activities.
The interaction of residual effects associated with multiple projects and/or activities can result in
cumulative impacts, both positive and negative. The subproject’s potential cumulative effects were
considered with respect to Valued Components (VCs) in the categories of environmental, socio-
economic, and heritage resources in four areas:

() Of any potential residual project effects that may occur incrementally overtime;
(i) Consideration of other known relevant projects or activities within the specified study area
boundaries, even if not directly related to the subproject;
(iii) Potential overlapping impacts that may occur due to other developments, even if not
directly related to the proposed project; and
(iv) Future developments that is reasonably foreseeable and sufficiently certain to proceed.
120. The subproject IEE has identified the VCs as air quality, water (surface and groundwater)
guality, noise, geophysical (hydrogeological), traffic management, social- economic and socio-
community and human health. There are no foreseeable projects that will overlap with the
subproject. The spatial boundary of the subproject is the area along the alignment. The temporal
boundary can be considered as the whole corporation area of Tiruppur City Municipal Corporation.

4 Indian Standards require to maintain the noise level of 70 dBA or less during night time. However, in case of
STPs/WTPs/Water Supply Head works, where heavy duty pump sets are to be installed and the noise levels may
even exceed 80 decibels at 1 m distance, noise level will be measured at the time of commissioning the units and
necessary mitigation measures such as noise barriers will be installed if required.

61



121. Given the water supply requirement in TCMC will be met and the source from River Bhavani
is considered adequate, there are no significant cumulative impacts expected on the future water

supply.

122. Air quality effects will occur during construction. Consequently, although emissions of
common air contaminants (CAC) and fugitive dust may be elevated in proximity to active work sites,
this impact will be short-term and localized to the immediate vicinity of the alignment. Greenhouse
Gas (GHG) emissions may increase as a result of project activities (i.e., vehicle and equipment
operation, concrete production, disposal of excavated material, land filling of residual wastes). Given
the subproject’s relatively minor contribution to CAC and GHG emissions during construction, the
overall significance rating of both these potential residual effects is considered to be negligible
during construction.

123. During construction noise levels in the immediate proximity of most work sites are expected
to increase. The duration of this exposure will be relatively brief. This exposure represents a
temporary, localized, adverse residual effect of low to moderate significance for affected receptors.
While building damage due to ground vibrations is unlikely, there may annoyance to spatially located
receptors during construction. Noise levels associated with the project operations will be largely
imperceptible as the service reservoirs are located in relatively small sites within the city proper.

124. Land useftraffic management concerns will occur spatially during construction. During
construction, site-specific mitigation measures will be implemented to address temporary disruptions
to land use and access in the vicinity of the alignment such as road and sidewalk closures, traffic
delays and detours, parking modifications, and increased volumes of construction—related traffic.
There should be improved traffic movement along the alignment once construction is completed.
Since the subproject will be built in undeveloped land earmarked for service reservoirs purposes, it
will not conflict with existing or planned land use. However, following improvement in infrastructures
and services, added residential developments, commercial and business facilities and increased
densities are expected to develop and enhance the subproject area. This can be considered a long-
term cumulative benefit of the subproject.

125. Adverse impacts such as localized disruption of vehicle traffic and pedestrian movements in
areas along the alignment, and elevated CAC and fugitive dust emissions in proximity to work sites,
elevated noise and vibration levels and visual impacts will occur during construction. These short-
term effects will be mitigated by providing alternate travel routes or alternating traffic movements
and, where possible, access to businesses, schools and residences. However, upon completion of
construction the socio-community will benefit from improved water supply system. This is considered
a long-term cumulative benefit.

126. Development at the intake, WTP, and service reservoir (OHT's) sites and in the vicinity of the
subproject may result in similar impacts relative to water quality and soils, but each impacts are
independent of one another and are mitigated on a site-specific basis. Further, while water quality
impacts have the ability to compound when taking into account regional water basins into
consideration, the subproject will be required to adhere to the mandatory state and local laws,
ordinances, regulations, and water quality standards. Regional geologic impacts do not generally
compound, and are limited to the site at which they occur.

127. The subproject, when considered with other projects in the same watershed, may result in
cumulative impacts to surface and groundwater quality from increased surface impermeability and
resultant runoff. Construction projects could result in increased erosion from exposed soil areas,
which could contribute sediments into local drainage courses and other waterways. However, it is
reasonably assumed that new construction associated with future projects will be required to meet
national, state, and local construction and operation standards at least as rigorous as those required

62



at present. Therefore, the potential for cumulative impacts to water quality and soils is deemed to be
less than significant.

128. No adverse residual effects to human health will occur as a result of subproject construction
or operation. While exposure to elevated noise levels and fugitive dust and CAC emissions will occur
in proximity to subproject work sites during construction, due to their short- term, localized nature,
these effects are expected to be minor and insignificant with no measurable effects on human
health. The subproject operations will benefit the general public by contributing to the long-term
improvement of water supply system and community livability in TCMC.

63



VI. GRIEVANCE REDRESS MECHANISM

129. Common GRM will be in place to redress social, environmental or any other project related
grievances. The GRM described below has been developed in consultation with stakeholders.
Public awareness campaign will be conducted to ensure that awareness on the project and its
grievance redress procedures is generated. The campaign will ensure that the poor, vulnerable and
others are made aware of grievance redress procedures and entitlements per project entitlement
matrix, and Project Management Unit (PMU) and concerned Project Implementation Unit (PIU) will
ensure that their grievances are addressed.

130. Affected persons will have the flexibility of conveying grievances/suggestions by dropping
grievance redress/suggestion forms in complaints/suggestion boxes or through telephone hotlines at
accessible locations, by e-mail, by post, or by writing in a complaints register in ULB or PIU or
implementing agency offices. PIU Safeguards officer will have the responsibility for timely grievance
redress on safeguards and gender issues and for registration of grievances, related disclosure, and
communication with the aggrieved party.

131. GRM provides an accessible, inclusive, gender-sensitive and culturally appropriate platform
for receiving and facilitating resolution of affected persons' grievances related to the project. A two-
tier grievance redress mechanism is conceived, one, at project level and another, beyond project
level. For the project level GRM, a Grievance Redress Cell (GRC) will be established in PIUs;
Safeguards officer, supported by the social, gender and environmental safeguards specialist of
NTADCL will be responsible for creating awareness among affected communities and help them
through the process of grievance redress, recording and registering grievances of non-literate
affected persons.

132. GRM aims to provide a time-bound and transparent mechanism to voice and resolve social
and environmental concerns linked to the project. All grievances — major or minor, will be registered.
Documentation of the name of the complainant, date of receipt of the complaint, address/contact
details of the person, location of the problem area, and how the problem was resolved will be
undertaken. PIU will also be responsible for follow-through for each grievance, periodic information
dissemination to complainants on the status of their grievance and recording their feedback
(satisfaction/dissatisfaction and suggestions).

133. In case of grievances that are immediate and urgent in the perception of the complainant, the
contractor, and supervision personnel of the NTADCL and PIU will resolve the issue on site, and any
issue that is not resolved at this level will be dealt at PIU head level for immediate resolution. Should
the PIU fail to resolve any grievance within the stipulated time period, the unresolved grievances will
be taken up at ULB level. In the event that certain grievances cannot be resolved even at ULB level,
particularly in matters related to land purchase/acquisition, payment of compensation, environmental
pollution etc., they will be referred to the district level Grievance Redress Committee (GRC) headed
by the District Collector. Any issue which requires higher than district level inter-departmental
coordination or grievance redress, will be referred to the state level Steering Committee.

134. GRC will meet every month (if there are pending, registered grievances), determine the merit
of each grievance, and resolve grievances within specified time upon receiving the complaint-failing
which the grievance will be addressed by the state-level Steering Committee (SC). The SC will
resolve escalated/unresolved grievances received.

64



Affected Person

! 1% Level RGrisvanced 1
: edresse 1
| Grievance Redress | Contractor, Supervision Staff of PIU & L Jromeel b
Sttty T NTADCL
¢N01 Addressed
—————————— h =_=mE=mEmEmEmsEmsms==Aa
! 20 | el " : Grievance |
| Grievance Redress 1 ——— PIU Head, PIU Safeguards Officer, L Redressed ‘l
Lot e i sl i i NTADCLEWSp | 0 M mmemmsmaa—--
lNotﬁ\ddra:sad
---------- :
! 3 Level I L 15 days =‘1' Gn’evallce 1
| Grievance Redress | ————® | LB Commissioner, Engineering Head of L Redressed :
Lo i A in thetoo?!mnée~ | TTmTmT=======
| Naot Addressed
U level E District Collector (chair), PIUHsad | angee g e 5
4% Level 1 istric or (chair), ea 30 d 1 _
| Grievance Redress 1 —» (Convener), Safeguard Officer (PIU), ays — Py F":’;':r“:”ce :
L 1 representative of TNPCE, one elected L__ o= ssed .
5 representative, one prominent person,
lNot Addressed and a representative of APs/Community

.......... - . B e mm—mm—m— = =
I 5 Level 1 State 3 g Commitice I Grievance 1
| | —————————p v d5days

Grevance Redress I
L 1 CMA (chair), MDs of TNUIFSL, j  Redessed
CMWSSE, TWAD

Figure 14: Proposed TNUFIP Grievance Redress Mechanism

135. Composition of GRC. GRC will be headed by the District Collector, and members include:
PIU head, Safeguards Officer of PIU, representative of TNPCB, one elected representative /
prominent citizen from the area, and a representative of affected community. GRC must have a
women member.

136. State level steering committee will include Commissioner of Municipal Administration as
chair, member include managing directors of TNUIFSL, CMWSSB, TWAD Board and others as
necessary.

137. Areas of Jurisdiction. The areas of jurisdiction of the GRC, headed by the District Collector
will be (i) all locations or sites within the district where subproject facilities are proposed, or (ii) their
areas of influence within the District. The SC will have jurisdictional authority across the state (i.e.,
areas of influence of subproject facilities beyond district boundaries, if any).

138. The multi-tier GRM for the project is outlined below (Figure 14), each tier having time-bound
schedules and with responsible persons identified to address grievances and seek appropriate
persons' advice at each stage, as required. The GRC will continue to function throughout the project
duration. The implementing agencies/ULBs shall issue notifications to establish the respective PIU
level grievance redress cells, with details of composition, process of grievance redress to be
followed, and time limit for grievance redress at each level.

139. Recordkeeping. Records of all grievances received, including contact details of
complainant, date the complaint was received, nature of grievance, agreed corrective actions and

65



the date these were effected and final outcome will be kept by PIU (with the support of NTADCL)
and submitted to PMU.

140. Information dissemination methods of the GRM. The PIU, assisted by NTADCL will be
responsible for information dissemination to affected persons and general public in the project area
on grievance redress mechanism. Public awareness campaign will be conducted to ensure that
awareness on the project and its grievance redress procedures is generated. The campaign will
ensure that the poor, vulnerable and others are made aware of grievance redress procedures and
entitlements per agreed entitlement matrix including. whom to contact and when, where/ how to
register grievance, various stages of grievance redress process, time likely to be taken for redress of
minor and major grievances, etc. Grievances received and responses provided will be documented
and reported back to the affected persons. The number of grievances recorded and resolved and the
outcomes will be displayed/disclosed in the PIU, offices, ULB notice boards and on the web, as well
as reported in the semi-annual environmental and social monitoring reports to be submitted to ADB.
A Sample Grievance Registration Form has been attached in Appendix 5.

141. Periodic review and documentation of lessons learned. The PMU will periodically review
the functioning of the GRM and record information on the effectiveness of the mechanism, especially
on the PIU’s ability to prevent and address grievances.

142. Costs. All costs involved in resolving the complaints (meetings, consultations,
communication and reporting/information dissemination) will be borne by the respective PIU. Cost
estimates for grievance redress are included in resettlement cost estimates.

76. Country legal procedure. An aggrieved person shall have access to the country's legal system
at any stage, and accessing the country's legal system can run parallel to accessing the GRM and is not
dependent on the negative outcome of the GRM.

143. ADB’s Accountability Mechanism. In the event that the established GRM is not in a
position to resolve the issue, the affected person also can use the ADB Accountability Mechanism
through directly contacting (in writing) the Complaint Receiving Officer (CRO) at ADB headquarters
or the ADB India Resident Mission. The complaint can be submitted in any of the official languages
of ADB’s developing member countries. Before submitting a complaint to the Accountability
Mechanism, it is recommended that affected people make a good faith effort to resolve their
problems by working with the concerned ADB operations department (in this case, the resident
mission). Only after doing that, and if they are still dissatisfied, they could approach the
Accountability Mechanism. The ADB Accountability Mechanism information will be included in the
project-relevant information to be distributed to the affected communities, as part of the project
GRM.

66



VII.  PUBLIC CONSULTATION AND INFORMATION DISCLOSURE

A. Overview

144. The active participation of stakeholders including local community, NGOs/CBOs, etc., in all
stages of project preparation and implementation is essential for successful implementation of the
project. It will ensure that the subprojects are designed, constructed, and operated with utmost
consideration to local needs, ensures community acceptance, and will bring maximum benefits to
the people. Public consultation and information disclosure is a must as per the ADB policy.

145. Most of the main stakeholders have already been identified and consulted during preparation
of this IEE, and any others that are identified during project implementation will be brought into the
process in the future. Primary stakeholders of the subproject are: residents, shopkeepers and
businesspeople who live and work near sites where facilities will be built (overhead tanks),
government and utility agencies responsible for provision of various services in project area.
Secondary stakeholder are: NGOs and CBOs working in the area, community representatives,
beneficiary community in general, government agencies, TNUIFSL, Government of Tamil Nadu and
the ADB.

B. Public Consultation

146. The public consultation and disclosure program is a continuous process throughout the
project implementation, including project planning, design and construction.

1. Consultation during Project Preparation

147. The subproject proposal is formulated by Tiruppur City Municipal Corporation in consultation
with the public representative bodies in the project area to suit their requirements.

148. Focus-group discussions with affected persons and other stakeholders were conducted to
learn their views and concerns. A socio economic household survey has been conducted in the
project area, covering sample households, to understand the household characteristics, health
status, and the infrastructure service levels, and also the demand for infrastructure services. General
public and the people residing along the project activity areas were consulted through a project area
level consultation workshop, which was conducted in Tiruppur on 24.01.2018. The report on Public
Hearing is enclosed as Appendix 2.

149. It was observed that people are willing to extend their cooperation as the proposed project
will provide water supply system, enhance basic infrastructure service levels and overall living
standard of the public. The public expressed their concern regarding the nuisance and disturbance
(dust, road closure and traffic management activities) during the construction stage which can have
impact on their day to day activities. Construction on narrow roads is seen as biggest hindrance.
Public demanded for advance notice before construction and proper warning signs along the
construction area to avoid accidents and inconvenience. Public opined that an appropriate operation
and maintenance system should be in place for water supply system for its best functioning and to
have the maximum health and aesthetic benefits. Project team explained proposed EMP to manage
the negative impacts, including planning of temporary traffic arrangements and storage of
construction materials included in the design and operation.

67



2. Consultation during construction

150. Prior to start of construction, PIU will conduct information dissemination sessions at various
places and solicit the help of the local community, leaders/prominent for the project work. Focus
group meetings will be conducted to discuss and plan construction work (mainly pipeline work) with
local communities to reduce disturbance and other impacts and also regarding the project grievance
redress mechanism. Project information and construction schedule will be provided to the public via
mass media (newspapers, television, ULB websites etc.,). A constant communication will be
established with the affected communities to redress the environmental issues likely to surface
during construction phase. Contractor will provide prior public information (in Tamil and English)
about the construction work in the area, once 7 days prior to the start of work and again a day before
the start of work via pamphlets (a sample public information template is provided in Appendix 4). At
the work sites, public information boards will also be provided to disseminate project related
information.

C. Information Disclosure

151. Executive summary of the IEE will be translated in Tamil and made available at the offices of
PMU, PIU, and Tiruppur City Municipal Corporation and also displayed on their notice boards. Hard
copies of the IEE will be accessible to citizens as a means to disclose the document and at the same
time creating wider public awareness. Electronic version of the IEE in English and Executive
Summary in Tamil will be placed in the official website of the TNUIFSL and Tiruppur City Municipal
Corporation after approval of the IEE by ADB. Stakeholders will also be made aware of grievance
register and redress mechanism.

152. Public information campaigns to explain the project details to a wider population will be
conducted. Public disclosure meetings will be conducted at key project stages to inform the public of
progress and future plans. Prior to start of construction, the PIU will issue Notification on the start
date of implementation in local newspapers A board showing the details of the project will be
displayed at the construction sites for the information of general public.

153. Local communities will be continuously consulted regarding location of construction camps,
access and hauling routes and other likely disturbances during construction. The road closure
together with the proposed detours will be communicated via advertising, pamphlets, radio
broadcasts, road signage, etc.

68



VIII.  ENVIRONMENTAL MANAGEMENT PLAN

A. Environmental Management Plan

154. An Environmental Management Plan (EMP) has been developed to provide mitigation
measures to reduce all negative impacts to acceptable levels.

155. The EMP will guide the environmentally-sound construction of the subproject and ensure
efficient lines of communication between TNUIFSL, PMU, Implementing agency, PIU, consultants
and contractors. The EMP will (i) ensure that the activities are undertaken in a responsible non-
detrimental manner; (i) provide a pro-active, feasible and practical working tool to enable the
measurement and monitoring of environmental performance on site; (i) guide and control the
implementation of findings and recommendations of the environmental assessment conducted for
the subproject; (iii) detail specific actions deemed necessary to assist in mitigating the environmental
impact of the subproject; and (iv) ensure that safety recommendations are complied with. The EMP
includes a monitoring program to measure the environmental condition and effectiveness of
implementation of the mitigation measures. It will include observations on- and off-site, document
checks, and interviews with workers and beneficiaries.

156. The contractor will be required to submit to PIU, for review and approval, a site
environmental management plan (SEMP) including (i) proposed sites/locations for construction work
camps, storage areas, hauling roads, lay down areas, disposal areas for solid and hazardous
wastes; (ii) specific mitigation measures following the approved EMP; and (iii) monitoring program as
per EMP. No works are allowed to commence prior to approval of SEMP.

157. A copy of the EMP/approved SEMP will be kept on site during the construction period at all
times. The EMP included in the bid and contract documents. Non-compliance with, or any deviation
from, the conditions set out in this document constitutes a failure in compliance.

158. For civil works, the contractor will be required to (i) carry out all of the mitigation and
monitoring measures set forth in the approved EMP; and (ii) implement any corrective or
preventative actions set out in safeguards monitoring reports that the employer will prepare from
time to time to monitor implementation of this IEE and SEMP. The contractor shall allocate budget
for compliance with these SEMP measures, requirements and actions.

159. The following tables show the potential environmental impacts, proposed mitigation
measures and responsible agencies for implementation and monitoring.

69



Table 22: Design Stage Environmental Impacts and Mitigation Measures

Field Anticipated Impact | Mitigation Measures Responsibility | Cost and
of Mitigation Source of
Funds
Design of Deficient treatment (i) Design process to meet the Indian Standards for Drinking Water - Specification | PIU/TCMC Project
WTP due to substandard (BIS 10500: 2012). Ensuring continuous uninterrupted power supply, including Costs
operation / system a back-up facility (such as generator)
malfunction (i) Providing operating manual with all Standard operating procedures (SOP) for
construction works; occupational health and safety (OHS), core labor laws,
applicable environmental laws, etc
(iii) Necessary training to ULB staff dealing with WTP.
(iv) Extended contractor period for O AND M, proper transfer of facility to ULB with
adequate technical know-how on O AND M and hands-on training to ULB staff
Disposal of sludge After drying, the sludge should be stored in separate within the WTP premises and | PIU/TCMC Project
same should be disposed periodically into nearby city landfill or nearby by Costs
abandoned quarries after obtaining permission from the Tiruppur corporation or in
the area identified by the Tiruppur City Municipal Corporation at maximum
distance of 25 km from the WTP site.
Storage of chemicals | (i) Separate place in the WTP site should be identified for the safe storage and | PIU/TCMC Project
and other handling of chemicals and other hazardous materials with proper display of Costs
hazardous materials requirements and marking as protected area.
(i) Providing specific appliances for safe working of personnel in critical areas like
chlorination plant shall be ensured.
Reuse of Back wash | The back wash water from proposed WTP should be stored within the premises PIU/TCMC Project
water for further recirculation. It helps to minimize the raw water demand. For reuse and Costs
recirculation of the back wash water, proper recirculation system should be
installed in WTP.
Distribution Nuisance due to (i) Limit the depth where possible PIU/TCMC Project
network leaks, overflows, (i) In unavoidable cases, where networks are to be laid close to storm water Costs
contamination of drains, appropriate pipe material shall be selected (stoneware pipes shall be
water, occupation avoided)
health and safety of | (iii) For shallow depth and especially in narrow roads, use small inspection
workers, etc. chambers ;
Over Head Energy consumption | (i) Using low-noise and energy efficient pumping systems PIU/TCMC Project
Tanks (i) Efficient Pumping system operation Costs
(iii) Installation of Variable Frequency Drives (VFDs)
Trees on Tree cutting () Minimize removal of trees by adopting to site condition and with appropriate | PIU/TCMC Project

70




Field Anticipated Impact | Mitigation Measures Responsibility | Cost and
of Mitigation Source of
Funds
Project Sites layout design/alignment Costs
(ii) Obtain prior permission for tree cutting
(i) Plant and maintain 10 trees for each tree that is removed
Table 23: Pre Construction and Construction Stage Environmental Impacts and Mitigation Measures
Field Anticipated Impact Mitigation Measures Responsible for Cost and
Implementation Source of
Funds

Construction of
Check dam and
Head works

Change of stream
course due to
diversion channels

(i) No appreciable change to the river course shall occur due to
diversion channel and intake structures & check dam should
be constructed accordingly.

Construction

Contractor (CC) in

coordination with

Project Costs

to construct intake (i)The coffer dam will be provided for construction of check dam | PIU/PWD
structures and Check dam and head work without any disturbance of river water flow.
Protection of Top soll Top soil from the Head works site should be stored in stock piles Construction Project Costs

and that can be used for gardening purposes at Head works site
which will be an environmental enhancing measure

Contractor/PIU

Disposal of construction
debris and excavated
materials.

The contractor should make use of the excavated material and
dispose of safely into low lying areas in consultation with PIU
Engineer

Construction
Contractor/PIU/
PWD

Project Costs

Downstream users
(Impacts arising due to
coffer dams, etc.)

Ensure that the river is not obstructed, affecting the downstream
users due to coffer dams, etc.

Construction
Contractor/PIU/
/PWD

Project Costs

Water quality in the
source / water bodies

Establish the baseline water quality prior to initiation of
construction and to be periodically monitored and report sent to
the PIU Engineer.

Construction
Contractor/PIU/
/PWD

Project Costs

Restoring river bed /
water source

After completion of work, ensure the restoring of river bed to its
natural shape free from any debris or construction junk material
that may obstruct the flow.

Construction
Contractor/PIU/
/PWD

Project Costs

Safety measures

i) Barricading of construction site at all times in a day with
adequate signage.

i) Where loose soil is met with, shoring and strutting shall be
provided to avoid collapse of soil.

iii) The contractor shall supply all necessary safety appliances
such as safety goggles, helmets, safety belts, ear plugs, mask

Construction
Contractor/PIU/
/PWD

Project Costs

71




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

etc., to workers and staff.

Construction of
transmission
lines including
OHTs , WTP

Compensatory
plantation of trees

Compensatory plantation of atleast ten the number trees felled
should be done in line with competent authority guidelines

Construction
Contractor in
coordination with
PIU

Project Costs

Disposal of construction
debris and excavated
materials.

The Contractor shall identify the sites for debris disposal and

should be finalized prior to start of the earthworks; taking into

account the following

(a) The dumping does not impact natural drainage courses

(b) no endangered / rare flora is impacted by such dumping

(c) Settlement area located at least 1.0 km away from the site.

(d) Should be located in nonresidential areas located in the
downwind side

(e) Located at least 100m from the designated forest land.

(f) Avoid disposal on productive land.

(g) Minimize the construction debris by balancing the cut and fill

requirements.

Construction
Contractor in
coordination with
PIU

Project Costs

Protection of top soil (i) The top soil to be protected and compacted after completion of | Construction Project Costs
work, where the pipelines run, including open lands and | Contractor
agricultural lands.
(ii) Top soil from the WTP and OHTSs sites will be stored in stock
piles and that can be used for gardening purposes at WTP and
OHTs site which will be an environmental enhancing measure.
Safety Aspects i) Adequate precautions shall be taken to prevent the accidents | Construction Project Costs
and from the machineries. All machines used shall confirm to | Contractor

the relevant Indian standards Code and shall be regularly
inspected by the PIU.

i) Adequate precautions shall be taken while carrying out
excavation, laying pipelines, operation of machinery near the
power transmission towers and lines. Safety clearance
requirements shall be met with.

iii) Labourers shall be periodically trained for the safety
precautions for working near the power transmission lines.

iv) Emergency contact numbers shall be made available at the
place of work.

72




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

v) Where loose soil is met with, shoring and strutting shall be
provided to avoid collapse of soil.

vi) Protective footwear and protective goggles should be provided
to all workers employed on mixing of materials like cement,
concrete etc.

vii) Welder’s protective eye-shields shall be provided to workers
who are engaged in welding works.

viii) Earplugs shall be provided to workers exposed to loud noise,
and workers working in crushing, compaction, or concrete
mixing operation.

ix) The contractor shall supply all necessary safety appliances
such as safety goggles, helmets, safety belts, ear plugs, mask
etc., to workers and staffs.

X) The contractor will make sure that during the construction work
all relevant provisions of the Factories Act, 1948 and the
Building and other Construction Workers (regulation of
Employment and Conditions of Services) Act, 1996 are
adhered to.

xi) The contractor shall not employ any person below the age of
14 years for any work and no woman will be employed on the
work of painting with products containing lead in any form.

Batching and
Crusher plant

Setting up of Batching
and Crushers Plant,

i) Hot mix plants, crushers and Ready mix concrete batching
plants shall be located at least 500 m away from the nearest
habitation.

ii) Contractor shall obtain NOCs / Consent to Establishment &
Operate the plants from the Tamil Nadu State Pollution Control
Board (TNPCB) and submit a copy to the PIU.

iii) Specifications of hot mix plants and batching plants, other
construction vehicles, equipment and machinery to be
procured will comply to the relevant Bureau of Indian Standard
(BIS) norms and with the requirements of the relevant current
emission control legislations

Construction
Contractor (CC)

Project cost

Water for construction

(i) The contractor should source the requirement of water
preferentially from surface water bodies, such as rivers and
tank in the project area. Boring of any tube wells are
prohibited. To avoid disruption / disturbance to other water

Construction
Contractor (CC)

Project cost

73




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

users, the contractor should extract water from fixed locations.

(i) Only at locations where surface water sources are not
available, the contractors can contemplate extraction of
groundwater. Consent from the PIU engineer that no surface
water resource is available in the immediate area for the
project is a pre — requisite prior to extraction of groundwater.
The contractor must need to comply with the requirements of
the State Groundwater Department and seek their approval for
doing so.

(iii) The use of surface water by the contractor should be allowed
only after written permission/consent of the community/
panchayat/ owner indicating the quantum of water allowed to
be drawn.

Sources of
Materials

Extraction of materials
can disrupt natural land
contours and vegetation
resulting in accelerated
erosion, disturbance in
natural drainage patterns,
ponding and water
logging, and water
pollution.

(i) Obtain construction materials only from government approved
quarries with prior approval of PIU

(i) PIU to review, and ensure that proposed quarry sources have
all necessary clearances/ permissions in place prior to
approval

(iif) Contractor to submit to PIU on a monthly basis documentation
on material obtained from each sources (quarry/ borrow pit)

(iv) Avoid creation of new borrow areas, quarries etc., for the
project; if unavoidable, contractor to obtain all clearances and
permissions as required under law, including Environmental
Clearance (EC) prior to approval by PIU

CC to prepare list
of approved quarry
sites and sources
of materials with
the approval of PIU

Project cost

Identification and
selection of Quarries

(i) The contractor should source materials (like gravel,
aggregates) from existing licensed quarries with the suitable
materials for construction.

(i) Apart from approval of the quality of the quarry materials, the
engineer’s (PIU) representative will verify the legal status of the
qguarry operation, as to whether approval under Mining
Department is obtained.

Construction
Contractor (CC) in
coordination with
PIU

Project cost

Sand

The contractor will identify sand quarries with requisite approvals
for the extraction of sand under Tamil Nadu Minor Minerals
Concession Rules, 1959 (Corrected upto 31.3.2001or latest) for
use in the project.

Construction
Contractor (CC) in
coordination with
PIU

Project cost

74




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

Submission of
updated EMP /
SEMP; EMP
implementation
and reporting

Unsatisfactory compliance
to EMP

(i) Appoint EHS Supervisor to ensure EMP implementation

(ii) Submission of updated EMP/ SEMP

(i) Timely submission of monthly monitoring reports including
documentary evidence on EMP implementation such as
photographs

Construction
Contractor (CC)

Contractor cost

Utilities Telephone lines, electric (i) Identify and include locations and operators of these utilities in | CC in coordination | Project cost-
poles and wires, water the detailed design documents to prevent unnecessary | with PIU
lines within proposed disruption of services during construction phase; and
project area (i) Require construction contractors to prepare a contingency plan
to include actions to be taken in case of unintentional
interruption of services.
Construction Conflicts with local (i) Prioritize areas within or nearest possible vacant space in the | CC to finalize Project cost-
work camps, community; disruption to project location; locations in

stockpile areas,
storage areas,
and disposal
areas.

traffic flow and sensitive
receptors

(i) If it is deemed necessary to locate elsewhere, consider sites
that will not promote instability and result in destruction of
property, vegetation, irrigation, and drinking water supply
systems;

(iif) Do not consider residential areas;

(iv) Take extreme care in selecting sites to avoid direct disposal to
water body which will inconvenience the community.

(v) For excess spoil disposal, ensure (a) site shall be selected
preferably from barren, infertile lands. In case agricultural land
needs to be selected, written consent from landowners (not
lessees) will be obtained; (b) debris disposal site shall be at
least 200 m away from surface water bodies; (c) no residential
areas shall be located within 50 m downwind side of the site;
and (d) site is minimum 250 m away from sensitive locations
like settlements, ponds/lakes or other water bodies.

consultation and
approval of PIU

Consents,
permits,
clearances,
NOC:s, etc.

Failure to obtain
necessary consents,
permits, NOCs, etc. can
result to design revisions
and/or stoppage of works

(i) Obtain all necessary consents, permits, clearance, NOCs, etc.
prior to award of civil works.

(i) Ensure that all necessary approvals for construction to be
obtained by contractor are in place before start of construction

(i) Acknowledge in writing and provide report on compliance all
obtained consents, permits, clearance, NOCs, etc.

CC and PIU

Cost of obtaining
all consents,
permits,
clearance,
NOC:s, etc. prior
to start of civil
works

75




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

responsibility of
PIU.

Chance finds

Damage / disturbance to
artifacts

(i) Construction contractors to follow these measures in
conducting any excavation work

(i) Create awareness among the workers, supervisors and
engineers about the chance finds during excavation work

(iii) Stop work immediately to allow further investigation if any finds
are suspected,;

(iv)Inform State Archaeological Department if a find is suspected,
and taking any action they require to ensure its removal or

protection in situ.

CC and PIU

EMP
Implementation
Training

Irreversible impact to the
environment, workers,
and community

(i) Project manager and all key workers will be required to undergo
training on EMP implementation including spoils/waste
management, Standard operating procedures (SOP) for
construction works; occupational health and safety (OH and S),
core labor laws, applicable environmental laws, etc.

Construction
Contractor

Project cost /
PMU cost

Air Quality

Dust, emissions from
construction vehicles,
equipment, and
machinery used for
installation of pipelines
resulting to dusts and
increase in concentration
of vehicle-related
pollutants such as carbon
monoxide, sulfur oxides,
particulate matter, nitrous
oxides, and
hydrocarbons.

For all construction works

(i) Provide a dust screen around the construction sites of pumping
and lifting stations

(i) Damp down the soil and any stockpiled material on site by
water sprinkling;

(iii) Stabilize surface soils where loaders, support equipment and
vehicles will operate by using water and maintain surface soils
in a stabilized condition

(iv) Apply water prior to levelling or any other earth moving activity
to keep the soil moist throughout the process

(v) Cover the soil stocked at the sites with tarpaulins

(vi)Control access to work area, prevent unnecessary movement
of vehicle, public trespassing into work areas; limiting soll
disturbance will minimize dust generation

(vii) Use tarpaulins to cover the loose material (soil, sand,
aggregate etc.,) when transported by open trucks;

(viii) Control dust generation while unloading the loose material
(particularly aggregate, sand, soil) at the site by sprinkling
water and unloading inside the barricaded area

Construction
Contractor

Contractor costs

76




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

(ix)Clean wheels and undercarriage of haul trucks prior to leaving
construction site

(x) Ensure that all the construction equipment, machinery are
fitted with pollution control devises, which are operating
correctly, and have a valid pollution under control (PUC)
certificate

For distribution network works

(i) Barricade the construction area using hard barricades (of 2 m
height) on both sides

(i) Initiate site clearance and excavation work only after
barricading of the site is done

(iiiy Confine all the material, excavated soil, debris, equipment,
machinery (excavators, cranes etc.,), to the barricaded area

(iv) Limit the stocking of excavated material at the site; remove the
excess soil from the site immediately to the designated
disposal area

(v) Undertake the work section wise: a 500 section should be
demarcated and barricaded; open up several such sections at
a time, but care shall be taken to locate such sections in
different zones

(vi) Conduct work sequentially - excavation, distribution network
laying, backfilling; testing section-wise (for a minimum length
as possible) so that backfilling, stabilization of soil can be
done.

(vii) Remove the excavated soil of first section to the disposal site;
as the work progresses sequentially, by the time second
section is excavated, the first section will be ready for back
filling, use the freshly excavated soil for back filling, this will
avoid stocking of material, and minimize the dust.

(viii) Backfilled trench at any completed section after removal of
barricading will be the main source of dust pollution. The traffic,
pedestrian movement and wind will generate dust from
backfiled section. Road restoration shall be undertaken
immediately.

(ix) Immediately consolidate the backfilled soil and restore the

77




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

road surface; if immediate road restoration is not possible,
provide a layer of plain cement concrete (PCC) of suitable mix
on the backfilled trench so that dust generation, erosion is
arrested and it will also provide a smooth riding surface for the
traffic until the road is properly restored. Backfilled trench
without any road restoration is a major source of dust.

Surface water Mobilization of settled silt | (i) All earthworks be conducted during the dry season to prevent | Construction Contractor costs
quality materials, and chemical the problem of soil/silt run-off during rains Contractor
contamination from fuels (i) Avoid stockpiling of earth fill especially during the monsoon
and lubricants during season unless covered by tarpaulins or plastic sheets;
construction can (iii) Prioritize re-use of excess spoils and materials in the
contaminate nearby construction works. If spoils will be disposed, only designated
surface water quality. disposal areas shall be used,;
(iv) Install temporary silt traps or sedimentation basins along the
Ponding of water in the drainage leading to the water bodies;
pits / foundation (v) Place storage areas for fuels and lubricants away from any
excavations drainage leading to water bodies;
(vi) Store fuel, construction chemicals etc., on an impervious floor,
also avoid spillage by careful handling; provide spill collection
sets for effective spill management
(vii) Dispose any wastes generated by construction activities in
designated sites;
(viii) Conduct surface quality inspection according to the
Environmental Management Plan (EMP).
Water accumulation in (i) As far as possible control the entry of runoff from upper areas | Construction Contractor costs
trenches/pits into the excavated pits, and work area by creation of temporary | Contractor
drains or bunds around the periphery of work area
(i) Pump out the water collected in the pits / excavations to a
temporary sedimentation pond; dispose off only clarified water
into drainage channels/streams after sedimentation in the
temporary ponds
Consider safety aspects related to pit collapse due to
accumulation of water
Noise Levels Increase in noise level (i) Plan activities in consultation with PIU so that activities with the | Construction Contractor costs
due to earth-moving and greatest potential to generate noise are conducted during | Contractor

78




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

excavation equipment,
and the transportation of
equipment, materials, and
people

periods of the day which will result in least disturbance;

(ii) Minimize noise from construction equipment by using vehicle
silencers, fitting jackhammers with noise-reducing mufflers,
and use portable street barriers to minimize sound impact to
surrounding sensitive receptor; and

(iilMaintain maximum sound levels not exceeding 80 decibels
(dBA) when measured at a distance of 10 m or more from the
vehicle/s.

(iv) ldentify any buildings at risk from vibration damage and
avoiding any use of pneumatic drills or heavy vehicles in the
vicinity;

(v) Horns should not be used unless it is necessary to warn other
road users or animals of the vehicle’s approach;

(vi) Consult local communities in advance of the work to identify
and address key issues, and avoid working at sensitive times,
such as religious and cultural festivals.

Landscape and
aesthetics —
waste generation

Impacts due to excess
excavated earth, excess
construction materials,
and solid waste such as
removed concrete, wood,
packaging materials,
empty containers, spoils,
oils, lubricants, and other
similar items.

(i) As far as possible utilize the debris and excess soil in
construction purpose, for example for raising the ground level
or construction of access roads etc.,

(i) Avoid stockpiling any excess spoils at the site for long time.
Excess excavated soils should be disposed off to approved
designated areas immediately

(iii) If disposal is required, the site shall be selected preferably from
barren, infertile lands; sites should located away from
residential areas, forests, water bodies and any other sensitive
land uses

(iv)Domestic solid wastes should be properly segregated in
biodegradable and non-biodegradable for collection and
disposal to designated solid waste disposal site; create a
compost pit at workers camp sites for disposal of
biodegradable waste; non-biodegradable / recyclable material
shall be collected separately and sold in the local recycling
material market

(v) Residual and hazardous wastes such as oils, fuels, and
lubricants shall be disposed off in disposal sites approved by
TNPCB,;

Construction
Contractor

Contractor costs

79




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

(vi) Prohibit burning of construction and/or domestic waste;

(vii) Ensure that wastes are not haphazardly thrown in and
around the project site; provide proper collection bins, and
create awareness to use the dust bins.

(viii) Conduct site clearance and restoration to original
condition after the completion of construction work; PIU to
ensure that site is properly restored prior to issuing of
construction completion certificate

Accessibility
and traffic
disruptions

Traffic problems and
conflicts near project
locations and haul road

Distribution networks

(i) Prepare a distribution network implementation plan in each
zone separately and undertake the work accordingly; ensure
that for each road where the work is being undertaken there is
an alternative road for the traffic diversion; take up the work in
sequential way so that public inconvenience is minimal.

(i) Plan the distribution network work in coordination with the
traffic police; provide temporary diversions, where necessary
and effectively communicate with general public

(iif) Avoiding conducting work in all roads in a colony at one go; it
will render all roads unusable due to excavations at the same
time, creating large scale inconvenience

(iv) Undertake the work section wise: a 500m section should be
demarcated and barricaded; open up several such sections at
a time, but care shall be taken to locate such sections in
different zones

(v) Confine work areas in the road carriageway to the minimum
possible extent; all the activities, including material and
waste/surplus soil stocking should be confined to this area.
Proper barricading should be provided; avoid material/surplus
soil stocking in congested areas — immediately removed from
site/ or brought to the as and when required

(vi)Limit the width of trench excavation as much as possible by
adopting best construction practices; adopt vertical cutting
approach with proper shoring and bracing; this is especially to
be practiced in narrow roads and deeper sewers; if they deep
trenches are excavated with slopes, the roads may render
completely unusable during the construction period

Construction
Contractor

Contractor costs

80




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

(vii) Leave spaces for access between mounds of soil to
maintain access to the houses / properties; access to any
house or property shall not be blocked completely; alternative
arrangements, at least to maintain pedestrian access at all
times to be provided

(viii) Provide pedestrian access in all the locations; provide
wooden/metal planks over the open trenches at each house to
maintain the access.

(ix)Inform the affected local population 1-week in advance about
the work schedule

(x) Plan and execute the work in such a way that the period of
disturbance/ loss of access is minimum.

(xi)Keep the site free from all unnecessary obstructions;

(xii) Notify affected public by public information notices,
providing sign boards informing nature and duration of
construction works and contact numbers for
concerns/complaints. Provide information to the public through
media — newspapers and local cable television (TV) services

(xiii) At work site, public information/caution boards shall be
provided including contact for public complaints

Hauling (material, waste/debris and equipment) activities

(i) Plan transportation routes so that heavy vehicles do not use
narrow local roads, except in the immediate vicinity of delivery
sites

(i) Schedule transport and hauling activities during non-peak
hours;

(i) Locate entry and exit points in areas where there is low
potential for traffic congestion;

(iv) Drive vehicles in a considerate manner

(v) Notify affected public by public information notices, providing
sign boards informing nature and duration of construction
works and contact numbers for concerns/complaints.

Socio-Economic
Loss of access

Loss of income

() Inform all businesses and residents about the nature and
duration of any work well in advance so that they can make

Construction
Contractor

Contractor costs

81




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

to houses and
business

necessary preparations;

(i) Do not block any access; leave spaces for access between
barricades/mounds of excavated soil and other stored
materials and machinery, and providing footbridges so that
people can crossover open trenches

(iii) Barricade the construction area and regulate movement of
people and vehicles in the vicinity, and maintain the
surroundings safely with proper direction boards, lighting and
security personnel — people should feel safe to move around

(iv) Control dust generation

(v) Immediately consolidate the backfilled soil and restore the road
surface; this will also avoid any business loss due to dust and
access inconvenience of construction work.

(vi)Employee best construction practices, speed up construction
work with better equipment, increase workforce, etc., in the
areas with predominantly commercial, and with sensitive
features like hospitals, and schools;

(vii) Consult businesses and institutions regarding operating
hours and factoring this in work schedules; and

(viii) Provide sign boards for pedestrians to inform nature and
duration of construction works and contact numbers for
concerns/complaints.

Socio-Economic | Generation of temporary (i) Employ local labour force as far as possible Construction Contractor costs
— Employment employment and increase | (iii) Comply with labor laws Contractor

in local revenue
Occupational Occupational hazards (i) Follow all national, state and local labour laws Construction Contractor costs
Health and which can arise during (i) Develop and implement site-specific occupational health and | Contractor
Safety work safety (OH and S) Plan which shall include measures such as:

(a) safe and documented construction procedures to be
followed for all site activities; (b) ensuring all workers are
provided with and use personal protective equipment; (c) OH
and S Training® for all site personnel, (d) excluding public from

5 Some of the key areas that may be covered during training as they relate to the primary causes of accidents include (i) slips, trips and falls; (ii) personal protective
equipment; (iii) ergonomics, repetitive motion, and manual handling; (iv) workplace transport; and (v) legislation and responsibilities. Training can provide the foundations of
competence but it does not necessarily result in a competent worker. Therefore, it is essential to assess staff competence to ensure that the training provided is relevant and

82




Field Anticipated Impact Mitigation Measures Responsible for Cost and
Implementation Source of
Funds

the work sites; and (e) documentation of work-related
accidents; Follow International Standards such as the World
Bank Group’s Environment, Health and Safety Guidelines®.

(iii) Ensure that qualified first-aid is provided at all times. Equipped
first-aid stations shall be easily accessible throughout the sites;

(iv)Secure all installations from unauthorized intrusion and
accident risks

(v) Provide H and S orientation training to all new workers to
ensure that they are apprised of the basic site rules of work at
the site, personal protective protection, and preventing injuring
to fellow workers;

(vi) Provide visitor orientation if visitors to the site can gain access
to areas where hazardous conditions or substances may be
present. Ensure also that visitor/s do not enter hazard areas
unescorted;

(vii) Ensure the visibility of workers through their use of high
visibility vests when working in or walking through heavy
equipment operating areas;

(viii) Ensure moving equipment is outfitted with audible back-up
alarms;

(ix)Mark and provide sign boards for hazardous areas such as
energized electrical devices and lines, service rooms housing
high voltage equipment, and areas for storage and disposal.
Signage shall be in accordance with international standards
and be well known to, and easily understood by workers,
visitors, and the general public as appropriate; and

(x) Disallow worker exposure to noise level greater than 85 dB(A)
for duration of more than 8 hours per day without hearing
protection. The use of hearing protection shall be enforced
actively.

(xi)Provide supplies of potable drinking water;

effective. Supervision and monitoring arrangements shall be in place to ensure that training has been effective and the worker is competent at their job. The level of

supervision and monitoring required is a management decision that shall be based on the risks associated with the job, the level of competence required, the experience of

the individual and whether the worker works as part of a team or is a lone worker.
Shttp://www.ifc.org/wps/wem/connect/a99ab8804365b27aa60fb6d3e9bda932/EHS-Guidelines+101-Webinar.pdf?MOD=AJPERES

83




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

(xii) Provide clean eating areas where workers are not exposed to
hazardous or noxious substances

Community
Health and
Safety.

Traffic accidents and
vehicle collision with
pedestrians during
material and waste
transportation

(i) Consult PIU before locating project offices, sheds, and
construction plants;

(i) Select a camp site away from residential areas (at least 100 m
buffer shall be maintained) or locate the camp site within the
existing facilities of City Corporation

(iiAvoid tree cutting for setting up camp facilities

(iv)Provide a proper fencing/compound wall for camp sites

(v) Camp site shall not be located near (100 m) water bodies,
flood plains flood prone/low lying areas, or any ecologically,
socially, archeologically sensitive areas

(vi)Separate the workers living areas and material storage areas
clearly with a fencing and separate entry and exit

(vi)Ensure conditions of livability at work camps are maintained at
the highest standards possible at all times; living quarters and
construction camps shall be provided with standard materials
(as far as possible to use portable ready to fit-in reusable
cabins with proper ventilation); thatched huts, and facilities
constructed with materials like Gl sheets, tarpaulins, etc., shall
not be used as accommodation for workers

(viii)  Camp shall be provided with proper drainage, there shall
not be any water accumulation

(ix)Provide drinking water, water for other uses, and sanitation
facilities for employees

(x) Prohibit employees from cutting of trees for firewood;
contractor should provide cooking fuel (cooking gas); fire wood
not allowed

(xi)Train employees in the storage and handling of materials
which can potentially cause soil contamination

(xii) Wastewater from the camps shall be disposed properly
either into sewer system; if sewer system is not available,
provide on-site sanitation with septic tank and soak pit
arrangements

(xiii) Recover used oil and lubricants and reuse or remove from
the site;

Construction
Contractor

Contractor costs

84




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

(xiv)  Manage solid waste according to the following preference
hierarchy: reuse, recycling and disposal to designated areas;
provide a compost pit for bio degradable waste, and non-
biodegradable / recyclable waste shall be collected and sold in
local market

(xv) Remove all wreckage, rubbish, or temporary structures
which are no longer required; and

(xvi) At the completion of work, camp area shall be cleaned
and restored to pre-project conditions, and submit report to
PIU; PIU to review and approve camp clearance and closure of
work site

Work Camps
and worksites

Temporary air and noise
pollution from machine
operation, water pollution
from storage and use of
fuels, oils, solvents, and
lubricants

Unsanitary and poor living
conditions for workers

(i) As far as possible located the camp site within the work sites; if
any camp to be established outside these, then select a camp
site away from residential areas (at least 100 m buffer shall be
maintained)

(i) Avoid tree cutting for setting up camp facilities

(iif) Ensure that a proper compound wall is provided, and erect a
wind/dust screen around

(iv)Camp site shall not be located near (100 m) water bodies,
flood plains flood prone/low lying areas, or any ecologically,
socially, archeologically sensitive areas

(v) Separate the workers living areas and material storage areas
clearly with a fencing and separate entry and exit

(viyProvide proper temporary accommodation with proper
materials, adequate lighting and ventilation, appropriate
facilities for winters and summers; ensure conditions of
livability at work camps are maintained at the highest
standards possible at all times;

(vii) Consult PIU before locating project offices, sheds, and
construction plants;

(viii) Minimize removal of vegetation and disallow cutting of
trees

(ix) Ensure conditions of livability at work camps are maintained at
the highest standards possible at all times; living quarters and
construction camps shall be provided with standard materials
(as far as possible to use portable ready to fit-in reusable

Construction
Contractor

Contractor costs

85




Field

Anticipated Impact

Mitigation Measures

Responsible for
Implementation

Cost and
Source of
Funds

cabins with proper ventilation); thatched huts, and facilities
constructed with materials like Gl sheets, tarpaulins, etc., shall
not be allowed as accommodation for workers

(x) Camp shall be provided with proper drainage, there shall not
be any water accumulation

(xi)yProvide drinking water, water for other uses, and sanitation
facilities for employees

(xii) Prohibit employees from cutting of trees for firewood;
contractor should be provide proper facilities including cooking
fuel (oil or gas; fire wood not allowed)

(xiii)  Train employees in the storage and handling of materials
which can potentially cause soil contamination

(xiv)  Recover used oil and lubricants and reuse or remove from
the site

(xv) Manage solid waste according to the following preference
hierarchy: reuse, recycling and disposal to designated areas;
provide a compost pit for biodegradable waste, and non-
biodegradable / recyclable waste shall be collected and sold in
local market

(xvi)  Remove all wreckage, rubbish, or temporary structures
which are no longer required

(xvii) At the completion of work, camp area shall be cleaned
and restored to pre-project conditions, and submit report to
PIU; PIU to review and approve camp clearance and closure of
work site

Post-
construction
clean-up

Damage due to debris,
spoils, excess
construction materials

() Remove all spoils wreckage, rubbish, or temporary structures
(such as buildings, shelters, and latrines) which are no longer
required; and

(ii) All excavated roads shall be reinstated to original condition.

(iii) All disrupted utilities restored

(iv) All affected structures rehabilitated/compensated

(v) The area that previously housed the construction camp is to be
checked for spills of substances such as oil, paint, etc. and
these shall be cleaned up.

(vi) All hardened surfaces within the construction camp area shall
be ripped, all imported materials removed, and the area shall

Construction
Contractor

Contractor costs

86




Field Anticipated Impact Mitigation Measures Responsible for Cost and
Implementation Source of
Funds
be top soiled and regrassed using the guidelines set out in the
revegetation specification that forms part of this document.
(vii) The contractor must arrange the cancellation of all temporary
services.
(viii) Request PIU to report in writing that worksites and camps
have been vacated and restored to pre-project conditions
before acceptance of work.
Table 24: Operation Stage Environmental Impacts and Mitigation Measures
Field Anticipated Impact Mitigation Measures Responsible | Cost and
for Mitigation | Source of
Funds
WTP operation | Public health, safety (i) Ensure proper knowledge transfer, hands-on training to municipal staff | PIU and Operating
- and environmental engaged in WTP operation has been provided by contractor prior to | TCMC costs
impacts handover of facility
(iiy Ensure continuous uninterrupted power supply
(iii) Operate and maintain the facility following standard operating procedures
of operational manual
(iv)Undertake preventive and periodic maintenance activities as required
(v) Conduct periodic training to workers
Operation and Blocks, overflows, (i) Establish regular maintenance program, including: PIU and Operating
maintenance of | system malfunction, * Regular cleaning of grit chambers and lines to remove grease, grit, | TCMC costs

distribution
system

occupational health and
safety

and other debris that may lead to water backups. Cleaning should be
conducted more frequently for problem areas
* Inspection of the condition of storage reservoirs (OHT's) and
identifying areas that need repair or maintenance. Items to note may
include cracked/deteriorating pipes; leaking joints or seals ; frequent
line blockages; lines that generally flow at or near capacity; and
* Monitoring of water flow to identify potential inflows and outflows
(i) Develop an Emergency Response System for the water system leaks,
burst and overflows, etc.
(iii) Provide all necessary personnel protection equipment

87




Table 25: Construction Stage Environmental Monitoring Plan

Sample Monitoring Location Responsibility | Parameter to monitor Frequency Cost (INR)
Ambient air quality 5 Sampling Locations Construction PM 10, PM 25, SOy, Once before start of | 35 samples x 5500
(at WTP site — 1 no. ; at Contractor in NOy and CO construction. per sample =
Head work site — 1 no.; near | Coordination Three seasonina | INR1,92,500

OHT work site - 1 no, and with PIU year for 2 years
near distribution work sites during construction
in city — 2 no’s)
Noise Level 5 Sampling Locations Construction Noise level Day and Once before start of | 35 samples x 1500

(at WTP site — 1 no. ; at
Head work site — 1 no.; near

Contractor in
Coordination

night time noise
(dB(A))

construction.
Three season in a

per sample =
INR52,500

OHT work site -1 no, and with PIU year for 2 years
near distribution work sites during construction
in city — 2 nos)
Surface Water 2 Sampling Locations. Construction River Water quality — Once before start of | 18 samples x 5000 =

Quality

(one location on upstream
and another location on
downstream side of River
Bhavani near to Head work
site)

Contractor in
Coordination
with PIU

standard parameters

construction.

Four seasonin a
year for 2 years
during construction

INR 90,000

Construction
disturbances,
nuisances, public
and worker safety,

All work sites

Supervising staff
and safeguards
specialists of
PIU

Implementation of
construction stage
EMP including dust
control, noise control,
traffic management,
and safety measures.
Site inspection
checklist to review
implementation is
appended at
Appendix 6.

Weekly during
construction

Staff and consultant
costs are part of
incremental
administration costs

88




Table 26: Operation Stage Environmental Monitoring Plan

Sample Monitoring Location Responsibility Parameter to Frequency Cost (INR)
monitor
Source (raw) water At intake location in O & M Operator / All Drinking water Once prior to start of | O & M Costs
quality River Bhavani TCMC parameters operation and
monthly during
operation
Treated water Quality | At the WTP Outlet O & M operator / All Drinking water Monthly once during | O & M Costs

CCMC parameters operation
Sludge quality and WTP O & M Operator / Start of operation and | Analyses for O&M costs (testing to
suitability as manure TCMC Yearly once concentration of be done at an

heavy metals and
confirm that values
are within the limits
specified in the SWM
rules.

accredited external
laboratory)

89




IX. INSTITUTIONAL ARRANGEMENTS

A. Implementation Arrangements

160. The Municipal Administration and Water Supply Department (MAWS) of GoTN acting
through the Tamil Nadu Urban Infrastructure Financial Services Ltd. (TNUIFSL) is the state-
level executing agency. A project management unit (PMU) will be established in TNUIFSL
headed by a Project Director and Deputy Project Director (senior official from Commissionerate
of Municipal Administration, CMA), and comprising dedicated full-time staff from TNUIFSL for
overall project and financial management.

161. The implementing agency for this subproject is Tiruppur City Municipal Corporation
(TCMC). A Project Implementation Unit (PIU) will be established in TCMC headed by full-time a
Project Manager (a senior official of TCMC) and comprising dedicated full-time staff from
engineering and other departments of TCMC. PIU under the TCMC will be responsible for
planning, implementation, monitoring and supervision, and coordination of all activities of
subproject. New Tirupur Area Development Corporation Limited (NTADCL) will assist PIU in
day-to-day implementation of the subproject.

162. Safeguards Compliance Responsibilities. Environmental and Social Safeguards
(ESS) managers in the PMU, TNUIFSL will have overall responsibility of safeguard compliance
with ADB SPS 2009. ESS Managers report to Vice President in the Projects Wing. At PIU level,
the safeguard measures will be handled/ managed by the Environmental Specialist from
NTADCL and the role of SO will be mainly to coordination, overseeing the implementation of
safeguard tasks, grievance redress and reporting.

163. PMU Safeguard Responsibilities. Key tasks and responsibilities of the PMU, for this
subproject include the following:

1. DPR finalization and Bidding stage:
0] Ensure that all design related measures of the EMP are included designs
(i) Ensure that EMP is included in bidding documents and civil works contracts including

requirement for EHS supervisor with the contractor

(iii) Ensure that the bid/contract documents include specific provisions requiring
contractors to comply with all applicable labor laws and core labor standards

(iv) Ensure that staff required for implementation of EMP (EHS officer) is included in the
bid requirements

(v) Ensure that EMP cost is included in the project cost

(vi) Prior to invitation of bids and prior to award of contract ensure that all
clearance/permissions as required for implementation of subproject are in place to the
extent possible.

(vii)  Ensure that consent to Establishment (CTE) is obtained from TNPCB for the
proposed WTP

Construction stage:
@ Prior to start of construction:
e Ensure that all necessary clearances/permissions/licences, including that of

contractor’s are in place prior to start of construction
e provide oversight on environmental management aspects of subprojects and ensure

90



(ii)
(i)
(iv)
(V)

(i)

164.

EMPs are implemented by PIUs and contractors
Oversee and provide guidance to the PIU to properly carry out the environmental
monitoring as per the EMP
Oversee grievance redress mechanism to address any grievances brought about in a
timely manner; ensure that records are properly maintained
Consolidate quarterly environmental monitoring reports from PIU and submit semi-
annual monitoring reports to ADB
Oversee site closures to ensure that all work / facility sites are restored properly prior
to issuing work completion certificate to the contractor

Operation stage:

Ensure that all clearances as required for operation of project are in place prior to
operation, such as consent to operate (CTO) for WTP from TNPCB

PIU Safeguard Responsibilities. Key tasks and responsibilities of the PIU assisted by

NTADCL for this subproject include the following:

2.

(i
(ii)

(iii)
(iv)

(v)
(vi)

(ii)

DPR finalization and Bidding stage:

Include design related measures of the EMP in the project design and DPR
Include EMP in the bidding documents and civil works contracts, including
requirement of staff (EHS supervisor) with contractor for EMP implementation
Provide necessary budget in the project as IEE for EMP Implementation
Ensure that the bid/contract documents include specific provisions requiring
contractors to comply with all applicable labor laws and core labor standards
including:
a. Labour welfare measures and provision of amenities
b. prohibition of child labor as defined in national legislation for construction and
maintenance activities;
c. equal pay for equal work of equal value regardless of gender, ethnicity, or
caste;
d. elimination of forced labor;
e.the requirement to disseminate information on sexually transmitted diseases,
including HIV/AIDS, to employees and local communities surrounding the project
sites.
In the pre-bid meeting, provide insight into EMP measures, and overall compliance
requirements to the bidders
Obtain all clearance/permissions as required for implementation of subproject,
including consent to establish (CTE) from TNPCB for WTP, prior to invitation of bids
and/or prior to award of contract as appropriate

Construction stage:

Identify regulatory clearance requirements and obtain all necessary clearances prior
to start of construction; ensure construction work by contractor is conducted in
compliance with all government rules and regulations including pollution control,
labour welfare and safety etc.,

Prior to start of construction organize an induction course for the training of
contractors, preparing them on EMP implementation, environmental monitoring, and
on taking immediate action to remedy unexpected adverse impacts or ineffective
mitigation measures found during the course of implementation.

91



(iii) Ensure contractor compliance with staff resources as per the IEE/EMP/Bid Document

(iv) Guide contractor on updating EMP / preparing Site Environmental Plan at the start of
the project

(V) Update IEE and EMP; ensure that IEE reflects the final design being implemented by
contractor

(vi) Conduct public consultation and information disclosure as necessary

(vii)  Take necessary action for obtaining rights of way

(viii)  Supervise day-to-day EMP implementation on site by contractor, including the
environmental monitoring plan;

(ix) Supervise ambient environmental monitoring by contractors

(x) Take corrective actions when necessary to ensure no environmental impacts

(xii)  Conduct continuous public consultation and awareness

(xii)  Address any grievances brought about through the grievance redress mechanism in a
timely manner as per the EMP

(xiif)  Monitor Contractor’'s compliance with the measures set forth in the EMP and any
corrective or preventative actions set forth in a safeguards monitoring report that the
PMU will prepare from time to time;

(xiv) Implement corrective or preventative actions in case of non-compliance or
new/unanticipated impacts;

(xv)  Inform PMU promptly in case if any significant impacts surfaces, which were not
identified in the IEE and develop necessary corrective actions as necessary and
ensure implementation by the contractors; include all such impacts and suggested
actions in the Quarterly Environmental Monitoring Reports

(xvi) Implementation grievance redress system, and undertake appropriate actions to
redress the complaints; ensure that complaints/grievances are addressed in a timely
manner and resolutions are properly documented;

(xvii) Review and approve monthly progress reports submitted by Contractor on EMP
compliance,

(xviii) Prepare quarterly environmental monitoring reports and submit to PMU /TNUIFSL

(xix)  Provide any assistance in environmental safeguard related tasks as required by PMU
to ensure compliance and reporting to ADB

Operation stage:

0] Obtain all clearances as required for operation of project prior to operation, such as
consent to operate (CTO) for WTP from TNPCB

(i) Conduct environmental management and monitoring activities as per the EMP

(iii) Ensure that all clearances as required for operation of project are in place prior to
operation, such as consent to operate (CTO) for WTP from TNPCB

3. Contractor’s Responsibilities:

Bidding stage:

() Understand the EMP requirements and allocate necessary resources (budget, staff,
etc,)
(i) Understand the regulatory compliance requirements related to labour welfare, safety,

environment etc,
Construction stage:
() Mobilize EHS Supervisor prior to start of work

92



(i)
(iii)

(iv)
V)

V)
(Vi)
(vii)

(viii)
(ix)

(x)
(xi)

(xii)
4,

165.

PMU.

a.
b.

Prepare SEMP and submit to PIU
Ensure that all regulatory clearances (both project related and contractor related) are
in place prior start of the construction work.
Confirm with PIU availability of rights of way at all project sites prior to start of work.
Prepare and submit:

Construction waste management (CWM) plan (sample is in Appendix 4)

Traffic management (TM) plan (sample is Appendix 5)
Implement the mitigation measures as per the EMP including CWM and TM Plans
Follow the EMP measures/guidelines for establishment of temporary construction
camps, construction waste disposal sites, and material borrow areas, etc.
Implement EMP and ensure compliance with all the mitigation and enhancement
measures
Conduct environmental monitoring (air, noise, water etc.,) as per the EMP
Undertake immediate action as suggested by PIU to remedy unexpected adverse
impacts or ineffective mitigation measures found during the course of implementation
Submit monthly progress reports on EMP implementation to PIU
Act promptly on public complaints and grievances related to construction work and
redress in a timely manner in coordination with PIU and NTADCL
Comply with applicable government rules and regulations

Training Needs

The following Table 27 presents the outline of capacity building program to ensure EMP
implementation. These capacity building and trainings will be conducted at the offices of PMU
and PIU by the environmental safeguards specialist of PMU/PIU and their consultants, which
are part of project implementation set-up, and therefore no separate or additional costs are
envisaged. Adequate costs are already considered in project’'s capacity building program. The
detailed program and specific modules will be customized for the available skill set after
assessing the capabilities of the target participants and the requirements of the project by the

Table 27.0utline Capacity Building Program on EMP Implementation

Description Target Participants and Venue Schedule
1. Introduction and Sensitization to All staff and consultants involved in | Yearly once and
Environmental Issues (1 day) the project as & when
- ADB Safeguards Policy Statement required

Government of India and Tamil Nadu
applicable safeguard laws,
regulations and policies including but
not limited to core labor standards,
OH and S, etc.

Incorporation of EMP into the project
design and contracts

Monitoring, reporting and corrective
action planning

At PMU (combined program for all
PIU)

93




Description

Target Participants and Venue

Schedule

2. EMP implementation (1/2 day)

- EMP mitigation and monitoring
measures

- Roles and responsibilities

- Public relations, - Consultations

- Grievance redress

- Monitoring and corrective action
planning

- Reporting and disclosure

- Construction site standard operating
procedures (SOP)

- Chance find (archeological) protocol

- AC pipe protocol

- Traffic management plan

- Waste management plan

- Site clean-up and restoration

All PIU staff, contractor staff and
consultants involved in the
subproject

At PIU

Yearly Once, To
be conducted by
CSMC at the PIU
office; part of
project
implementation
cost

3. Contractors Orientation to Workers (1/2
day)
- Environment, health and safety in
project construction

Once before start of work, and
thereafter regular briefing every
month once.

Daily briefing on safety prior to start
of work

Contractors’ EHS
officer to conduct
program, with
guidance of
NTADCL

All workers (including unskilled
laborers)

5. Monitoring and Reporting

166. Immediately after mobilization and prior to commencement of the works, the contractor
will submit a compliance report to PIU that all identified pre-construction mitigation measures as
detailed in the EMP are undertaken. Baseline Environmental monitoring as indicated in the
construction stage environmental monitoring plan should be conducted and the analysis of the
outcome should be shared in the compliance report. Contractor should confirm that the staff for
EMP implementation (EHS supervisor) is mobilized. PIU will review, and approve the report and
permit commencement of works.

167. During construction, results from internal monitoring by the contractor will be reflected in
their monthly EMP implementation reports to the PIU. NTADCL will monitor, review and advise
contractors for corrective actions if necessary. Quarterly Environmental Monitoring Report
(QEMR) summarizing compliance and corrective measures, if any, taken will be prepared by
NTADCL team at PIU and submitted to PMU. During operation, PIU will conduct management
and monitoring actions as per the operation stage EMP, and submit to PMU an annual report.

168. Based on PIU Quarterly Environmental Monitoring Reports and oversight visits to
subproject work sites, PMU will submit semi-annual Environmental Monitoring Report
(EMR).Once concurrence from the ADB is received the report will be disclosed on TNUIFSL,
PMU and TCMC websites.

169. ADB will review project performance against the TNUFIP commitments as agreed in the
legal documents (loan and project agreements etc,). The extent of ADB’s monitoring and
supervision activities will be commensurate with the project’s risks and impacts. Monitoring and
supervising of social and environmental safeguards will be integrated into the project
performance management system

94




B. Environmental Management Plan Costs

170. The subproject is assessed to have no design or location impacts, except for that of
laying of distribution pipelines passing through residential areas.

171. Construction stage impacts are typical for the construction activity and mitigation
provided is mainly in terms of good construction practices like water sprinkling to arrest dust
generation, clearing of excess soil, which will be incorporated into the Bill of Quantities and
construction contractor's documents which will be binding during implementation. Therefore
there will be no additional costs of environmental management beyond the contractor’s costs
which are absorbed in the overall project costs for civil works. The operation phase mitigation
measures are again of good operating practices, which will be the responsibility of operation
agency, therefore there are no additional costs.

172. The monitoring proposed mainly includes site inspections and informal discussions with
workers and local people and this will be the responsibility of PMU, costs of which are part of
project management. The air quality and noise level monitoring of construction phase will be
conducted by the contractor, since this is an additional cost, and therefore it needs to be part of
subproject cost. The environmental management and monitoring costs are summarized in
Table 28.

Table 28: Cost Estimates to Implement the EMP

Costs
. . Total Rate Cost
Particulars Stages Unit Number| (INR) (INR) CB:)c;vered
A. | Implementation staff
1 | EHS Supervisor Construction | per 24 35,000 | 8,40,000/- | Civil
month works
contractor
Subtotal (A) 8,40,000/-

B. | Mitigation Measures

1 | Tree Plantation with Construction | Per 60 1000 60,000 | Project
maintenance tree costs

(PIV)

2 | Preparation of plans Construction | Lump - - 3,50,000 | Civil
traffic management plan, sum works
waste (spoils) contractor
management plan etc., ),
traffic management at
work sites (Pavement
Markings, Channelizing
Devices, Arrow Panels
and Warning Lights)

Subtotal (B) 410,000/-

C. | Monitoring Measures

1 | Air quality monitoring Construction | per 35 5,500 192,500 | Civil
Three season in a year for 2 sample works
years contractor

2 | Noise levels monitoring Construction | Per 35 1,500 52,500 | Civil work
Three season in a year for 2 sample contractor
years

3 | Surface water monitoring | Construction | Per 18 5,000 90,000 | Civil work
Three season in a year for 2 sample contractor
years

95




Costs

. . Total Rate Cost
Particulars Stages Unit Number | (INR) (INR) g)c;vered
Subtotal (C) 335,000/-
D. | Capacity Building
1. | Training on EMP Pre- - | Part of
implementation construction PIU and
PMU ,
consultan
t tasks
2. | Contractors Orientation Prior to - | Civil
to Workers on EMP dispatch to works
implementation worksite contractor
cost
Subtotal (D)
Total (A+B+C+D) INR | 1,585,000/
Note: Trees Plantation with maintenance in Raw water alignment — 20 no’s, WTP site — 20 no’s, Clear water

alignment — 20 no’s

96




X. FINDINGS AND RECOMMENDATION

173. The Initial Environmental Examination (IEE) assessed the environmental impacts of all
components proposed under the Tiruppur Water Supply Subproject. Potential negative impacts were
identified related to design, location, construction and operation of the subproject. Negative impacts
are assessed to be minimal.

174. The potential adverse environmental impacts of the proposed water supply subproject are
mainly related to the construction period, which can be minimized by the mitigating measures and
environmentally sound engineering and construction practices.

175. As stated above, most impacts are due to construction; this is because construction work is to
be carried out within the city including densely populated areas. The important impacts identified are
generation of dust and noise from construction activities; disturbance to traffic flows; impacts due to
disposal of large quantities of surplus soil; disturbance and inconvenience to local people due to
trenching along the road; impact on road-side hawkers and vendors; public safety; interference and
damage to other infrastructure facilities.

176. These impacts are mostly temporary in nature and can be effectively avoided or mitigated by
observing the proposed mitigation measures. The mitigation measures includes careful alignment of
pipelines in order to minimize the impact on land, following existing alignment along roads, laying of
pipeline over ground to avoid excavation and cutting of trees, minimizing the construction area,
wetting of soil and construction area to reduce the dust; immediate transport of excess soil; beneficial
use of excess soil; scheduling of activities to reduce the noise impacts; special precaution near to
sensitive areas like schools and hospitals, and, traffic diversions and public information to reduce the
impact. Proper safety measures during construction activities for ensuring worker’s as well public
safety.

97



XI.  CONCLUSIONS

177. This IEE has assessed all potential environmental impacts associated with the subproject.
There are no impacts that are significant or complex in nature, or that need an in- depth study to
assess the impact. Thus, the subproject is unlikely to cause significant impacts. The potential impacts
that are associated with design, construction, and operation can be mitigated to standard levels
without difficulty through proper engineering design and the incorporation or application of
recommended mitigation measures and procedures.

178. The residents of the Tiruppur City will be the major beneficiaries of this subproject. The new
water supply system provides good quality of drinking water on 24x7 basis. In addition to improved
environmental conditions, the subproject will improve the over-all public health in the project area.

179. The subproject components are located in Tiruppur City Municipal Corporation area.
Proposed intake well and WTP are located outskirt of the town. The subproject component sites (for
OHTSs) are selected on government owned land and the pipelines are proposed along the existing
public roads. Within the project area there is no sensitive areas like forest or protected areas or
nationally important / protected monuments. No eco-sensitive areas are located in the subproject
area.

180. The proposed scheme will provide water supply on daily basis at 135 LPCD also the quality of
water will be maintained as per BIS 10500:2012 drinking water quality. Therefore, as per ADB SPS,
the project is classified as environmental category ‘B’ and does not require further environmental
impact assessment. This IEE shall be updated by PIU during the implementation phase to reflect any
changes, amendments and will be reviewed and approved by PMU.

98



APPENDIX 1: REA CHECKLIST

Water supply

Instructions:

Q

This checklist is to be prepared to support the environmental classification of a project. It is to be
attached to the environmental categorization form that is to be prepared and submitted to the Chief
Compliance Officer of the Regional and Sustainable Development Department.

This checklist is to be completed with the assistance of an Environment Specialist in a Regional

Department.

This checklist focuses on environmental issues and concerns. To ensure that social dimensions are
adequately considered, refer also to ADB checklists and handbooks on (i) involuntary resettlement, (ii)
indigenous peoples planning, (iii) poverty reduction, (iv) participation, and (v) gender and development.
Answer the questions assuming the “without mitigation” case. The purpose is to identify potential
impacts. Use the “remarks” section to discuss any anticipated mitigation measures.

Country/Project
Title

Sector Division

India / Tamil

Nadu Urban Flagship
Program — Water Supply System for Corporation
areas of Tiruppur City Municipal Corporation

Investment

Urban Development

Screening Questions Yes No Remarks

A. Project siting Is the project

area...

Densely populated? The population distribution shows that
the project area is densely populated.
Tiruppur district stands 12th rank in

4 terms of population size among the 32

districts in Tamil Nadu. Built-up area in
Tiruppur accounts for about 50% of the
land.

Heavy with development activities? v | The subproject areas cover
predominantly residential areas.

Adjacent to or within any environmentally v The subproject area does not have any

sensitive areas? environmental sensitive areas within or
in the vicinity

Cultural heritage site ¥ | Not envisaged

Protected area 4 Not envisaged

Wetland ¥ | Not envisaged

Mangrove v | Not envisaged

Estuarine v | Not envisaged

Buffer zone of protected area v | Not envisaged

Special area for protecting biodiversity v | Not envisaged

Bay v | Not envisaged

B. Potential environmental impacts

Will the project cause...

V" [There are no industrial areas /

Pollution of raw water supply from upstream
wastewater discharge from communities,
industries, agriculture, and soil erosion runoff?

waste water discharge from nearby
communities located in the
upstream of the River Bhavani
(source of water for the subproject).

Impairment of historical/cultural
monuments/areas and loss/damage to these
sites?

Not envisaged

Hazard of land subsidence caused by
excessive ground water pumping?

Not applicable. Groundwater will
not be used as source of water of
water

99



Screening Questions

Yes

No

Remarks

Social conflicts arising from
displacement of communities?

Displacement of communities is not
required in this subproject. However
during construction of the service
reservoirs and pipe-laying, small-scale
displacement will be required which will
be temporary in nature. A Resettlement
Plan (RP) is developed to mitigate
these  temporary  impacts. The
subproject requires acquisition of a
private land for the pre-settling tank.
The owner will be compensated
according to government and ADB
policies.

Conflicts in abstraction of raw water for water
supply with other beneficial water uses for
surface and ground waters?

The main source of raw water is the
River Bhavani. Water quantity is
sufficient and additional abstraction
from the river will not have significant
impact. Groundwater will not be used
as source.

Unsatisfactory raw water supply (e.g.
excessive pathogens or mineral
constituents)?

Raw water is being treated prior to
distribution. Water quality of treated
water is ensured to comply with
National Standards for Drinking Water
(BIS 10500:2012).

Delivery of unsafe water to distribution system?

The subproject will provide new pipes to
prevent leakages and contamination.

Inadequate protection of intake works or
wells, leading to pollution of water

supply?

The intake will be secured and to be
accessible only to authorized persons.
It will be also regularly monitored to
ensure only treated and unpolluted
water are distributed.

Over pumping of ground water,
leading to salinization and ground
subsidence?

Not applicable. Water is being sourced
from a river. Yield from the shallow
tube wells is not significant within the
Tiruppur City Municipal Corporation
Area.

Excessive algal growth in storage reservoir?

Not Anticipated. The storage reservoirs
will be completely covered thus algal
growth is not promoted by sunlight. In
addition, treated water will only be
stored in a short period of time.

Increase in production of sewage
beyond capabilities of community
facilities?

TNUFIP includes sewerage system
improvement in TCMC. The subsequent
tranches will include improvement in the
collection and conveyance of sewerage
and construction of a sewerage
treatment plant that can accommodate
wastewater for the next 20years.

Very minimal quantity of sludge will be
generated from the WTP. The dried
sludge will be collected stored in separate
place in plant and disposed into city
landfill (periodically) by the TCMC.

Inadequate disposal of sludge from water v
treatment plants?

Inadequate buffer zone around pumping v
and treatment plants to alleviate noise
and other possible nuisances and
protect facilities?

Designs of the  subproject
components include provision of
buffer zones.

100



Screening Questions Yes No Remarks
Impairments associated with transmission | ¥ Anticipated during construction activities.
lines and access roads? However, impacts are temporary and
short in duration. The EMP will ensure
measures are included to mitigate the
impacts.
Health hazards arising from inadequate Chlorine dosing will be done through
design of facilities for receiving, storing, and chlorinators. Separate storage areas
handling of chlorine and other hazardous for the chemicals have been included
chemicals. in the detailed engineering design of
the WTP.
Health and safety hazards to workers from Personal protective equipment will be
handling and management of chlorine used for provided to workers in the WTP.
disinfection, other contaminants, and Regular training will also be conducted
biological and physical hazards during project to ensure that workers are aware of the
construction and operation? health hazards of chemicals. An
Operational and Maintenance (O&M)
Manual including chemical handling
procedures and emergency response,
for the WTP will also be developed as
part of the subproject.
Dislocation or involuntary resettlement of Displacement of communities is not
people? required in this subproject. However
during construction of the service
reservoirs and pipe-laying, small-scale
displacement will be required which will
be temporary in nature. A Resettlement
Plan (RP) will be developed to mitigate
these temporary impacts.
Disproportionate impacts on the poor, Not applicable. The subproject will not
women and children, indigenous peoples or affect indigenous peoples or other
other vulnerable groups? vulnerable group. The subproject will be
beneficial to women and children as
water will be available in their home.
Noise and dust from construction activities? v Anticipated during construction
activities. However, impacts are
temporary and short in duration. The
EMP will ensure measures are
included to mitigate the impacts.
Increased road traffic due to v Anticipated during construction
interference of construction activities? activities. However, impacts are

temporary and short in duration. The
EMP will ensure measures are
included to mitigate the impacts.
Construction  contractors will be
prepare the Traffic Management Plan
and will coordinate with the local traffic
police to control the situation..

Continuing soil erosion/silt runoff from
construction operations?

As the subproject area is densely
populated area. However, impacts are
temporary and short in duration. The
EMP will ensure measures are included
to mitigate the impacts. Construction
contractors will be required to include
channelization where it required.

Delivery of unsafe water due to poor O&M

treatment  processes  (especially  mud
accumulations in filters) and inadequate
chlorination due to lack of adequate

The O&M Manual includes schedule
for regular maintenance and
appropriate chemical dosing.

101




Screening Questions Yes No Remarks

monitoring of chlorine residuals in distribution

systems?

Delivery of water to distribution system, v Not Anticipated. Water quality will be

which is corrosive due to inadequate regularly monitored by the State Public

attention to feeding of corrective chemicals? Health and Engineering Department
(PHED).

Accidental leakage of chlorine gas? v Safety officer has been posted for the
WTP plant and safety officer will be
responsible for the safety and mitigation
measures.

Excessive abstraction of water affecting v Not anticipated. Water quantity is

downstream water users? sufficient and additional abstraction
from the river will not have significant
impact.

Competing uses of water? v Not anticipated.

Increased sewage flow due to increased TNUIP includes improvement of the

water supply sewerage system.

Increased volume of sullage (wastewater v Not anticipated.

from cooking and washing) and sludge from

wastewater

treatment plant

Large population influx during project v Priority in employment will be given to

construction and operation that causes local residents. Construction contractors

increased burden on social infrastructure will be required to provide workers
and services (such as water camp with water supply and sanitation.
supply and sanitation systems)?

Social conflicts if workers from other regions v Priority in employment will be given to

or countries are hired? local residents.

Risks to community health and safety due to v Not applicable. Construction will not

the transport, storage, and use and/or involve use of explosives and

disposal of materials such as explosives, fuel chemicals. Trenching will be done
and other chemicals during operation and manually.

construction?

Community safety risks due to both 4 Operational area will be clearly

accidental and natural hazards, especially demarcated and access will be

where the structural elements or components controlled. Only worker and project
of the project are accessible to members of concerned members will be allowed to
the affected community or where their failure visit the operational sites.

could result in injury to the

community throughout project construction,

operation and decommissioning?

Climate Change and Disaster Risk Questions Yes | No Remarks

The following questions are not for

environmental categorization. They are included

in this checklist to help identify potential climate

and disaster risks.

v

Is the Project area subject to hazards such as
earthquakes, floods, landslides, tropical cyclone
winds, storm surges, tsunami or volcanic
eruptions and climate changes?

Moderate earth quake risk zone (Zone

1)

102




Could changes in temperature, precipitation, or
extreme events patterns over the Project lifespan
affect technical or financial sustainability (e.g.,
changes in rainfall patterns disrupt reliability of
water supply; sea level rise creates salinity
intrusion into proposed water supply source)?

No

Are there any demographic or socio-economic
aspects of the Project area that are already
vulnerable (e.g.,high incidence of marginalized
populations, rural-urban migrants, illegal
settlements, ethnic minorities, women or
children)?

No

Could the Project potentially increase the climate
or disaster vulnerability of the surrounding area
(e.g., by using water from a vulnerable source
that is relied upon by many user groups, or
encouraging settlement in earthquake zones)?

No

103



APPENDIX 2: SALIENT FEATURES OF MAJOR LABOR LAWS APPLICABLE TO
ESTABLISHMENTS ENGAGED IN CONSTRUCTION OF CIVIL WORKS

() Workmen Compensation Act, 1923 - The Act provides for compensation in case of
injury by accident arising out of and during the course of employment.

(i) Payment of Gratuity Act, 1972 - Gratuity is payable to an employee under the Act on
satisfaction of certain conditions on separation if an employee has completed 5 years’
service or more or on death at the rate of 15 days wages for every completed year of
service. The Act is applicable to all establishments employing 10 or more employees.

(iii) Employees’ PF and Miscellaneous Provisions Act, 1952 - The Act provides for
monthly contributions by the employer plus workers @10 % or 8.33 %. The benefits payable
under the Act are: (a) Pension or family pension on retirement or death as the case may be;
(b) deposit linked insurance on the death in harness of the worker; (c) payment of PF
accumulation on retirement/death etc.

(iv) Maternity Benefit Act, 1951 - The Act provides for leave and some other benefits to
women employees in case of confinement or miscarriage etc.

()] Contract Labour (Regulation and Abolition) Act, 1970 - The Act provides for certain
welfare measures to be provided by the Contractor to contract labor and in case the
Contractor fails to provide, the same are required to be provided by the Principal Employer
by Law. The principal employer is required to take Certificate of Registration and the
Contractor is required to take a License from the designated Officer. The Act is applicable to
the establishments or Contractor of principal employer if they employ 20 or more contract
labor.

(vi) Minimum Wages Act, 1948 - The employer is supposed to pay not less than the
Minimum Wages fixed by appropriate Government as per provisions of the Act if the
employment is a scheduled employment. Construction of Buildings, Roads, Runways are
scheduled employment.

(viipy  Payment of Wages Act, 1936 - It lays down as to by what date the wages are to be
paid, when it will be paid and what deductions can be made from the wages of the workers.

(vii)  Equal Remuneration Act, 1979 - The Act provides for payment of equal wages for
work of equal nature to Male and Female workers and not for making discrimination against
Female employees in the matters of transfers, training and promotions etc.

(ix) Payment of Bonus Act, 1965 - The Act is applicable to all establishments employing
20 or more workmen. The Act provides for payments of annual bonus subject to a minimum
of 8.33 % of wages and maximum of 20 % of wages to employees drawing Rs. 3,500/- per
month or less. The bonus to be paid to employees getting Rs. 2,500/- per month or above up
to Rs.3,500/- per month shall be worked out by taking wages as Rs.2,500/- per month only.
The Act does not apply to certain establishments. The newly set up establishments are
exempted for five years in certain circumstances. Some of the State Governments have
reduced the employment size from 20 to 10 for the purpose of applicability of the Act.

) Industrial Disputes Act, 1947 - The Act lays down the machinery and procedure for
resolution of industrial disputes, in what situations a strike or lock-out becomes illegal and
what are the requirements for laying off or retrenching the employees or closing down the
establishment.

(xi) Industrial Employment (Standing Orders) Act, 1946 - It is applicable to all

104



establishments employing 100 or more workmen (employment size reduced by some of the
States and Central Government to 50). The Act provides for laying down rules governing the
conditions of employment by the employer on matters provided in the Act and get the same
certified by the designated Authority.

(xii)  Trade Unions Act, 1926 - The Act lays down the procedure for registration of trade
unions of workmen and employees. The trade unions registered under the Act have been
given certain immunities from civil and criminal liabilities.

(xiii)  Child Labor (Prohibition and Regulation) Act, 1986 - The Act prohibits employment of
children below 14 years of age in certain occupations and processes and provides for
regulation of employment of children in all other occupations and processes. Employment of
child labor is prohibited in Building and Construction Industry.

(xiv)  Inter-State Migrant Workmen's (Regulation of Employment and Conditions of
Service) Act, 1979 - The Act is applicable to an establishment which employs 5 or more
inter-state migrant workmen through an intermediary (who has recruited workmen in one
state for employment in the establishment situated in another state). The inter-state migrant
workmen, in an establishment to which this Act becomes applicable, are required to be
provided certain facilities such as housing, medical aid, traveling expenses from home up to
the establishment and back, etc

(xv)  The Building and Other Construction Workers (Regulation of Employment and
Conditions of Service) Act, 1996 and the Cess Act of 1996 - All the establishments who carry
on any building or other construction work and employ 10 or more workers are covered
under this Act. All such establishments are required to pay Cess at rate not exceeding 2%
of the cost of construction as may be notified by the Government. The employer of the
establishment is required to provide safety measures at the building or construction work
and other welfare measures, such as canteens, first-aid facilities, ambulance, housing
accommodation for workers near the workplace etc. The employer to whom the Act applies
has to obtain a registration certificate from the Registering Officer appointed by the
Government.

105



APPENDIX 3: SAMPLE GRIEVANCE REGISTRATION FORM
(To be available in Tamil and English)

The Project welcomes complaints,
suggestions, queries, and comments regarding project implementation. We encourage
persons with grievance to provide their name and contact information to enable us to get in
touch with you for clarification and feedback.

Should you choose to include your personal details but want that information to remain
confidential, please inform us by writing/typing *(CONFIDENTIAL)* above your name. Thank
you.

Date Place of registration Project Town
Project:
Contact information/personal details
Name Gender * Male Age
* Female

Home address

Place

Phone no.

E-mail

Complaint/suggestion/comment/question Please provide the details (who, what, where, and how) of your
grievance below:

If included as attachment/note/letter, please tick here:

How do you want us to reach you for feedback or update on your comment/grievance?

FOR OFFICIAL USE ONLY

Registered by: (Name of official registering grievance)

Mode of communication:
Note/letter

E-mail

Verbal/telephonic

Reviewed by: (Names/positions of officials reviewing grievance)

Action taken:

106




Whether action taken disclosed:

Yes
No

Means of disclosure:

107




108

APPENDIX 4: SAMPLE OUTLINE SPOILS (CONSTRUCTION WASTE) MANAGEMENT
PLAN

e The Spoil Management Plan should be site specific and be part of the monthly Construction
Management Plan.

e The contractor, in consultation with the PIU, has to find out appropriate location/s for the
disposal of the excess soil generated. The spoils should be deposited only at these sites.

e Further precautions need to be taken in case of the contaminated spoils

e The vehicle carrying the spoil should be covered properly.

e The spoils generating from each site should be removed on the same day or immediately
after the work is complete. The site / road should be restored to the original condition.

l. Spoils information

The spoil information contains the details like a) The type / material, b) Potential contamination by that
type, c) Expected volume (site / component specific), d) Spoil Classification etc.

I Spoils management

The Spoil Management section gives the details of a) Transportation of spoil b) disposal site details c)
Precautions taken d) Volume of contaminated spoil, if present, d) Suggested reuse of disposal of the
spoil

1. Documentation

The volume of spoil generated (site specific, date wise), site disposed, reuse / disposal details should
be documented properly.

108



APPENDIX 5: SAMPLE OUTLINE TRAFFIC MANAGEMENT PLAN

A. Principles for TMP around the Water Supply Scheme Implementation Sites
1. One of the prime objectives of this TMP is to ensure the safety of all the road users
along the work zone, and to address the following issues:

0] the safety of pedestrians, bicyclists, and motorists travelling through the construction

zone;

(ii) protection of work crews from hazards associated with moving traffic;

(iii) mitigation of the adverse impact on road capacity and delays to the road users;

(iv) maintenance of access to adjoining properties; and

(V) addressing issues that may delay the project.

B. Operating Policies for TMP

2. The following principles will help promote safe and efficient movement for all road
users (motorists, bicyclists, and pedestrians, including persons with disabilities) through and
around work zones while reasonably protecting workers and equipment.

() Make traffic safety and temporary traffic control an integral and high-priority element
of project from planning through design, construction, and maintenance.

(ii) Inhibit traffic movement as little as possible.

(iii) Provide clear and positive guidance to drivers, bicyclists, and pedestrians as they
approach and travel through the temporary traffic control zone.

(iv) Inspect traffic control elements routinely, both day and night, and make modifications
when necessary.

(v) Pay increased attention to roadside safety in the vicinity of temporary traffic control
zones.

(vi) Train all persons that select, place, and maintain temporary traffic control devices.

(vii) Keep the public well informed.

(viiil  Make appropriate accommodation for abutting property owners, residents,
businesses, emergency services, railroads, commercial vehicles, and transit
operations.

3. Figure Al1l.1 illustrates the operating policy for TMP for the construction of water
pipes along various types of roads.

C. Analyze the impact due to street closure

4. Apart from the capacity analysis, a final decision to close a particular street and divert
the traffic should involve the following steps:

0) approval from the Corporation/ Highways/ Public Works Department (PWD) to use
the local streets as detours;
(ii) consultation with businesses, community members, traffic police, PWD, etc,

regarding the mitigation measures necessary at the detours where the road is
diverted during the construction;

(i) determining of the maximum number of days allowed for road closure, and
incorporation of such provisions into the contract documents;

(iv) determining if additional traffic control or temporary improvements are needed along
the detour route;

(v) considering how access will be provided to the worksite;

(vi) contacting emergency service, school officials, and transit authorities to determine if

there are impacts to their operations; and

(vii) developing a notification program to the public so that the closure is not a surprise. As
part of this program, the public should be advised of alternate routes that commuters
can take or will have to take as result of the traffic diversion.

109



5. If full road-closure of certain streets within the area is not feasible due to inadequate
capacity of the detour street or public opposition, the full closure can be restricted to
weekends with the construction commencing on Saturday night and ending on Monday
morning prior to the morning peak period.

Figure A11.1: Policy Steps for the TMP

Review * Review construction schedule and methods

Traffic Re-Circulation «|dentify initial traffic recirculation and control policy

«|dentify routes for traffic diversions

Traffic Diversions *Analyse adverse impact and mitigation at the detours

*Begin community consultation for consensus

Slmnas lies * Finalise or determine alternate detours

«|dentify temporary parking (on and off-street )

R *Discuss with CMC, owner, community foruse

* Coordinate with theTraffic Police to enforce traffic and

Police Coordination diversions

«Install traffic control devices (traffic cones, sgns, lightings,

Install control devices etc)

*Conduct campaigns, publicity, and notify public about

Al street closure
Public » Develop a mechanism to address public grievances
regarding disruptons (traffic, utilities, and diversions)
Redress
D. Public awareness and notifications
6. As per discussions in the previous sections, there will be travel delays during the

constructions, as is the case with most construction projects, albeit on a reduced scale if
utilities and traffic management are properly coordinated. There are additional grounds for
travel delays in the area, as most of the streets lack sufficient capacity to accommodate
additional traffic from diverted traffic as a result of street closures to accommodate the
works.

6. The awareness campaign and the prior notification for the public will be a continuous
activity which the project will carry out to compensate for the above delays and minimize
public claims as result of these problems. These activities will take place sufficiently in
advance of the time when the roadblocks or traffic diversions take place at the particular
streets. The reason for this is to allow sufficient time for the public and residents to
understand the changes to their travel plans. The project will notify the public about the
roadblocks and traffic diversion through public notices, ward level meetings and city level
meeting with the elected representatives.

7. The PIU will also conduct an awareness campaign to educate the public about the
following issues:

110



(1) traffic control devices in place at the work zones (signs, traffic cones, barriers,
etc.);

(i) defensive driving behaviour along the work zones; and

(iii) reduced speeds enforced at the work zones and traffic diversions.

8. It may be necessary to conduct the awareness programs/campaigns on road safety
during construction.

9. The campaign will cater to all types of target groups i.e. children, adults, and drivers.
Therefore, these campaigns will be conducted in schools and community centres. In
addition, the project will publish a brochure for public information. These brochures will be
widely circulated around the area and will also be available at the PIU, and the contractor's
site office. The text of the brochure should be concise to be effective, with a lot of graphics. It
will serve the following purpose:

0] explain why the brochure was prepared, along with a brief description of the
project;

(i) advise the public to expect the unexpected,

(iii) educate the public about the various traffic control devices and safety
measures adopted at the work zones;

(iv) educate the public about the safe road user behaviour to emulate at the work
Zones;

(V) tell the public how to stay informed or where to inquire about road safety
issues at the work zones (name, telephone, mobile number of the contact
person; and

(vi) indicate the office hours of relevant offices.

E. Install traffic control devices at the work zones and traffic diversion routes

10. The purpose of installing traffic control devices at the work zones is to delineate
these areas to warn, inform, and direct the road users about a hazard ahead, and to protect
them as well as the workers. As proper delineation is a key to achieve the above objective, it
is important to install good traffic signs at the work zones. The following traffic control
devices are used in work zones:

Signs

Pavement Markings
Channelizing Devices
Arrow Panels
Warning Lights

11. Procedures for installing traffic control devices at any work zone vary, depending on
road configuration, location of the work, construction activity, duration, traffic speed and
volume, and pedestrian traffic. Work will take place along major roads, and the minor internal
roads. As such, the traffic volume and road geometry vary. The main roads carry
considerable traffic; internal roads in the new city areas are wide but in old city roads very
narrow and carry considerable traffic. However, regardless of where the construction takes
place, all the work zones should be cordoned off, and traffic shifted away at least with traffic
cones, barricades, and temporary signs (temporary “STOP” and “GO”).

12. Figure A11.2 to Figure A11.6 illustrates a typical set-up for installing traffic control
devices at the work zone of the area, depending on the location of work on the road way,
and road geometrics:

e Work on shoulder or parking lane

e Shoulder or parking lane closed on divided road

111



e Work in Travel lane
. Lane closure on road with low volume
e Street closure with detour

13. The work zone should take into consideration the space required for a buffer zone
between the workers and the traffic (lateral and longitudinal) and the transition space
required for delineation, as applicable. For the works, a 30 cm clearance between the traffic
and the temporary STOP and GO signs should be provided. In addition, at least 60 cm is
necessary to install the temporary traffic signs and cones.

14, Traffic police should regulate traffic away from the work zone and enforce the traffic
diversion result from full street closure in certain areas during construction. Flagggers/
personnel should be equipped with reflective jackets at all times and have traffic control
batons (preferably the LED type) for regulating the traffic during night time.

16. In addition to the delineation devices, all the construction workers should wear
fluorescent safety vests and helmets in order to be visible to the motorists at all times. There
should be provision for lighting beacons and illumination for night constructions.

Figure A11.2 and A11.3: Work on shoulder or parking lane and Shoulder or
parking lane closed on divided road

Work on Shoulder or Parking Lane Shoulder or Parking Lane Closed on Divided Road

(optional)
OR

(optional)

Truck Mounted

Attenuator {optional)
SeeNote 7 onpage 46

Shoulder or
Parking Lane

{ Buffer

Buffer

Shoulder

Shoulder
Taper(1/3L)

112



Figure A11.4 and A11.5: Work in Travel lane and Lane closure on road with
low volume

Work in Travel Lane

(Maintaining Two-way Traffic, 35 MPH or Less) Lane Closure on Road with Low Volume

(No Flagger, Traffic Self Regulzting, 35 MPH or Less)

bt

Shifting
Taper {(1/21)
Buffer 100"
Shifling
Taper (1221)
Buffer
{optional)
Buffer
Taper
- 50" MIN to
Shifting 100" MAX

Taper (121)

See
Note 3

AL

113




Figure A11.6: Street closure with detour

Street Closure with Detour

AINST.
D431 NEHL
L ol ol
—_— 33070 avo4
/
135010
i: L avod
4

(optional)

it

114



APPENDIX 6: SAMPLE ENVIRONMENTAL SITE INSPECTION REPORT

Project Name: Tiruppur Water Supply Scheme
Contract Number:

NAME: DATE:
TITLE: DMA:
LOCATION: GROUP:
WEATHER:
Project
Activity Survey
Stage Design

Implementation

Pre-Commissioning

Guarantee Period

- Monitoringltems _________________[oIpee

Compliance marked as Yes / No / Not applicable (NA) / Partially Implemented (PI)

EHS supervisor appointed by contractor and available on site

Construction site management plan (spoils, safety, schedule, equipment etc.,) prepared

Traffic management plan prepared

Dust is under control

Excavated soil properly placed within minimum space

Construction area is confined; no traffic/pedestrian entry observed

Surplus soil/debris/waste is disposed without delay

Construction material (sand/gravel/aggregate) brought to site as and when required only

Tarpaulins used to cover sand and other loose material when transported by vehicles

After unloading , wheels and undercarriage of vehicles cleaned prior to leaving the site

No AC pipes disturbed/removed during excavation

No chance finds encountered during excavation

Work is planned in consultation with traffic police

Work is not being conducted during heavy traffic

Work at a stretch is completed within a day (excavation, pipe laying and backfilling)

Pipe trenches are not kept open unduly

Road is not completely closed; work is conducted on edge; at least one line is kept open

Road is closed; alternative route provided and public informed, information board provided

Pedestrian access to houses is not blocked due to pipe laying

Spaces left in between trenches for access

Wooden planks/metal sheets provided across trench for pedestrian

No public/unauthorized entry observed in work site

Children safety measures (barricades, security) in place at works in residential areas

Prior public information provided about the work, schedule and disturbances

Caution/warning board provided on site

Guards with red flag provided during work at busy roads

Workers using appropriate PPE (boots, gloves, helmets, ear muffs etc)

Workers conducting or near heavy noise work is provided with ear muffs

115




Contractor is following standard and safe construction practices

Deep excavation is conducted with land slip/protection measures

First aid facilities are available on site and workers informed

Drinking water provided at the site

Toilet facility provided at the site

Separate toilet facility is provided for women workers

Workers camps are maintained cleanly

Adequate toilet and bath facilities provided

Contractor employed local workers as far as possible

Workers camp set up with the permission of PIU

Adequate housing provided

Sufficient water provided for drinking/washing/bath

No noisy work is conducted in the nights

Local people informed of noisy work

No blasting activity conducted

Pneumatic drills or other equipment creating vibration is not used near old/risky buildings

Signature

Name Name
Position Position

116




117

APPENDIX 7: QUARTERLY REPORTING FORMAT FOR TCMC /PIU

1. Introduction
. Description of sub-project implemented by PIU
. Environmental category of the sub-project
. Detalls of site personnel and/or consultants responsible for environmental monitoring
. Sub-project status
No. SllePle]z Sulejprzet List of Works Progress of Works
Name status
DesignO
Pre-
ConstructionOd
ConstructionOd
Operational
Phased
2. Compliance status with National/ State/ Local statutory environmental
requirements
No. Sub-Project Statutory Environmental Status of Action
Name Requirements Compliance Required
3. Compliance status with environmental loan covenants, if any
No. (List schedule Covenant Status of Action Required
and paragraph Compliance

number of Loan
Agreement)

Compliance status with the environmental management and monitoring plan

. Provide the monitoring results as per the parameters outlined in the EMP. Append
supporting documents where applicable, including Environmental Site Inspection
Reports.

. There should be reporting on the following items which can be incorporated in the

checklist of routine Environmental Site Inspection Report followed with a summary in
the semi-annual report send to ADB. Visual assessment and review of relevant site
documentation during routine site inspection needs to note and record the following:

o

What are the dust suppression techniques followed for site and if any dust
was noted to escape the site boundaries;

If muddy water was escaping site boundaries or muddy tracks were seen on
adjacent roads;

adequacy of type of erosion and sediment control measures installed on site,
condition of erosion and sediment control measures including if these were
intact following heavy rain;

117




o O

O O O O O O

Are their designated areas for concrete works, and refuelling;

Are their spill kits on site and if there are site procedure for handling
emergencies;

Is there any chemical stored on site and what is the storage condition?

Is there any dewatering activities if yes, where is the water being discharged;
How are the stockpiles being managed;

How is solid and liquid waste being handled on site;

Review of the complaint management system;

Checking if there are any activities being under taken out of working hours
and how that is being managed.

118



Summary Monitoring Table

Impacts Mitigation Parameters Monitored | Method of Location Date of Name of
(List from Measures (As a minimum those | Monitoring of Monitoring Person
IEE) (List from identified in the IEE Monitoring | Conducted Who
should be monitored) Conducted
the
Monitoring
Design Phase

Pre-Construction Phase

Construction

Phase

Operational Phase

Overall Compliance with EMP

No.

Sub-Project EMP Part of EMP Being Status of Implementation Action Proposed
Name Contract Implemented (Excellent/ Satisfactory/ and Additional
Documents (Y/N) Partially Satisfactory/ Measures
(Y/N) Below Satisfactory) Required

Approach and methodology for environmental monitoring of the project

Brief description on the approach and methodology used for environmental
monitoring of each sub-project

Monitoring of environmental impacts on project surroundings (ambient air,
water quality and noise levels)

119



Brief discussion on the basis for monitoring

Indicate type and location of environmental parameters to be monitored

Indicate the method of monitoring and equipment to be used
Provide monitoring results and an analysis of results in relation to baseline data and

statutory requirements

As a minimum the results should be presented as per the tables below.

Air Quality Results

Parameters (Government

. . . . Standards)
Site No. Date of Testing Site Location PM10 SO, NO»
pg/m?3 pg/m?® pg/m?3
Parameters (Monitoring Results)
Site No. Date of Testing Site Location PM10 SO2 NO2
pg/m?3 pg/m?® pg/m?3

Water Quality Results

Parameters (Government Standards)

Site No. Date of Sampling Site Location pH | Conductivity | BOD | TSS TN TP
puS/cm mg/L | mg/L | mg/L | mg/L
Parameters (Monitoring Results)

Site No. Date of Sampling Site Location pH | Conductivity | BOD | TSS TN TP
puS/cm mg/L | mg/L | mg/L | mg/L

Noise Quality Results

Site No. Date of Testing Site Location S ({2 (SO TG R Tl
Day Time Night Time
. . . . LAeq (dBA) (Monitoring Results)
Site No. Date of Testing Site Location Day Time Night Time
7. Summary of key issues and remedial actions

120




Summary of follow up time-bound actions to be taken within a set timeframe.

Appendixes

Photos

Summary of consultations conducted, if any
Copies of environmental clearances and permits
Sample of environmental site inspection report
Other

121



Appendix 8: Public Information Notice Template

Public Announcement
Tiruppur City Municipal Corporation
Providing water supply scheme to Tiruppur City Municipal Corporation Areain
Tiruppur district

Under this project, works are being conducted by xxxxxxxx Contractor to provide water
supply scheme for Tiruppur City Municipal Corporation area in Tiruppur district

As part of this, works for laying pipeline network will be taken up in -------- road----/ street/
lane .......... From............... to. i, (provide dates).

We request you to kindly co-operate for smooth implementation of the works.
We also request you to drive vehicles / pedestrians to walk carefully
Inconvenience caused is regretted.

PIU - Contact No.
Contractor — Contact no.

Appendix 9

122



Minutes of the Public Consultation Conducted on 24.01.2018 at Tiruppur Corporation, Zone 2,

Thottipalayam & Tiruppur Corporation Central Office, Tiruppur for The Proposed Water Supply

Scheme (WSS) by Tirupur City Municipal Corporation

The Public Consultation commenced at 11.00 AM with officials from Tirupur City Municipal
Corporation (TCMC).The public/residents of the area and the residential association members were
present at the meeting based on prior public notice given in newspapers about the details of the
public consultation. The proof of participation of the individuals in the meeting is from the details of
the officials and the public participants entered in the attendance register. The copy of Attendance
register is attached herewith.

Officials of TCMC welcomed the gathering and outlined the procedure for Public Consultation. They
described that the TCMC have proposed to develop the Water Supply Scheme (WSS) and Under
Ground Sewerage Scheme for Tiruppur City Municipality Corporation. They requested the gathered
public to express their views and opinions. This was followed by description of the project in detail.
The summary of the project details was also circulated to the gathering.

The following details regarding the scheme were shared with the public:

The Tiruppur City Municipality Corporation is providing the drinking water to the public with the
source of 118 MLD at the rate of 115.58 LPCD. The frequency of water distribution is from 3 - 8 days
for the existing house hold service connections. By providing proper infrastructure to the existing
schemes the frequency of distribution can be increased and the per capita can be at the rate of 135
LPCD. Thus, the Tiruppur City Municipality Corporation proposed the new water supply scheme to
meet the above purposes. The scheme consist of new water treatment plant to provide the good
guality of water to the public and the OHT's are also proposed in addition to the existing OHT's. The

scheme will be implemented under the AMRUT Scheme at the project cost of Rs. 834 Crores.
Following this, the TCMC Officials invited the public/residents to express their views, concerns and
gueries. Also, they requested the public/residents to introduce themselves before expressing their

views and raising questions.

The views and questions of the public/residents and clarifications given by the Officials are detailed

below:

123



S. No.

The views and questions of the public /
stake holders

Clarification given by the Officials of
TCMC

There is scarcity of water in the existing

distribution system.

As said earlier, the upon implementation of
this proposed scheme the per capita
distribution will be at the rate of 135 LPCD (as
per CPHEEO). Also, the scheme will reduce
the frequency of distribution. Thus, there will
not be any water scarcity after implementation

of this scheme.

Leakages in the existing water supply line
in their locality.

The existing scheme consist of PVC pipes in
some areas of TCMC which will be replaced

under this proposed scheme.

Explanation needed about the quality and
durability of pipes to be used for the
proposed scheme.

All the materials will be used as per IS
standard and hence durability will also be
higher.

About the project cost and the
implementation of project whether increase
in the taxes of the households in the project

area.

The individual households will have to pay
taxes for the house service connection. Also,
the tax payment will be calculated based on
the type and built-up area of houses which
will be declared by Government of Tamil
Nadu.

About the sizes of the pipes used. If there
will be increase in population in the locality

the scheme will hold or need replacement.

The sizes of pipes are calculated based on
the ultimate period population calculated for
2050. Thus there will not be any resizing of

pipes required until the year 2050.

In any case water supply line can be laid
above the ground which will be easier for

maintenance.

The TCMC does not have such road width to
provide the above ground water supply lines.
Also, there is possibility for malpractices in
the connection. Thus, above ground lines are

not possible.

Water supply line gets broken and mixed
with sewer lines. This proposal will replace

this problem.

This scheme will resolve this issue. The
existing old pipes will be replaced and new
pipes with good quality will be provided for
water supply scheme. Also, there is a

proposal for Under Ground sewerage system.

124




Whether the existing line in the house

service connection will be replaced.

The house service connections will have new

pipes along with water meters.

The quality of the water in the existing
connection is not good. In some areas the
water provided is not meeting the drinking
purposes.

In this scheme the WTP is proposed to treat
the water. The house service connection will
have drinking water and they do not need
further treatments in the house.

10.

Frequency of distribution is not constant in
the locality.

The proposed scheme is planned to provide
the drinking water in the daily basis. In the
initial period we will decrease the frequency
and the final will be daily water supply for the

peoples.

11.

No. of OHT's proposed against the existing
wards in the Tiruppur Corporation area

At present TCMC have 60 wards, upon
implementing the scheme TCMC will have 66

OHT's against 60 wards.

The officials of TCMC concluded the Public Consultation with vote of thanks.

Copy of the photographs and copy of the News Paper advertisement of the entire proceedings are

enclosed.

125




Brief Summary of the project details circulated to the stakeholders / Public

St LOMRETTL & LG SHuled LG Gleft S b

At urperm_d uGHuis snéuTs) eestm GlpBT SLmiseT QEwei um g0
o aierg). S Lmsallsd\mhbg Sere 118.00 6TLD.6760 te. GlpBT QUML) (Ll Sl G
Guiur () sYsSH GRS SN STls SjgplienLulle) sn(HiGTs Quuiiu@ 50 sTLd.erev g
o "uL) mrQeTretmiGE HUT Qo misE 115.68 e L eglh eulpEl sl G aumang. CuTSi
o el aEs) Ge s STTERTSESITe) eLpst mI Hrer e 8 Friset auenr @lphi
aNfGursh Qeuiuiu’ @ aIGSANS-

s dufar wssar Ggmms 20110 gyeior® SemsOlSGILTeT Lig 877778 Sy G\D.
2020 , 2035 WwHmid 2050 THTUMESILELD W&eaT Qgmens (oG 10,80,000, 14,80,000
W mitd 19,50,000 @levl sLOTESLD. G Caemeaufet eflimid 2020,2035 wmmith 2050 (psmGiu
149.00, 203.65, Lommih 267.67 6T10.6T60.lg. JLEGLD.

s 0s0 Gefi  Comauiemer LTSS Qaviwem, Gelf olfGurs s
@ Qauefleni Gomp&saD, LS EGrmm semevsmioufiLd Swsea, s Fermyl
Guriisst omussal, 28 Gl sl GLosd Hlsmev Ei6Ce6asH Qom ipsat S(EOLESALD,
Glafit GUTLISST IEDLSSAID Syihemg 2017-18 S L sHlevt &1 ep. 834.00 GCamguiled LG
Gleft LD Qews uGSSIUL 2 6T TS

@sHLsEN adHefiuiTg i ECrom Geuiw 1400 LS ol oarer
Gumisar 2223 .15 farsHNE SLUGSLD, B &eTasdn 196 6TD.6Te0.lp  ESSSIIIL
Aemeuiid yemin&eain, 1800 il.d a6 450 AL auen drgmer & UL BCrmHmI @l ser
sl Lad 5.00 @ar sl s 20.00 Gls aer Qameisrarey QamsrL 28 Fi&6855665
QT ipsar Sjemnésan, som 850 i gorsdnE abHGLTes GUMLSET IEMLSSaD
1,60,000 60 GlET GQTLISET SMLSSMLD S Ll (i (et eTgl.

@& L sdat Qewands sl 24 LTS SEMTELD. @SS L1 (g QDL bS5

LS UM e @ euh LU ESEI0 SGULT MBS @L}Eﬁ’ AACUTSSSN (LP(geDLILEDLILD.
@geurmed Liisst G, Geurt sreqorensiiGemas 10,80,000 g‘g@‘i.b.

%mmmnmr'r,
@@ﬂlgr’f LOTBSTTLEL.

Attendance of Public Hearing

126



"V?‘cruﬂpu“f C—?L‘U Murﬁcefpal Cofpow'a'c}’om.

Wakey -S&.LPP\d Scheme A
Unc.Lusz'Duth Se wevoge Sehneme

3

N & w}g"*_’b?o&é:a:gf{:/_sf %J_;,\(_)-—?—(:\éwoz: —tt—

e .
_SPgnabure, |

FST/r¢oor )g(\r\r}\; u\cx_:l_ég__

P

M\ ooy 1

3)g.

@ -0 S 3D
Boninn QeSS Gy

I

_SEYAL _psa - SIR65AT 460

_foa

3)eg B

B -5 ST Y CIRC SRS (Y

Osa: 48923590 ___;T;_j I

l_._t\_._m:f;)éﬁnﬁ';_ S S
S B 7 fos B0 Wy

o _ﬂﬁ_@m%_ NS o sy

543 pemals  Hewn —

. Y7y

Ppo) - ARI6I9S6 |

voaBuny £8 S/99 |

L e pweneiwls Mg |
S5 yHn  ceclee ey

Glom - A04Y 6o 86 TS | S®niya |

s | 9. s R

osm - sRvogdendb | ||

127



TIRVPPVR-

. 0ITYy MUNTICTPPL
WaTER  QuppLy QetBEME A
LN DE P ROUND

4

——r

Naue A Pdppeec & puone No

Qoppop-grlen

Opwepatng ICHEME

3

B T

T 50N o

5 )950

.__.N_:Sy.\o»nmw# Smﬂn ~ PR !

ﬂ_ R R T s s e e e T e e v St T e =
sk - 8HRILD02 5) 2
o 9 eﬁQ ..,-_--_M o __ - _
i_ 5 /488 .
1 oovsn® mgn

s premwis  HEm

8@}' Br

- 96 ﬁﬂ.um&hL

BdEn
-__5jqe<7

ﬁhobum _Hpsﬂ_r"

[ar- - B

S

M.&‘&&ﬁ&l&fﬂi I

: - .E_M...._- e N R
(= &Lhas_ba_ . .
L AR TR i s
L Gapsremuns Wew unLen
SR SR O/ 2y,
e OB~ IR OF LT KK
...\.Q-..._..ﬁ@&@"ﬂ -

| 5)sas

B Yy Hean

7,V VI

Ol - QM9 6ZUVLe.

- Sonerre ] 9o

-
8=

128



TITRUPPUR CITY MUNICIPAL  CoRpoprOTT on/

HeTER, LppLy  QonpME A

NDERNROUND Qe wephms St

ME

5

____Newe A PooREC 4 PhoNE No

| Qo rors

\\

| _ARevsee

5 )95 R
L BaRnamed® Mg
| Geowbh I N
S [ SI\HNT 52 BAT)

R T

EEESSS IS0, o

599 .
_')ﬂ%_n nan 0. &%
| 305515 ymomuw - Hgnn
5B P o

Qad - AN ¥ D225

\
o S&n o\l rﬂnyuc_{ - NA Y

____Brr\p(_.%r\
T . LS6

AL &Lo rb—ézsn _

| crebel b or e

|Bnpgt

I CE— ’0{\\, \13_1_3

G\)bﬁl)g)

.5 /@.uo

| Sndng oaeb .

WBHS nemwis Ugmo

__Bowbs -R¥ 7006186,

QDo 0in 87&;&__—

Qo/lsy

@(‘Q sl \‘ l\’?‘l‘-a%‘\ &‘N&) 0

Subs - 99420713K7

DL @G ™ e

Q\fmbaw,

129



Treuppoe Cary  HUNTaIphL o —
pTeR Supply Qeners 4

§ UnoeropowD  SEneRANE Senere
‘ : PR
___Nemg , Poppess 4 puore No . | Guwmues 9
i
s e T R R T B, S | PR
8‘ MQn;mz\Cc‘-\—. H ’V"
Prabe Negay i
\)\qua%ﬁn« ’Pb% i,-g? ,\'(/\-\-'n-rv'

Nallen - G424 26785 -

|
|
.3 .90\_ ; S S‘-J“/\" U P
\3‘7:%&?;\9/(,&[)&/(.&‘jmm ] }
Avufpuram Tﬁamrlpc\r\ ’
'I_{Y/JM =35 tbtyorTIe x

1'\ 1 (3 Eho\mrk(:b(‘,{r(\\ %Qm/\/l (\"\
. ’ 3,”5.’&\(\&.% woy GQ)kdvﬁ EATH
T\Aus\':.(.u\

A6Aj L2 LGy

g | R Rope i
>(290 Ceaneah N%o.ﬂ : \
Piehm patoyam P Lt
Thvpn - _

qs 24724 a8

al

{q S‘ AMP\J\W&UMQY M
| 28-3 TWwuvelloy mvagay A Skreet . J Avardh_ 2
i VT‘\T wQuy

A\T]Y 22Ny

‘l}q ._5': f\'ﬂ,tfg.‘\ L’/‘ Am t\f\
‘9\1/,[ ‘\r'l()'._/b\'\ﬁ:'“
. o ' - " i
Ty Ravt [y ipe, S TS 7Nt ). Sl ;
2! 4. SHRY me G- (KqC\l&,c:A/q,,(( N

},L/(r > }l P LB W, 4- 1L YRl P

130



Treuppup C’—'U\/ MoNTCT AL
WFH& QUPPL_’\/

U PEROWROUND _Qe_ WERBOE

Coppoparrons

Depere 4

gcwuwﬁ

Sige, L. 2
oo _1 % QO‘A’/\ALI 15han

AcopesS 4 phong No

S

- __Z?_lﬂ%)"b ‘-'gbug. , R _—

—— A gt . - 1 W— s F
. = Z/H_K,zmm/;\,a?ua ok .. qqggéﬁo?()&'7 i K} /éi_fg _ ;
25 — — P/N ,(_@(Ld I;TB[J»Q 7 e e z

= %J»H ) o p— L (: \

s v A

95 ] 0] I GPe reGuneE)
(\/I-—ﬁ’(fg P} ,‘; gl 'it)&)'! M Yo 'L?f '))V\) 'i:\} 57
BZSNT

J Tasds S
-[ _51 £29- A,‘Pdéhafn 2L
—‘————— - ﬁTWU-‘rwa Y

QAAA

| k MGMLA Lfﬁ(m e
f--'r*8/6267‘> ey 000“’“7 ) "@’*w\
s p(’\.'vl.—{ 1 \-(/o‘ L/}I" /1\\_7@/\, -~

4 //\O._L‘a_b-\_\/)

Z -Z 1' tt-‘/(— - DOV SNE
— C%ﬁ/{"‘t ’//ﬁct,/__‘,/g{/"vz =
EEY) ! . — '7 ‘/A)’}__&,,] T
B o phest) _
~ N‘O‘;__ngﬁ_u\qq_rm e

one]ang 000 Sngeah, - A488322222 8 Qm\l\«kvéw.

Ps uzb aggls

— i

EE

I atalwnbesg |

B J

131



TRUPPUR Crry MonTcZppL C cpropenToy

Q
il pren gu,apLy Scapms 4

-~ CHEMF
& (I Ivpeptipounp S eErsrpng < -
s =it | ; o5 e
Q.No . Neng, Beppeg A pHowe No Sruwmropre €
o) <?' ’l?, tko..'\’zﬁ\ | » f \
l?,"j o Lom JAJNI 2 "j") ’?) ).?'3 W S 1 5 Hanay 12' Kq«){‘:h\ - m—
s Lo .
>‘\_’; v N
IR - G957 24 6T 94
3% B 5 5 15 9 Lt M
51, oresiety '-')‘»_f;"\')rxiln-tb -
; 2B - ~ 258 Dinanin
J_,,,J W G&LUER »._/ B e oy (D) ; ‘—'2)\;}5.;') (‘})l,f
Lot °
A
D)y NK Fe R132 0 b
M
2 i L, Y@ f
9
i SE, 6&\?)3)13 Unadon (315
; WG Ve wia 460 (¥o) e yanomn
., NERys . Naw: T99% 584329
|
2 ! ol Ka v‘."ﬂ(;\ <"f Ly U c,cvt‘-f’f-?\r* P
r(:/r,,f\ ‘:)'—)‘xr;fﬁ-nr\c', r\aj"‘] (‘L (« _:_—f/
"_‘;3\..“.,;“(:} rﬂ'\lw ve 2oy T Wi - 8 1 G 288%
in (:} wiho W
: 0
DNa Jast, Pulo»\lga.-j Negey (\W*’b
Tinger Pl qOo6223127 :
= (;/ ,D V.IDC-L'ILL'Q, p
- o - -
‘L”QH‘T' ._S“(HU caofr] }Cu.vwch?LScuwj !Uﬂ”jo") |
(ot Selol "ﬁm})}l&{ Ph. 984 33415489 | @/
]

132



CI'T\/ unzer PAL
SC_HEME “4-

T_'z Ruppul
romee Qoppey

Cop popprros/

(InpEr (np.oonD Levispntne _Scug'qf?

Ino | _NowE , DoobEC 4 Phowg No

| Szoinpmre

T . Senssre

Ysbg orBl o .

b ven o] b= Dredy=yor ]

| _omuondase . —]

= == -
| S & 1.7 % wt o I G T (R
!

- -

[hisivon vavg abioadl o oo g e
.ﬁ-—~—~‘r—ﬂmﬁ;—'\w‘5wﬂ~4 Bodya BAMA I 3
[vBe - dyYoyn, . AN

———————— e et . . e e

R . B . (R, .
|

‘ " o Eiand BN G e O 5 AR SN
———— ANy P g wrn ..-.,Sa Ny O TN s

e R R e S

1‘

—_— 1R . OEunleens)iar

N SR B 0 2 I w1y v AU R
& Q7

SRS 7 NP N SIS SUIPI TSV P e U LW oL b T

TS _‘__9;‘.-1; ,.g\/\)\-w_{\v‘i\ e
SE— > ) VR VP PP T (@1.'-1)
el Gesrtay —a v dbasar € J1YVOI 0N &y,

A-—____@__gmﬂgeﬁsw - s |

L - | Bes Svofunsa @\u(“ b nizrire L _ o

A4l b 2-P P 6. ..

T.ora 0

———— .haﬂrﬂ, il

£o- lnsmq gg@ Gom' |

briine 2 _9/80292473

I G)x}g*ml faﬁu A'm — e .
L G(an\lw‘mw___iﬁ__(_.iﬂ_'l..ﬁ_

—_— e AN DA, RS o ]

i

133



\ TI‘BUPPO& C-’i'ry MHoncerppe Cazpop_gﬂbN
' Hersp ,guppt_\) Cenpre 4
2 12 UNpEE ¢ BeOND Cengppos  Leheye

L e— -—

SiNe. i ’J““E ”Dpaess y A;»Hows No ’ szwmp;

¥—om 22

" A 1 :\) kqx‘ﬁuao_ (B:aaa\u.l._ 9942092950, ! r% /QJ\QL

e are e 21, NN podor

. 7 k) "

4 | onéa Y., \ac omO !

b, . q—wupp.w i

| x i

:., - k ]

4 . l M- Hemalo e ; g
'h | &7, Manikancloy Naged, Qoo3aS1922 | ‘("{‘/’;‘7{-
£ } k c/uff/p« dayam, \ j ‘
!ﬁ, ! ”[mu,g)/)zw

n 3. .. ‘“‘J QARYLT91049 i
| Ba, K1.GR No o)L=~
Ry e -1 Sn“uﬁdfudo[

~\, S e rrtve —}-;:"U.H7 A

:.;,_ D IR & K. Hora = § )

| vergalehiana nefe)
l :‘?tﬂf/[ woin ool 5935457008 K pid
' le r'u.fh,)\.

! |

/3 }o(w'\ )L Ka
i s, f\p (\ztaa", ”L S’\ché
ISeJ\aﬁdadu ¢ a3y e 73054 37730 @ P’l

P
+
"

Tty e
f [} \ «

. g. ‘ ? W&va“ﬂ Sl() P chumm_( g?(y"rl)(glsg / ¢ /
LT ] i, Sowdeesthe punem 1 e IV
b T2~ bl bot,

- [ER—— ok Gaerasdanm  memey e Wity
EL Ty 450091967 ).
[ — QLMAW Y O3

b % | RowiShien, glo, prmfand: 75“?%7‘{2443 25007 |

134



TTruppoR CITY NMUNTCIOL Cop pop FITeN

HETER Soppl,\/ Fedene 4-.

ONDES .o D L2e vapppioE

\SC)}PN;x
13

eo | Neme, Dm:rzﬁss € FPuaie No | CIroNeTore

R, Slvakemax VAape

b tharpalay am Tivpoue  1$es47L035

9"!&2.7 seylh

le. Vifaua deveanr

U irnogs Mosay Tiwpeby

_LEL',)Q_QMB‘_L o ______..__

Pimdont s M08 A _r@,g&u‘le:zy_—__

Ao, | T - Couwmsexches)

. — A%MLMA vt B

U peloyr (ot i

20%nad 467 - | Cg&%

M\Mm&-ﬂ\ R o iy W |

_‘_v_&mc MRV RL

UM IR M Y SR BenBa ) =

L2 |04 Mamorn Vim Gemém.  R04374¢ 193 |
]/\!na: W«“«"/ L S - : = =

-3,

E . MAS) LA AN
Va4 Lp6 Lo leartvagaly 911783‘16‘1519

_Lg' CL! Lt omm__.__:_

by, hmge)m ) tdmmu ait,zz/_éaaé;cq

le 96Uk glalasutbor

_—t .

T . N T B

Gg8a4n /3124__

BIL_, WNR nga T gs

135



Nrewppur— C‘I_'T\/ rMuvacIpal. CopponaTTon
' J~pTER vapl.y Cenerng 4-
14 (OpERIN ROVAD Qerennne ScHeme

mgg__:;_ Y\[nmg D}pﬂ_&-{! 4 _PHerE "Jo __Qﬁo NATURE :g,._F

1% J@mpmw _ o
w7 s T
| A S A6 %usv—v ‘?0032:4—5652.

| O~ —r) 6\5’9?& 6021\0 ya( V/-
L "{ 2 )7” . ‘ . ¢
g\égm%j\vu UM 746

ld
5\@ A 092352257 Q b}

15 | p Fersisad ‘“"'
e A St Doy 95903225 J __ﬂ = ™A
N SN X5~ VT Cv)rC

R 2 gé\}g}.‘a_é

|8

‘;___- 1 woae(3g @’/a&smwwﬁ
_,.3/9#4" Uranee Cjesw )

b A@uat- Eaec

e L? 59;4»6&110 f . ézwuazmb W

2y S Vit Q8437 Ib1ob
2/!39,‘@14"@3[9 5 21 F>
_|BYBLs — &4 Gos.

22 | & . ctewn.
4 Zme. , &dgd

,7 2‘_{““ 7 '*4 )Errwﬁ:ﬂ‘(‘
e Ame . B0

2y | &8 {fjmfcurt

1AM méww ' o @" 7

136



I—iBaTre guppb\f g;HENE <

(OwpEp ovnid Qenennus

/‘T.I.noppu 2. Csy Mounzezpal CorporaTTon

gc ~
I‘“.;lsf

oo | Newe . Doppess A Phonve No

2C HRamt -3 e g

. Y -ﬁ&@?*&* -
SE— SR cz=ry

2.0 \NaTaeya.. 1. .
e MG 'T_ITDPW?

g | Puaaks.B.

A A 2 Louep wr }
Ve | K. Bwonsthuard A
e Tmc if/‘u&f?uff

T T VTP O

T aa | . vesvnBasw

f BELAN 420504334 %6

N e e
€2 ” . —
‘_Q‘J 1’ g.l{l\:(\:‘i\_&-\ d“'“’\—h Q. Gi;g,(.)

B o
’\} G utn i

1K okl oxaermS a0

§ Na a5 SV, N D\Ii_:,gxi
B .,g(g g’g—rc»}f.l A\W <

vrvabile ae SOy e 30 N F

70
as &S F3 ok 23 (Y

137



Photos of Public Hearing

138



139



140



Public Hearing - News paper Clippings

HeninEE
Sk, AN 1018

i, urgn AdsaLs HLL m*"*
Gurgdssivb B s5555 M\\h

s, e 2% pegarmlF scplerdegs sl s Ten
¢ TR ard Atk i-.gﬁ [ e

quﬂﬂmr?uﬂdﬁh

fpenead 2 B Ll .li' ﬂ‘i&l‘;—_

H % G kivargy S0 s REG

womapTH Gl g ey sl g (laoaledg

et e et ag snh'—'l ol s 'Dl'i‘

ety st 6 .ﬂmﬂ Bl wipa
T g T T CH i) Mp'

Bilich Reders g pdr i"i'ﬁ B dasy (enmiaem oty

o el cegapn’ B s aoabeoe gy e 2000-08

A2 03, N33 BRI, 5T AL mm Qi
SR y.ﬂﬂ]—ugmﬂil i

rg'nrif; ﬂﬂﬁﬁl‘%:* "-'" a0 Gy (i it ,a;;m:.ﬁ_

w M:j‘iﬂl’.l.ﬂ}l. :
k i g 00

§
L

e -.'.'.l S ol

!
e
5
i
b

e e ik o T
b Ryt e
LETS T 0 i £i
- Lo . - S|
s X e st LA .é"":.f_:; _:"E‘*:*___
-.-. -; g .. - 5 u;:-:""-k!..ﬂ-kh,ﬂu LIEH:IIII-I-I
2E '

AR

AL ._'QFI'

m%‘ﬂ" uﬂ*#ﬁ%

qﬁﬂ. —\.-'h--rqﬂ-"'-,-l o Ty

141



L e e s

g T -'-'

- p'&wﬁi‘*ll' e {rtem gl w;ﬁj

1S . -F-'. .

."lﬂhu'ﬂ_r -il ﬂ‘unﬂ.-.r"-ﬂ'l.'rul_ i
i -i-nu;l-..r_ij. edreg - G Sera it
JEre AT AT TR LT LT, Ty

@h-bli-lﬂﬂl;ﬁlﬁir & sy Ol omal
" -.__\__ “.nr:'r"_'ﬁ- £

-. ... N 'I.: J.E.
..: i _"il'-l;_&: '-ﬂil;._, liLE'-'.:: aei
FESULL eatang T .'.r?
L e AR g TR
[ Gudigwis a-gﬂ_iu._lhq-i-"_g‘

S g, e -uﬂﬁﬁ, ‘wE - L

ra

: el j-. s - b Ly
mw;%ﬁ-: H‘H‘.aﬂfw
Dl Ik




F )
o6 i  Bamneot
Pl JAN 101 i Sc JAN 1018

-"'urr_sifm FraseL & L.I._IE_,N
Benpl swmssCsr g
o e e e i =

,H ._a,.n_num- 'ﬂumui-uh 'ﬁﬂ-“-

P I ST

*ll e g-h'gi [_:ﬁn:- ll,l@ Iﬂ-m-.-

.;,E',:iu ﬂﬁd&p@m g

Adins s, |n..l||..ln- F li’lmr\.ll,u.
WJH'WIJ T

o o A - - - . . " L

=

B XTI Tt

< RS- AN 2018 |

GYIBT, UnD FTHBMLS S L BIb6IT:
QuITI BB BMHDHSBIH G L

i gge 24 BBt wipe  Qeuidufdsien. ﬂ_ﬁ'ﬁjﬁ wfl_rh Wﬁ Gal g |

Lﬁmﬁ} L Mﬁ@ ﬂ'ﬂh TZ.03, 14,22, 23, 24 in ﬂﬁ'_#
WMW m&mﬁ 27,33, 43,44, 46, 48, 59}&1;515..53; gj WAGETTL R e,
Sl b glfedenn G S0 wehh 60 ug.ﬂmﬂ:b w anen menL (i
By Gsm_iins Gurg (5300 Gﬁrm.ﬁ“qmﬁ T g Gl
MML ugsh'ﬁgmm Fk g _ﬂ_;_t.b e AT A GLM @y sy,
ik mawg.ﬁ'ﬁrﬁm;ﬁ-ﬂnﬁm o Elam e (h B
. cempEpr L emeeald Lanenens averr FV_L_demer  @aiidand  affer s
ol qupmir g g Bt B0 resir A wdSadili e awmt. Glgre sige G gadar

! B RTETE. Ll %#Q.Mgsﬁch G i 4T LI
M SHET mrr—ra‘gﬂ W&mﬁﬁmrﬂuqmmmr.hm m@m:rrh @ﬁsilng}ﬁ'{m'ﬂrﬁ
m;@mwﬁ-ﬁﬂ_r_m @g%n_nmsmuwgmlmﬁ.




| By wrpagn Ao
LTBIAT FTh5ML ﬂLLﬂl @.ﬂ&.gl |
ﬂurlgluﬁmﬂl_m ﬂi@;ﬁy lEail_u

it il anua
Aralzes Ggr o ged, w%mw e Sagiet

Heoresmei
25 JAN 018

'Ein_u e LS dd TopEsidreroie . elad
wwwumti lmﬁ’mn_#um -
amanis b Doy amhign - S A TTIR e MM, bl

AL g 2, 20, 14, 0, 31, Gangs. ses
REOLE aTRETTC R -:F;'ﬂ;!g;l"m' TEaTTL
Rk poayy oy do S rglenidom 350 Lamguanar g

B
! Mﬂu:ﬂwn— IR, e g e e ()

gl alor el e

aan

0 o gl W e AN g wcheng,
. Du_ﬂ'q: T ;‘-pn.:ru":'i
L e e s £ R, F
u s FelL e o E-v e fanm,
1) LI S are T o uﬁﬁw

e T

= e & s

BaEsaE
DG~ JANLVE

' Hlwiyl wipsile 17

umjﬁﬂﬂn

¢.250 Emmpullsh UnENenS FNESenLS ﬂu.u

Frdypd, g2
Fmaigd nrpsind 1T wrhieali
urErEd edasent B SN 1 gea e 250

By, gl Pl e % O B gy

Eamdlks wrpare Al g
pmu kg A

L peny Sugipg [Bale HeabiEungd
wimert- ank. eyl s ldiny eled
nymrning hoyinas s pa i nhie o
g meparr Al crgred srd
I
g G Lt L el s grsd
wrdeme Blgwems Fiiwn. seeFo
b 12 fugd, 13, 18 (umedl, 22
uagsa], 23 fugll 24 L. 3T (Ll
2 g, 0 g 48, A5 (L) 50, 51,
58,56, 30 oz B2 gl 17 aarifimalis
Spdang prgred srksom g Ao
Epkad 30T - 18 @i gy m 350
Faraald SagduPdaiue. o domg,
[T L T L e
umggs Dermn 50 spoaladii cdrg
sadiusme ol 15 125 Pamgaps, wele
mre wralald 20 sgpalalsd ey
g Duie ol 80 TEroh ajgd
aluFd Fggeiver W sgolliy oaligh
| Bsrmeure @ 7 darg pHda
I et i ppeod BupduRalng.

Figp =78 Qergali 315 sgaldan

Sapreag) V8 TE Bany s jmalayre

iR s 75 mpedlliae

sarmy 56.25 Q-rlp e -sa,.m.

A

Fuficar. 17 wrid vadlseila
LR i g adamrierme o ik
e g un de g S gaicap 91
ok gk, [J o gl el 24.19
wsrddy. sfeyfs o, e des o

mfagli mpeiey 31T sbedgaeadii. -

e s sy fagld S S e
A bl B

A wrpar P gl
17 agfleg o Gl cemresabamral
Ui G, Quguy 17 art@

amor o_dreredale 7 it iddaedl

Py % Bty 200 B & gl
B e f allC o gadir gpd R
T4 SR F b GITARIE daied
ahuEdng Ea 10 geires 282
At [Dodes maflomed (Guardanedl]
A kndugie, @A fdl mpelia
91 agelrdg B51 ol Flmerdyymsi
mpnALLL e B ALE
Quafta sk Surimas sl 10 ke,
agfofie) Soeduipd, Juiig Lame
s 19 adamirg, agawiiiy g
gl AR L.

B i arern 2 semlmiid
Flmpfupl, & orptsd Gerpma
g Lih Badig, griedape il Lo
FAGRE 3 g Bad dydadiu B,
Eapces Pomaamipard 1 ok
0, petrgm 31 ofRed srgood
srbmme ol Db LT Kk
B v gl ppalndscave Clafialipped |

T w37 oL 78 il
14 Tt B, 37 fopn Rl 2246

- 18 o ) e 750 Bar

B RmDE !
S AN 1018

;ﬂ{r_l;wd,rl —— S amiGasi
| . 250 GComis) um s1daeLd SU'Lib sifandai

Pt g B Bt wipe @ (area 30 seailpt odig
b 17 cemifantl (e erde pepdneie o g 128 Qama
g B g g PR Gamg.  apbaemieo s wTalich 20 s
b Bl m*-&nh e aRllmhoap
-

ri [Eesecysd  aypdeiu

e Ty

st LnBlaanict Dugssn |7 anhfeoll Bafdny feesagnd, e
s ks @ U o [l N0y geinReded Gignms  cooann 5 19 oberdag.

wdiler Bafliny Peawaub suread
ol gaTuog 17 Gl 17, eCeda 20 gpinda 7 Cob sl

gl i Bmgad 2400
AF (L 45,49 Ll 5351, 55, m;@mimmﬁm
5K, 57 npges &0 e 17 T s gt ety AL17 avd
AT, P i S B Y
o BT g paiyh MV 4131 m:m.mm s

AL il Pd Lo els
el Ponilagul. ¢ by

Fergmar Lt Shedrgy,

aflin o,

Luwﬂ'mﬂ-q 17 ot

= s Gy i der it

vpeprmia somedie e J
-'Hm [RTE ST
[ ﬂfmm_unamg |

[T wlrdg 70 yafrdg T el
sl Ear SRac. gagny [ TR |Mp.l¢r P samae)  med e sudiaane (e
-.':\-ruu_@--ﬂ.M'.- g cBiniagy 1 agfeglh Dradday mﬂ-':u;'._w L PR |
S o 2T Pl otaeliend el aoiee_sabaenTa

-
"

e

Ay

144



Appendix 10. WTP Land document (6 Acre)

ugleysgienm
Q¥ - speuamiLgey
@nésl et : 18962/2018
Q466U 6T6T0T : Rl SI6TET/ LSGSHLD-1/ 6564 / 2018

H6 VGG saufsEMLBIGHES T 470,375 (CHUML HsiG QoL esg aQUESTUINSS WHEIHDI S(PUSMBHE L (HID)
Qorés: X 375C8LL eumpGeumemev: 526478 T 200000, 526479 ¥ 180000] Spdaam eNeugliug QuDDIG QsTETETILLL §).

611,67 6T afleuryid QAzmemns (%)
1 WHEHorsSimen (WHHenré FLLIb Nfley 4161 Lig) 2,90,020
2 ugleyd &L L 6uID 1,80,015
3 seuilefld &L Lo 130
4 o L0fleys &L L ewid 160
5 GnHEEGS &L ewd 50
QeIHBHULLL. QLSS AHTME 4,70,375

GO QhS FL ILUMMSHMS 11102018 (PMHLUSED 10.00 LOGTALHSHEL 12.00 LO6UHE G 6iT
S sCamaamt 0 JFHILT ChAL eubhg Hmu QUOHMS QsmeTensmd. G
gCaeid @LIUT@&eT @@UUlaT &L Laorflebeon QFHTemeCLI& 6revor 1800-102-5174 -3
QAETLiY Q&meTeneyLd.

ol v

SIGTEONNT SGVIEUCVBLD

[HIT6IT: 08/10/2018 ugley 7 e &EUUTLILLD

1. 9560 gpauanHmss Sombul QuEGLCUTs ol Buflsr elged Crems QUDUUGEDST s 2 MISAFUG
Qs meena|Ld.

2. JEUIBIIHT  Hhusefedt sflwner maCUs aauemal UHGG STEHLTGL JpeuausHe QAgflalggred
Speuamd/AensHer Rae GMES GMICAFISMmW QUDELTLD.

3. YEUTIEMS GMES HTLSHL HGLUL QUDMISASTETETS SEUMID UL FSHHL UTHSTIY SLLMILD cugHeN&sSULGD
4. SymolynE QsTsgIssmen QUIMIGH ULLT WLIHDD CamaULGL WAMMSERGHES ULLT WIHOWL QFlS
Cammpld Ugad @enanasdd QEnHg @oamugenid asGa aGAMLSHMDEG SIEINUOIUL BET6s).
1560 PULMES FLemL g,ml«mﬂm aws\) qgsumgmg,g gl@muu ng)jmcungj c&v_@u Qur_r)gj&Qesrrmmsum

« s Lemnblen) eNeLevmIs cx‘nsur;m gumﬂm&&m Qeu.uu.un ILZ)

« &MY uSeumeny SigiueaLD CHAEL QT QEEUUBETD CWeVld FTETHILL HE0&E, elldeums Fmeim eNUTmsT
efleueiNgg DeTamEhaed oD EMEIM QUGB U s

+ @EUGETD CPEVLD QUG ESCET UMD 2 (HUTSGLD cussH

© @eenUged epeud aUfIETL I WHUmU S Ed, sligl WML sEEHGEL uFH

+ @evenugeTd eeuld (WPHHMTS Siemen, ueyd SLL6ID 2 eelllL HLLMMGH QFQISSHID uss

» QUGS HE6HT EMihS HHDMNGEMESETTFTMETISHT LHoysgmmuilss QmeamugasHed umjenaulGh aes).

145



ﬁtﬂwmn(ﬁmmgmmmmu

+ K.sfdoaumrade
—-ﬁ"lo ‘ 8 .'m..m:: aaamLir
.m1~~ - oo ma 7276/251/2014, |
: ¢ FOURRE ~ B ONE 5 R ot gt - 641 653-
. - NOCTY I
i
!
! w ooihy

2008-b aubLld SGEIUT  OTSHD 8-b Gpgl Hmiui LIALLD,
Smiyi-641 607, eanhgpsi, Suunéd mai Gould G, Plot No.62- -
pgaiu geéed TEA  FOUNDATION  (PAN:AADTTO0132D)-ssms
Gopuyg. URCLsalsl  BPET GEMmBMOAGD, FHBHiLT OTaL LD, Sl -
641 604, smhCswd CE, &P maE, 11/5-6p waarlfld  adlibg,
B .upallssmd it GoryGona H.pHessd (HHni:6290 8120 9750)
eped UL LeYICL 8 @id(S),

G&lwlbuﬁgm'r oreiL b, Gatwbubgni-641 011, smiurursraal, Sag
GU6G0sH, utigunis, S54-05 wearllikh adsed Sn.AM.gogsnd Seiss
@orgit - Ho.D.aguyng (PAN:ACTPI5242)) vy prar  egdleasnBae
Aeoyu oD eraran@eualc,

& LU ST GUIT
e F“g-)::A é@” UNDAT‘ON

_/
; o
gignatory
u&M’ O\ ha@hs JSSATETED BE Authorised

uammm@

146



D

qasg Sagni eniuglas 1-ugssd 1108/2007, 1815/2007 wpgd
4332/201 1-pibuit &enm & uglay  QEuwiuLC BsiTen Slemywi UG SNyimeflaLig
sunigdsaamaufley UTSSWILLL GIb, amarl ugCuBssls ewg OUUEBHESE UL LT
OTMIBOTE 6@ DG FUTSMSSED o eTergoner Qe EDSTEYD C&FTSFIH&HeM6T
afldans absoTl  BHIET SEEEHEE ¢h.45,00,000/-68 aloawsdorusdng
CaTBoHE Soud OFTaOSMU OUINIGAST@IL SN allugb:-

orEssr  somr  ebsl  Smiyi  Soerdle  06.10.2018-b  GaPufl L
@H.45,00,000/-6arer  526472-0p  aemnpCamaw  a@@iLD  QUUEL S
sl aasg QFodorag oh.45,00,000/-

CuoH ST (pemmufled aorwd QsTems oaugid AMHG
QFoardall L ugured  sogud  QETsmsud SECn  HIET  Hhsad  CHIlY
FUTSMSS @lLeLSgiafl CLar.

Bafl @am wsd DéSorusasTsHeE HrsGT Lyam o flaiown eyl
Siyg afleamst A5 VSHEAETATE FTa GESHATHEEHL T SOTUEHSEHEE 2 L LUESHS!
B Siguallsg eSS0 SHHsaD.

Ball Qsdlorws CsTHMBI OUTHSEG EEdSTUHD a@ema 2 dafll L
padle  arfasgpdaragd eadaly urdsu  soobSWD, Ud  AFTLTESYD
doLurg. Hogus Csnsslar Bg eeialls afldeons aflurgelubetm, sefliulL
SiLoranb, Equitable Mortgage, dymidle Gerl®, anmies, Curésub, o
SHhH apsG®sT, BSodn BUF), STluse o gus, wsSlw, wrEk s e
emsupr  uréslsst  Gunam  eelallsorar  aflbeEs  alluasTrhEeEHDd  SDHMIL
AETHOS QUTNIHG Do a@mD, SHsMIL 5THMS GDGE 2 hsmer &aily,
2 BHEhdG (Wareur, Uaeur, Gum wrflsSlab ugey QFUwiULL SkDg Uy
QFUWiLLTS Soru 21 dLgsms ggb giuBsSlEassmemaldame eadmb 2 mg
Fn MIBICHET.

TP Qs GLLa sl BGLa
mEﬁFQUNDAﬂON

Wi@‘&’m . § L
b“mmm&s\&nm@- \/ n £
“ﬁ— ) udey el \ \% by "/ /
oug) 51 i ";\lf;" .
—— N T

147



e

Daall 6 gorag aloobs alurggdubss Sois Sésorusssd NG
Qeusflwme! & gmid QETHOBUD, g FDUBSIONS 9 [bIGENGT
UTHEGDULESHD DG Brear (plp QUMY FIMIGAETaiBD, BrCa arafidmb
aar  Qenhy  Qseallgn, ewog  Qeths  QuTmOllgn, SDsWTL  AFTSHEGD,
o HEghsGD eadally UTFILD, UTSGWD gIULTS aiamd Baids sug
SHSCHET @ 2 MF dn MElETCHaT.

Qédorusdng HbsTars CoGon sai  1108/2007, Sigd Spauaidamsu,
1815/2007-65 wpm  4332/2011-6p s  Spauamassllsd GEgd uTH
QsTHFGST L GTEIHTED  SUsEHEE HHSTL g Qsuuwiu L Curler Uygl
10L_(Bb BIaT  ShsafLD RUUEL_SHGITCET.  @BSUILY BT WDATILLIT QLN
ARPEAETBSS ElenT Dhaiamid.

Qardg alluyb

CERTUWPSSTT USley WIQL LD, SG@IT Fenan Ugle LI LD, SNG@IT e LD
QULiLTEEMWD  &gmob  ulLr  eqir.1653-0  snésonduser  6.5.98/5
ap.4.060.0.81.06% ¢.2.00 yl yor.

Copug WlEE QF&GURE aflub:

97-Gn &ree L BlEED .. 5D
dhargyn 98/6AGE &Te® LydEED .. GoPEG
5.8.99 Op &TONEGD .. AL&G
5..98/4 OB &TOQHGD . Blp&E

Bs@ wHeUld Copug §.2.00 Yl o ererg.

Largyid GuopLg oL aranir. 1 65360 &I SEHRVT SIGT6T 5.5.98/6A
Op.4.06m.0.42.00-68 ¢.1.04 Lidl yor.

Gopug willbE GFbGULE alluib:-

97-6p sTeR LBEEGD .. QBDG

pargyid 98/6B-0n &MemadEE@D .. GLDG

5.6.99-05 &1mN&EGID .. AL&G

CuCEML &.5.98/5-0F &T@NGED .. BpsE

Bss wHzUld Gopug §.1.04 Yl o ererg).

7/ BRI (BLILIUT

. fpor TEAFOU

9 b DEN buetss by e M‘—/
e }/m ®Moﬁsed gignatory
t—gﬁ—-———' i) B o) G

148



A
Uairgyid GlopLig. ucLm etamr. 16536 &I & BRI BUETT6 &.5.98/6B
Op.4.00m.0.34.006@ ¢.0.84 Wil yor.
Gopug UGS CF&GUHE alluyb:-

97-0r arend U WlEED .. 050G
96-6p @TeR LdlEED .. CGop@
99-6 &remR) LBlEED . L&
CoCaMIL &.6.98/6A-G5 &TORNEGD .. dipbE

Goa wiglled Gopug §.0.84 widl o drsrg.
Haigd u'in eair.2132-60  grésndusien .6.97/1F  6p.u.0an.1.62.00-é6
9.4.00 @l dpupd ¢.2.12 (Ga.0.85.83) Lflee GF&GUBSUD SkTaymenid:-

436 g 437-65 st L dlEEnbED .. 0BG
88 Gp @reme L flE@D .. Cop@
6.6.98/4, 5, 6A, 6BGp st Lls@miGh .. aL&E
Gopug 97/1F ap arevaulled unédl yllbgn .. Sipées

Qad wiallld Gopug ¢.2.12 (Ga.0.85.83) wifl o sierg).
Copug WillkeEhdg GUTEUTaETST TP SLUTSSukGsT &asHh.
Gopulg  QETHHIGEET QUL TUTEEID  UESTUSHEGD G wallugés@n

2 UL STGLD.
Copug widleaflar ey op.45,00,000/-
sl @i Pl BELIaUT
For TEA FOUNDAIION
“ - T
&nL_&laai: I
l)aﬂ 5]%4‘1@:'70%67(&(2@7&@1) 8/Qu. @umoemsae_i, 6/190 sréelLnhenE, o ifleluremamb,
Sl
J;g ?—m(&cm&m) 8/0u.SiboTens baaii_ii, 6/64 udielbaml  eie, o ifelurenamui,
Saflpnd-641 67
USBD SUTT QFliGHau :
st S
A.PUSHPARAJ, B.8c., ,
DocumentWviter, A e“.,,__ﬁ;f ;&c}
L.No. a/atlm“ e p’*" N &
Ja/e15at Vetskm ey (55 2t 3
b @D joly 02, [
(et IS e H o2/
6L ¢ s S e el P
g“m&ﬂ)ﬁﬂ&ﬁ\& o \/-v "\\f&u‘{ﬁﬁ?’.f

149



s66gD eyl 3(1)-a ug Sféams.

&JTob: L L furenaTwib

Q.e. TG el alleo i awrd SATEMID g1
1) 5.6.98/5 @ap.0.81.00 LEHema .. .15,01,010/-
2) 58.98/6A @Gap.0.42.00 LEhema .. . 7,78,305/-
3) &.5.98/6B Gap.0.34.00 Lehena .. ¢. 6,30,055/-
4) &697/1F @ap.0.85.83 Lgheme .. @.15,90,515/-
SLUTSSwD i . &b 115/-
Quom G .. @.45,00,000
SBRET BRI S BGLIUIT
For TEA FOUNDATICM
ﬁ.b- : Authorised Signatory

\ LB ——
MHOEBAGNTILE ;
5’“ \/ PatATH]

s " uly N \r N %

150



R/ 16T SQITJ/L| 5 & &LD-1/6564/2018

- 189910 UG DHHW (WSHHerE sLLID 426ug) Nflefleir Spmer smerm)

2018h SYET®H euflems eTetur 3339

15, &8 BaJ, sMCsLL GG, HoULT HeULT sSODEME, @BHWT 64160460 MAGGL HB WHECEHSsH
seueufiLB@GhE T 290020~ (UMl @rem® @elssE QsramagmrmmuNss @®us LLEWL) Ghs
QumsHnsns @QbHL  WHHerE sLLL ey Ufleldt Ly GEODUMIGHS (WHTE SLLewD
QUGEGEILLL ) eTenr HTesr @6 cLpeold FmermeiaEHCHeir.

FmjuSeuneniy : i grjudeumeny %mﬂn ol SHmrE s Nfley
HITET: 08/10/2018 41607 Ulg. Sy Swiiy

2018 ghld EWH SIGCLIUY LMHD 0sd CHF Llu. 04:19 EMETEND STEMT FTTUSCUTETT SIOULESHEL

@Ls Qu@eilysd

HNH&0 QFIg &L 6D T 1,80,355- QEISSILe].
G\M

Fa(H60 NCUNRIGET QYEUTT UTFHSSHD 2 6iTenLilg.

i

aW&Hs QEMTRSHHSTE UG QST eul)
QL g Qumelyed

< v~

5050 NCUTTIGST ZYEUTT UTESHSHSED 2 6TenLilg.

PH UMAISTES @ULE QoML e
@Ls Qumelgsd

o,

QeremAreTnl HewNSSeujaen ‘ i

| ~ . g — 5 . 4 "
\ BT f A sCamast QU QUTOENSEEIILI 6190, SJ&HSLLIRSTE, 2 UiedLmsmenuLD,
" d{ = T8, HGUL], SOHHIEG, @HSW, 641670

% é m&‘ T Hm sCamsen 50U sIbLTMEGSEIL] 6/64, LaTaNGoaL. ), 2 (NeOLTMEILILD,
= B8, HoULT, SOHETE. @bSHwT, 641670 : v

_|_usseD

\ ]* BINGMMEABIEILE)
L ‘ g 6T \%-v/’-‘»:hzm

151



R} -t /of EEE mes642018

~018 QYId YEMB SSECL MU TS 8th mmeir

R/ Q16U BITII/L| & & & LD-1/6564/2018 STEOIETITaL1 Ligley Qe L g,

BITEIT: 08/10/2018
SisTgyy

- - 1 Syusond
e _OO\G bue8 EELL

——""J"%" BB@NEABIEILE), v
i i UENAyaa
<} ag g :

152



Distyet - Loimbatowe Searvey po - 98 7q7
Taluk = Annav Avéa -
Vitl ge — ODDERFraysry
437 bz |
—— 107.8 ’ 126.8 :
3 o> % T, s
/ g - i
1 .
f (240.4) - 49
[ 426
| -
' .
| le S a1s—"
x :
! —
| e
l : g
% =Y £ \\ ) \£276_,4)
loz i\
© .

/

m
loo
__\_uw.mm
l . GIGTARABAENETIL B
t..@, BT LB

MO HEY GL8umaSY g oo ]

Eor.TEA FOUN ATION
Q XS\WS/ u. (dgar®h~

& Authorised Signatory &msnul._ &qmm
DTN QULES.




At .
% 5N
Gover
oGGaes
Murugesan

SFETRISY
ent of indi

6290 8120 9750 A

2N

ZAN

LS
paafl

GbSus FANUL L DL ITeT S,
Unique Identification Authority of india
Address:

50, Lpsemb 115 &S HeT
SIMCHLD ConGE. iyl

SiO: Palanisamy, 11/5, KADHIR
NAGAR. KANGAYAN ROAD.

&ng)rrjsom oalgsen SHSMD

e erSwrstal. sullp Br@. Tiruppur, T.c.market, Tamil Nadu,
641604 641604
6290 8120 9750
= X —
P A mxpe.qmn www.uidal.govin

ForJEA FOUNDATlON

FIHAEABNL \/
Lidy §

h"ﬁ

P

\ M‘"sad signﬂtﬁlv

v .;';‘-.‘:.".

"..-..\

154



QRIS o

~ Government of India ‘%\\ : ! ’ m"qgmsjmw sia
aCameasit DymosméseysiL i %QITI‘J € e Y of
Ganesan Ramanagoundar waufl  so @moenssasinj Address: S/O
BT siupgen ssaadn 5150, BILLITRGNG Ramanagoundar, 6/1!
Mother : SUBBATHAL L OmeSUTmaTLD, & GOGBUTETILG KARATTANKADU,
Uppilipalayam,

SN BOPSIE. surero Uppilipalayam, Tirupp
Upps srenDOB: 18/06/1965 Tamil Nadu, 641670

aamune + Male

3720 4597 2510

3720 4597 2510

23N - engmyem wefsaisr siflamin

1947 ]
1800 300 1947 help @ uidai.gov.n W,

---------------------------- P = e e . memeo s e
< w Wl‘b ﬂ QHHL SANUULL. SILITET JYEETILI e
Government of India gﬁ\“ﬂﬂ Unique Identification Authority of Inc
8 HCaMEET DTS EHESETIL] waeaufl ) Address:

! Ganesan Ammasaigounder si0 sam!amsasﬂ.l[bg,q‘ S/0 Ammasaigounder, 6/64

& mi : eueTeMLbLONET ey 66s. UaTafbsal affl.  SCHOOL STREET,
% Mother : VALLIYAMMAL mﬂms\i)unmmu_@‘ o Uppilipalayam, Uppilipalaya
DhSUEGLLD / Year of Bitth : 1958 m 2 LeSlumsmenud, Ssu. Tiruppur, Tamil Nadu, 6416

apstmLmed / Male HOPHIE. 641670

5537 6258 7494 . 5537 6258 7494
QLB - ENSTE egals SHSTIL = =

1800 S 1947 help@uidai.gov.in www.ic

\.ﬁ @\_\&\5{\)\\‘“

pap-bS
a»m'“me\\&%\&““‘@‘ N

ug }

\-
\

gy 51
A

155



JAYARAJ
DURAISAMY
2010144959

AR Account Numliee

i i

Lty

D GBS

1 ¢t

._____ﬂ?_’_ HINBOMEABITILE:
uMnmmﬁ

I AL
—

156



10/3/2018 QLI AW sigiaies Geaneoi Caame - Hev 2 flentd aNLITRIGET

FNAH@ETHABILE)

i
S0s s | \) g s
QUGB IO~

Hlev 2 flemio eNugruser : @. erever 10(1) LNifley
LML LD : CHTWILYSFHTT QILLLD : Q6T
QU(HEUML SPILOL : L L FUTNETILILD LI LT 6T6uT : 16/5{ .
: )

2 _flenwwimenyger Quwiy
1. Glenygmbl LO&63T

BT i@ whmeear"

utiy Sijmeu Lty Sijemeu gty Siemeu

Lj60 €160 2 Lfley Qamé - gif e - enu Qams - g1 e - 6o Qamé - e e - eu

306 2A2 - - 0 - 56.50 1.56 s -
306 1B2 -~ - 0-11.00 0.30 - ==
306 1B3 - - 0 -19.00 0.52 = -
306 1C e - 0-2.50 0.07 o *%
306 1D dm - 0 - 80.50 2,23 - -
437 1E1 e - 0 - 40.50 0.81 & -
437 1E2 - = 0 -42.50 0.85 = ==
437 1E3 e = 0.-.5.50 0.11 - -
437 1E4 = - 0-31.50 0.63 - -
437 1E5 o == 0 - 29.50 0.59 - -
437 2B - - 0 -19.50 0.39 = -
437 2C1 - == 0 -10.00 0.20 - -
437 2C2 . o 0-9.00 0.18 - =
437 2C3 L - 0 - 59.00 1.18 o= -
437 2D - - 0 -67.00 1.34 = -
437 2E1 - - 0 - 25.50 0.51 - -
437 2E3 = - 0 - 15.50 0.31 o -
438 2A1 - - 0-5.00 0.10 - -
438 2A2 - - 0 - 20.00 0.40 - -
438 2A3 - - 0 - 36.50 0.73 o -
438 2A4 - - 0-0.50 0.06 - -
438 2AS - - 0 -2.00 0.06 == -
438 2A6 - - 0 - 41.00 OSBTTEA FOUNDATION
http://eservic ov.in/eservicesnew/land/chittaExtract_ta.html?lan=ta J 6\ - 12
@ “ Authonised Signatory
K.

<

157



10/3/2018

QUL TS Sigiauens Genemi Caemnel - Hev 2 flento elUfmisen

438 287 = = 0-4.50 0.09 % Z
438 288 2= - 0 - 26.00 0.52 s o
3 282 - s 1-53.00 3.06 L =
448 1B2 i - 0-61.00 1.22 - 3
462 2A & 5 0-2.00 0.06 . =
97 1D - - 0 - 81.00 1.62 - .
o 98 5 - ~ 0 - 81.00 1.62 - %
, 98 6A o s 0 - 42.00 0.84 » i
98 68 z s 0 - 34.00 0.68 a8 2

7 - -

11 - 14.00 23.66
GmIoLy2

1. D& H&HEU / FTEMIBHLD HHeL aNleuphise s UHCaIL 1q.60(HhE QUDLILL L 6.
Qeaumenm HhiseT http://eservices.tn.gov.in eT6irm Qemewil §engHe0
12/11/036/01653/20645 61631M GMHILIL 6Tetiensun 2_entef(® Q&g 2 miH QeligQsmeTaneayLb.

@& HFH6USET 03-10-2018 SieWM) 11:21:45 AM CHIHHL &1 SSILLLF).

w

FHUMT& &6 LD

| &UGUE GaLITaNsiT2D barcode L LILMEH CLHEOLD LilgH&) 3G/GPRS 6Ll @eneuiiLigend Hled

. - : D Gy
MTTESYSVITTERL S il

ALy gneimm&%mt@i-\/
% oot

L ___Ag_ i) BT e

http://eservices.tn.gov.in/eservicesnew/land/chittaExtract_ta.htmi?lan=ta

4

For TEA FOUNDATION

Hrhass—

;x‘ Authonised Signatory

2/2

158



10/3/2018 QUL LT AT Sig9Ieusvs @enswiil Caenea - Hev 2 flenio eNuise

AN E AT 2
QUHeUlS Glewm
Hev 2 flemn eNugruser : @. srevor 10(1) Lfley
WreULLLD : CaHMWIDLSHTT QULLLD : 6T

QU(HEUML SPTLOLW @ L LFUTEmETILILD LILLIT 6T600T : 2132

2 flenwmeryser Gy

1, gleogemh LD&60T Qmuipms

HeTQIEL LjstrQlgL LOMHMeEmEU

ugy Sijemen iy Siemeu gy Sijemen

LJ6v eT6TUr 2 0fley Qamé - iy € - 6mL Qams - 61 € - oL Qamé - e e - 6L
» 97 1F -- -- 1-62.00 3.24 -- -

1-62.00 3.24

Licimhset_ s&eaueb / FTeTSHLD HHeL eNauphiger st UHGCauL 1g.e0l([hHE QUDLUILL L 6n6.

Qeumenm GMhiGeT http://eservices.tn.gov.in 66i1m Qenemi Gerdgled
12/11/036/02132/30638 66t GMILIL e168ur6n6w 2_6itef(® Q&g 2 mifl Qe igQsTeTeareyLd.

@& &IOS 03-10-2018 SistTM] 11:25:28 AM GHIGHHED SIFFIQESUILILL GI.

w

JmslCuS CarmaNsit2D barcode LilgLILITET eLOEVLD Lilg.§ &) 3G/GPRS auLfl @eneuuiiigendEHed
FHUMT&&6LD

&msi\mmmwm\_m

_ g gn\m

http://eservices.tn.gov.in/eservicesnew/land/chittaExtract_ta.htmi?lan=ta

n

159



